TABLE OF CONTENTS

[ENGINE]

TD1300-010 CYLINDER BLOCK GROUP ... 1

TD1300F-1-015 OIL PAN GROUP ...t 3

TD1300-020 CYLINDER HEAD COVER GROUP .......ccooviiiiiiiiiiieeeeieenn 4

TD1300-030 GEAR CASE GROUP .....coiiiiiieiie e 6

TD1400-050 MAIN BEARING CASE GROUP .......ccooiiiiiiiiiine e 8

TD1400B-1-060 MANIFOLD GROUP ... 10
TD1400B-1-063 AIR CLEANER GROUP ......coiiiiiiiiiiiiineiee e 11
TD1300B-066 MUFFLER GROUP ..o 12
TD1300-070 VALVE ROCKER ARM GROUP ......ooiiiiiiiiiiiiiecee e 14
TD1300B-080 CYLINDER HEAD COVER GROUP ......cccociiiiiiiiiiiiiiieeeeeen 16
TD1300-090 CAMSHAFT GROUP ... 18
TD1300-100 PISTON & CRANKSHAFT GROUP ........cccoiiiiieeeee 20
TD1300F-110 FLYWHEEL GROUP ... 23
TD1400-120 NOZZLE HOLDER GROUP ......ccooiiiiiiiiiieieeieeee e 25
TD1300-130 FUEL CAMSHAFT GROUP .....ccoiiiiiiiiiiiieeeeee e 27
TD1300-135 GOVERNOR GROUP ....cooiiiiiieiiiee e 29
TD1300B-143 ENGINE STOP LEVER GROUP .......ccviiiiiiiiiiiieecee 30
TD1400-150 SPEED CONTROL LEVER GROUP ..o 32
TD1300B-160 WATER HOSE GROUP ......coiiiiiiiiie e 34
TD1300B-170 WATER PUMP GROUP ...t 36
TD1400-190 ALTERNATOR GROUP ...t 38
TD1400-220 RADIATOR GROUP ..o 40

[TRANSMISSION]

T220F-T010A BRAKE CASE GROUP ... 42
L2203-T030A CLUTCH GROUP ...t 44
T260F-T210A PROPER SHAFT GROUP ..ot 46
LK2552-T235A FRONT SHIFT LEVER & MISSION CASE GROUP ................ 48
T260F-T350A CLUTCH HOUSING GROUP ...t 49
T220F-T360A TRANSMISSION CASE GROUP ......cocciiiiiiiiiiicieee e 52
L2203-T370A MAIN SHAFT GROUP ....oooiiiiiieeeeeeee e 53
T260F-T380A COUNTER SHAFT GROUP ....coiiiiiiiiiiiieeeeeeeeeee e 55
T260F-T390A DIFF SYSTEM GROUP ....cooiiiiiiiiie e 57
T220F-T400A DIFF LOCK PEDAL GROUP ...t 59
T260F-T410A PTO SHAFT GROUP ..o 61

https://tractormanualz.com/



T260F-T420A SHIFT SYSTEM 1 GROUP ....oooiiiiiii e 64

LK2554-T430A MAIN SHIFT LEVER GROUP ... 66
L2203-T440A SHIFT SYSTEM 2 GROUP ... 68
T220F-T450A REAR AXLE CASE GROUP .......ooviiiiiiiiiiiiieieeeeeeeeeeeeeeeeeeeeeeeee 70
L2203-T460A REARAXLE GROUP ....ccoviiiieiie 71
[FRONT AXLE]
L2203-T170A FRONT AXLE GROUP ..o, 73
LK2552-T175A FRONT AXLE GROUP ..o, 75
L2203-T180A FRONT AXLE SUPPORT GROUP .....cccoeiiiieeccee e, 77
L2203-T190A DIFF GEAR CASE GROUP .....cooiiiiiiieeeeeeceee e 79
L2601-T240A FRONT AXLE FRAME GROUP .....ccooiiiiiiiiiiiicceee e 82
[HYDRAULIC]
LK2552-T215A FRONT STEERING SYSTEM GROUP ..., 84
T260F-T220A FRONT STEERING SYSTEM GROUP ........covvviiiiiiiiiiieeeeeeee 86
LK2552-T225A FRONT STEERING SYSTEM GROUP .......coovvviiiiiiiiiiieeeeeeee 88
T260F-T280A HYDRAULIC TUBE GROUP ......ccooiiiiiiii 90
LK2554-T295A HYDRAULIC CYLINDER GROUP ........cvvviiiiiiiiiiiiiiiiieeeeeeeeeee 92
T260F-T300A CONTROL VALVE GROUP ... 94
L2601-T320A HYDRAULIC PUMP GROUP ... 96
T260F-T325A HYDRAULIC RELIEF GROUP ......cooviiiiieeeeeeeeeeee e 98
L2203-T330A LIFT ARM GROUP ....eeiiiiiiieeeeeee et 100
T260F-T470A STEERING SYSTEM GROUP ..o 102
[ELECTRICAL]
LK2554-T120A BATTERY GROUP ... 104
LK2554-T130A FENDER LIGHT GROUP ..o, 105
LK2554-T140A ELECTRICITY SYSTEM 1GROUP ......cooviiiiiiiiiiiiiieeeeeeeeeeeeee 106
LK2554-T150A ELECTRICITY SYSTEM 2 GROUP ......oovviiiiiiiiiiiiieeeeeeeeeeeee 108
LK2554-T160A WIRING GROUP .....uuiiiiiiiiiiiiiiiiiiiiiieieeeeteeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 110
[CHASSIS]
T260F-T020A BRAKE PEDAL GROUP ......ooviiiiiiieeeeeeeeeee e 112
L2203-T040A CLUTCH PEDAL GROUP ...t 114
L2203-TOS50A BONNET 1 GROUP ... 115
T220F-TO60A BONNET 2 GROUP ... 118
-1l -

https://tractormanualz.com/



L2203-T070A
LK2554-T080A
T260F-T090A
LK2552-T110A
LK2554-T110A
L2203-T200A
L2203-T230A
L2203-T240A
L2203-T250A
L2203-T260A
T220F-T310A
L2203-T340A

[OPTION]

L2203-T480A
L2203-T490A
L2203-T500A

INDEX1
INDEX2

BONNET 3 GROUP ..o 120

FENDER GROUP ... 122
STEP GROUP ... 124
LABEL GROUP .....ooiiiiiiii e 126
LABEL GROUP .....ooiiiiiiiie e 128
FRONT AXLE FRAME GROUP ......ccccooiiiiiiiiiieceeeee e, 130
FRONT DRIVE SHIFT GROUP ......coccciiiiiiiiieeeieee e 132
FUEL TANK GROUP .....ooiiiiiiiee e 134
OILFILTER GROUP ..o 137
HAND SPEED GOVERNOR GROUP .........cccoiiiiiiiiiiiiiceeen, 139
POSITION CONTROL LEVER GROUP .......ccceviiiiiiiiiiee 141
THREE POINT LINKAGE GROUP ... 142
FRONT WHEEL GROUP ... 145
REAR WHEEL GROUP ...t 146
WEIGHT GROUP ... 147
................................................................................................. 148
................................................................................................. 157
- Il -

https://tractormanualz.com/



ENGINE

14 =
a I ;
p - .
| L
=7.14 ra
u | |
! = u | | ]
1w | : i
1 ia
13 T
- B 4 .
i .I
i1 a4
1l
] | u
1T [
el
1 H " | 3
" 1 :H-. ! 1|:I
2z 2 . B2
18
A : LK2554
e Qty
No. Part Number Description A B C D E 1.C Remark
1 E5500-A1002 A'SSY CYLINDER BLOCK !
1 | E5500-A1006 CYLINDER BLOCK ASSEMBLY ! P
3
2 |06311-75015 PLUG T1.6*18*18
3 15221-0338-3 CAP 2 -
4 15221-0339-2 CAP 2 -
1
5 |06311-75045 PLUG DIA45
6 15521-9602-2 PLUG dnrv 2 -
5
6 | E5900-96021 OBS USE E5900-96022 <> | N
7 | 15521-9603-2 PLUG 2 5)}‘/?12 12,PT
2
7 | E5900-96031 PLUG <>
2
8 |05012-00408 STRAIGHT PIN DIA4XL8
9 |05012-00609 PIN, PARALLEL 2
10 |05012-00612 PIN, PARALLEL 2
1
11 |05012-01018 PIN, STRAIGHT DIA10XL18
1
12 | 15221-3365-1 PIN, TUBE dnrv DIA8*18
13 | E5500-73342 HOSE, WATER RETURN v !
14 | E5500-02313 LINER, CYLINDER v 3
15 | 15221-3361-1 PLUG ! "Z'EX”’MS”

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-1-

https://tractormanualz.com/




ENGINE

14 &
a § -
- an .
| |
=7.14 ra
i u a ]
LI | ]
! £d
| -
. B 4
i ..I
i1 a4
1U
] | u
1T
H
4, 'I
wo f - 3 [ y
" 1 i ] 1|:I
a5 : 7 2 & 5
18
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
16 | 15021-3366-1 GASKET ! T1.5
17 | E6200-35012 ASSY, OIL PUMP v !
1
18 | E5500-35152 GASKET, OIL PUMP v T0.3*60*60
1
18 | E5500-35153 GASKET,OIL PUMP v < T0.3*60*60
1
18 | E5500-35154 GASKET, OIL PUMP <o T0.3*60*60
19 |01023-50650 BOLT, WASHER 4 M6*P1.0
20 | 19202-3566-1 GEAR, OIL PUMP DRIVE ! 220G
21 |05712-00410 KEY ! W4XL10
22 | E6300-35681 FLANGE NUT ! M12*P1.25
23 | E5500-39013 SWITCH, OIL !
24 | E6300-35692 GUIDE, OIL GAUGE !
25 | E6301-33812 PIN, PIPE ! -
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-2-

https://tractormanualz.com/




ENGINE

TD1300F-1-015

OIL PAN GROUP

. ; = ]
g— <
S
o '\"-\.\__ - it
| T =
= :
= ]
1
A : LK2554
L Qty
No. Part Number Description A C E 1.C Remark
1 | E5500-A0071 PAN ,OIL !
1 | E5500-A0072 OIL PAN ASSY ! P
2 |E5515-01622 GASKET,OIL PAN v !
3 |01674-51032 BOLT, FLANGE 18
4 |E6200-91092 BOLT WITH WASHER 2 HEX14,M10*
1.25%125
5 |15221-3375-2 PLUG, OIL DRAIN dnr v 2 HEX19,M12
1.25%28
6 |04717-01200 WASHER, SEAL 2
7 | E5900-32112 FILTER, OIL 1 !
8 | 01654-50820 BOLT, FLANGE WITH PIN !
9 | 04811-00140 O_RING dnrv 1
10 |E5900-36412 GAUGE OIL v !
10 |E5900-36413 GAUGE, OIL v ! P
10 |E5900-36414 OIL GAUGE ! P
10 |E5900-36415 GAUGE,OIL v ! s

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

https://tractormanualz.com/

-3-




ENGINE

iz =
.'_\‘I = I I
oo i i 1 |
a X -
R
d all-e '
o]
I - Z
' I - -~
L o =
= w0 ey i _ x
- T o
- — ".- - :
- .-.."- '\.\.\. ¥ 3 o
'Q._H_ { L —.-\....__ . 14
B ; ] o
. = P = .
. Pl
A : LK2554
No Part Number Description Qty 1.C Remark
; A B C D E :
1 E5500-03042 ASSY,HEAD CYLINDER v !
~ 123000050
1 E5500-03045 ASS'Y, CYLINDER HEAD v L <Xe->
123000051 ~
1 | E5500-03046 CYLINDER HEAD ASSEMBLY v ! P
2 |15221-0337-3 CAP SEALING 9 T1.6*40*40
3 [15221-0349-3 CAP SEALING ! T1.6*60*60
4 | 15521-9602-2 PLUG dnrv 2 -
4 | E5900-96021 OBS USE E5900-96022 2 <> | N
5 |E6301-13581 GUIDE, INTAKE VALVE 3 DIA20*53
5 | E6850-13581 GUIDE, INTAKE VALVE 3 <>
6 |E6301-13561 GUIDE, VALVE 3 DIA20*53
6 |E6850-13561 GUIDE,EXHAUST VALVE v 3 <>
7 | E5500-03142 OBS HOT FLUG 3
7 | E5500-03143 HOT FLUG 3 <>
8 | E5500-03451 BOLT,HEAD v 12
12
8 | E5500-03452 BOLT, CYL HEAD <>
9 |E5500-03313 GASKET HEAD v !
9 | E5500-03314 GASKET,HEAD dnrv ! <>
9 | E5500-03315 GASKET, CYLHEAD dnrv ! P

----> Old replace New

<---- New replace Old

<-X-> Not interchangeable

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

-4 -

https://tractormanualz.com/




ENGINE

iz =
.I_\‘I = I I
o i i 18 1
a i’ _ .
E R
| & |- &
o]
I - Z
K T . -
8 e
> iy i - Pt
s R & A
A e "
etk ; e
e 5 o .
';..H. { E —.-\...._ - . 14,
. | 4 i}
., - =k - = .
- g
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1
10 |15221-0175-1 ENGINE HOOK T4*40*64
11 | E6305-01751 HOLDER, ENGINE !
1
12 |01123-50816 Hex Head Cap Screw M8XP1.25
1
13 | 01513-50822 STUD M8XP1.25
1
14 | 02156-50080 NUT M8XP1.25
15 | 04512-50080 SPRING WASHER ! M08
16 | 15301-3283-0 SWITCH, THERMOMETER !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-5-

https://tractormanualz.com/




ENGINE

=2
; 1
)
o 205 41
B
-,
- o Wi S -,
F: ':E' ] . I| i y i "I' 5
L el 7 - i1
: e T
= ", : |'-\.
1 : '“‘:I'““- 4
| -1 *
) G L - o
L | A
'.-. -'. "'\..\.
- { ur—8
i4 = N
1£ F
i i
- 'I
. 1 b s
5 3 e 3, 8522
4 | s ;
mn
24 - 27
LI
10
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
1 E6200-A0200 GEAR CASE ASS'Y v !
2 | E6300-04112 CASE,GEAR !
1
2 | E6300-04113 CASE,GEAR PR
1
2 | E6300-04114 OB GEAR CASE obs <>
2 *
3 | 15521-9603-2 PLUG A
2
4 |04811-00150 O RING DIA14.8
5 |04811-00200 O RING \Y ! DIA19.8
6 |04811-00360 O RING !
1
7 |15221-5628-2 PIN, STARTER SPRING DIA10*27
8 |05012-00612 PIN, PARALLEL 2
9 | E6300-04133 GASKET GEAR CASE !
9 | E6300-04134 GASKET GEAR CASE ! <o
1
9 |E6300-04135 GEARCASE GASKET v <emmemn
2
10 |01123-50860 BOLT, WASHER M8XP1.25
11 | 01123-50870 WITH_WASHER_BOLT ° M8XP1.25
12 | 01123-50880 WASHER BOLT 3 M8XP1.25
13 |01123-50885 BOLT, WASHER 3
2
14 |01123-50895 BOLT, WASHER M8*1.25

----> Old replace New

<---- New replace Old <-X-> Not interchangeable

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

-6-

https://tractormanualz.com/




ENGINE

=2
; i
28
o 205 41
B
-,
- T, -
F -:-. y .! B [ "I' ; 5
L el 7 - i1
' A
I'\. ."'._- ©
- . : I’-\.
1 : ‘“:I'q"- 4
| 18 ,
) G L - o
L |0
.'-. o - .H'.\_ ..
- . o By
i4 = N
1£ F
i i
- 'I
3 - ) | - A
5 3, 8522
14 ] )
mn
od = 27
LI
10
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 *
15 |15521-3229-1 TUBE, CONNECTING |1-1§*X4274,M20
16 |04011-50180 WASHER, PLAIN ! M18
17 | 15241-3695-2 SPRING ! DIA1.2
1
18 | E5500-36932 SEAT,VALVE DIA16*21
1 m
19 |07715-03213 STEEL BALL 32;32 (10.31
20 |15521-7332-1 FLANGE, COOLING WATER RETURN !
21 | 15521-7333-1 GASKET ! T0.5*68*43
22 | 01023-50620 BOLT, WASHER 3 M6XP1.0
1
23 | E6201-32443 OIL FILTER sp v
24 | E5205-58812 ASSY METER, HOUR v OBS !
25 | 15221-8813-1 HOUR METER GASKET ! T0.5*60*60
4 "
26 | 15221-8821-1 STUD *D:JQG,MG 1.0
27 |02056-50060 NUT 4 M6XP1.0
4
28 | 04512-50060 WASHER, SPRING MO06

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-7-

https://tractormanualz.com/




ENGINE

TD1400-050

MAIN BEARING CASE GROUP

-.-.-'-— ;.
= =]
g B
B = ALY
[ =% ", 11
. A RN
L] 1 L
L i ;
% T .
ol L} -
a L
== F' 1
z. B ; !
2 8 0
.3 T |
S p iy L] i
y UL Y g el
" 1.‘
=k 1
12
11
A : LK2554
No Part Number Description Qty 1.C Remark
. A B C D E .
1 | E6200-A0100 MAIN BEARING CASE ASSY !
2 | 15521-0454-3 BOLT 1, BEARING CASE 6 '*2?(6174'“"8*1
3 |15521-0401-1 WASHER,PLAIN 6 T1.247*17
7
4 | E5500-04362 GASKET v
4 |E5500-04363 GASKET,BEARING dnr v ! S
4 | E5500-04364 GASKET, BEARING CASE v ! S
4 | E5500-04365 GASKET, BEARING CASE ! S
5 | E5500-04812 COVER, BEARING CASE !
5 |E5500-04813 COVER, MAIN BEARING CASE  obs v ! <>
6 |E5500-04822 GASKET, COVER !
6 |E5500-04823 GASKET, COVER v ! P
7 | 01654-50830 BOLT, FLANGE WITH PIN 16 M8x1.25
8 |E5500-04462 SEAL, OIL !
3
8 |E5500-04463 SEAL,OIL v <Xe>
7
8 | E5500-04464 OIL SEAL v e |-
9 |E6200-A0080 MAIN BEARING CASE ASSY, 1 !
10 | E6200-A0090 MAIN BEARING CASE ASS'Y 2 !
2 *
11 |15291-0456-2 BOLT 2, BEARING CASE '1'”;;(]875"’”0

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-8-

https://tractormanualz.com/




TD1400-050

ENGINE

MAIN BEARING CASE GROUP

] -
.'-.-'-'_ %
- |
N, L E L]
B E ALY
i . 1l
N o
'l | !
- 1 Iy —— -. F
= £h -
"\.
ol [ 4 2 |
k| et {
= i 1
5 v I 1k
; I e
. L] e
p T 1]
5 T |
S p iy . L] s
F O ] | ] e
- 1.‘
=k 1
12
1
A : LK2554
... Qty
No. Part Number Description A B C D 1.C Remark
2
12 | 15521-9402-1 WASHER T1.6*23*23
12 |04014-50100 WASHER, PLAIN 2 <> | M10

----> Old replace New

<---- New replace Old

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-9-

https://tractormanualz.com/



ENGINE

TD1400B-1-060 MANIFOLD GROUP

i Fy . '.
-
.I - ¥ I ¥
i 1 | et =
-~ -y =
] o !
1 |l - - -
{ d
."'. ] T
-~ ) 5 - =, 5
] o |
| o o
P 7
[
5 -
A : LK2554
L Qty
No. Part Number Description A C E 1.C Remark
1
1 E5500-11762 MANIFOLD,INTAKE
1 | E5500-11763 MANIFOLD,INLET ! <>
1
2 |15521-1182-1 USE E5500-11822 v T1.0*72*255
1
2 | E5500-11822 GASKET, INTAKE MANIFOLD P— t1.0
3 | 01123-50822 BOLT, WASHER 2 M8XP1.25
1
4 | E5900-12312 MANIFOLD, EXHAUST v PRV
4 | E5900-12313 MANIFOLD, EXHAUST dnrv ! oo
223000001 ~
3
5 |[15521-1235-1 USE E5800-12351 v T1.082*48
5 | E5800-12351 GASKET, EXHAUST MANIFOLD 3 Seomeen
1
5 | E5800-12352 GASKET, EXHAUST MANIFOLD Seomeen t0.25*2layer
6 |01513-50822 STUD 6 M8XP1.25
7 |02751-50080 FLANGE NUT 8MMX1.25P 6 M8XP1.25

----> Old replace New

<---- New replace Old

<---> Interchangeable

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

* Please place an order assy(*)

-10 -

https://tractormanualz.com/




ENGINE

TD1400B-1-063 AIR CLEANER GROUP

CHd Revigion

o

it | .-'-.. Moy : .
,I;;/_"‘- 1
et /!
1 -
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1
1 E5905-A0011 ASS'Y BODY,AIRCLEANER
1
1 E5905-A0012 ASS'Y AIR CLEANER s R
1
1 E5900-11111 ASSY,AIRCLEANER BODY PUOIN <--X-->
1
2 |02870-50100 NUT,WING
2
2 | E6200-92620 NUT,WING ER—
1
3 |15301-1116-1 COVER, AIR CLEANER T1.0
3 | E5800-11161 COVER, AIRCLEANER obsv ! <o
1
4 15307-1108-1 ELEMENT ASSY PSR
1
4 | E6300-11081 ELEMENT, AIR CLEANER FILTER (OUT) PR <--X-->
1
5 |E6300-11091 ELEMENT, AIR CLEANER FILTER (IN)
6 |E5905-11621 HOSE, INLET !
2 A EH
7 | 15401-1172-1 BAND, HOSE 2;11#0 -
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)
* Please place an order assy(*)
-11 -

https://tractormanualz.com/




ENGINE

|
14
15 Y
o T
1 | | |
1531 ’
'u
|
!.
.l | 5
| 15 !|
i |
—— ': L
1 |
J | |
H 5 - |
= 17
{13
14 ]
£ 12
1]
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 T2280-A0071 USE T2280-A0073 v !
1 | T2280-A0072 ASSY,MUFFLER v ! —
1 | T2280-A0073 ASSY,MUFFLER v ! —
1
2 | E5500-12372 GASKET v t0.25*2 layer
2 | E5800-12373 GASKET, MUFFLER ! P— T0.5
3 |01123-50825 WITH_WASHER_BOLT 2 M8XP1.25
4 |01513-50822 STUD 2 M8XP1.25
5 |02156-50080 NUT 2 M8XP1.25
6 | 04512-50080 SPRING WASHER 2 M08
7 |15301-1241-0 PIPE, EXHUST ! DIA35*T1.2
1
7 | E5500-12412 TUBE,EXHAUST P <>
8 |E5500-12432 BAND, HOSE obs v !
8 | E5500-12433 BAND, HOSE v ! R
1
8 | E5500-12434 BAND, HOSE v P R
1
8 | E5500-12435 BAND, HOSE v T <>
9 |01123-50825 WITH_WASHER_BOLT ! M8XP1.25
10 | 04512-50080 SPRING WASHER ! M08
1
11 | 04013-50080 WASHER

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-12 -

https://tractormanualz.com/




ENGINE

|
14
14
1
1531 ¥
'u
|
!.
.l | L]
15 !|
8 |
= ': L
. |
LI |
z 17
B
£ 12
il
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
12 | 02156-50080 NUT ! M8XP1.25
13 | 76711-5452-0 COVER, MUFFLER v !
13 | E5500-54522 COVER, MUFFLER obs v ! <>
14 | 01202-50612 BOLT, WASHER S
15 | 04013-50060 WASHER, PLAIN S M6
16 | E5500-54552 COVER,MUFFLER LH v !
1
16 | E5500-54553 PLANGE COVER, MUFFLER (LH) <>
17 | E5500-54562 COVER,MUFFLER RH v !
1
17 | E5500-54563 PLANGE COVER, MUFFLER (RH) v <>
18 |01050-50628 BOLT 2
19 | 04512-50060 WASHER, SPRING 2 MO06
20 |02014-50060 NUT 2 M6*P1.0

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-13 -

https://tractormanualz.com/




ENGINE

[ *
i | L ]
L i) By =0
14 = 1 -H'---"' y = I-“l = id
] N e | 1
Fathy, - _.-'! i 5 ), I 14
g el T 14 i
o 3
15 5 [ jd
ba - -,
) g
L o T ¥ L3 ]
Ly y & A
W | LK 14 o 7
I el T3
s - 9
- 2 10
5 -4
n il Fersisdon
K|
= 18
17
10
=
ia ﬁ“
! I._I _.I 2
| bl
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1 15221-1311-4 VALVE, INTAKE 3 58G
~ 023000150
1 E5500-13112 VALVE, INTAKE 3 < X-->
123000001 ~
3
2 15221-1312-4 EXHAUST VALVE T orsooren 50G
3
2 | E5500-13122 EXHAUST VALVE PPV <X-->
3 [15221-1324-2 SPRING, VALVE 6 DIA3.5
4 | E5500-13332 RETAINER,VALVE SPRING v dnr 6
5 [15221-1336-1 COLLET, VALVE SPRING dnrv 12 DIA14*15
5 |E5500-13362 COLLET,VALVE SPRING v 12 Seoeeen
6 |[15221-1315-2 SEAL,VALVE STEM 6
6 |E5500-13152 SEAL, VALVE STEM 6 Seomeen
1
7 | 15325-0001-A ROCKER ARM SHAFT assy
8 |[15321-1405-1 SHAFT ASSY,ROCKERARM  obs v !
9 |15221-1435-1 SUPPORT, ROCKER ARM  obs v 3 40G
1 S
10 |15221-1442-1 SCREW, HOLDER ,I,DZIQB’MS 0.8
2
11 |15221-1443-1 WASHER, PLAIN obs v T1.2*23*23
2
12 |15221-1431-2 SPRING, ROCKER ARM  obs v DIA1.6
13 | 04612-00140 RING,SNAP 2 DIA14
14 | 15601-1403-1 ASSY ARM, ROCKER obs v 6

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-14 -

https://tractormanualz.com/




ENGINE

Fa A
i | L ]
L f‘.- T "x.." )
14 S o |l
I N Y | I_-:l i1 =
i . _.-'! i 5 = __! 14
- s ] T 14 ==
5 ol 9
-
] '_L""\-\._ !
in P 1 ; ' F ;
Y [l Nk i —0E0
Mo | LK 14 = 7
I el T3
- = q
™~ 1 b
- iy 10
. -
n Lidl Fleasen
13
= 18
17
10
=)
a ﬁ“
! I._I _.I 2
e |
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
15 |15521-1423-1 SCREW, ADJUSTING obsv 6 (I?’!;:;AJO,MB K
15 | E5500-14232 SCREW, ADJUSTING 6 E— 819:0'M8*1'
16 | 15021-1424-1 NUT 6 %51)212'“/'8*1
3 DIA8,M8%1.2
17 | 15521-9150-1 STUD 54102
17 | E5500-91501 BOLT, ROCKER ARM SUPPORT 3 <Xe> 2";3;1'25'

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-15-

https://tractormanualz.com/



ENGINE

TD1300B-080

CYLINDER HEAD COVER GROUP

= :
T ] = :{ L]
- 17
| i £
B N 2 [
i i) <] I
'.. - 1§ e »
e Lk | l ]
i =
P e
= - .-
M| R -
¢ . ‘
5
14 i | !
1 r
|
A : LK2554
No Part Number Description Qty 1.C Remark
: A C D E :
1 15525-0011-A HEAD COVER ASSY !
1 E5500-14502 ASSY,HEADLAMP ! <
1 | E5500-14505 A'SSY CYLINDER HEAD COVER ! -
2 | E5405-14514 COVER, CYLINDER HEAD !
COVER, DECOMPRESS ADJUSTING 3 gk
3 | 15221-6663-3 HOLE  obs v T4*34*52
4 | 15221-6664-1 COVER, GASKET obs v ! T0.5*34*52
5 |01023-50614 BOLT, WASHER 6 M6P1.0
6 |[15221-3314-2 PLUG, OIL FILLER ! PS1
6 |E5500-33142 CAP, ENGINE OIL INLET v ! R -
7 |04811-50300 O RING ! DIA29.4
8 |15521-6604-1 ASSY SHAFT, DECOMPRESS obs v !
9 |[15521-0514-1 PLATE, ELEMENT obs v ! T0.8*56*29
1
10 |15521-0537-1 PLATE, OIL PROTECTION obs v T0.29*31*63
11 | 15521-9331-1 SCREW, WASHER 2 E]IQQ,MS 08
1 r——
12 | E5205-05552 CONNECTOR 2213'8 60"T
13 |15321-0551-4 TUBE, AIR BREATHER  obs v ! 2D|A16*560*T
14 | 15341-0559-1 CLAMP ! DIA2*106
15 | 15521-1452-2 GASKET, HEAD COVER !

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-16 -

https://tractormanualz.com/




ENGINE

TD1300B-080 CYLINDER HEAD COVER GROUP
5
- - 3
" k- _.-'I i 1
7 o = = .h
. 'I -_:.- ]
2 o b
i ] | { I
. - Ef®
- lh | ¥ | 5 -‘
N s 7 = _:.: i
i T T 11—l
M| R & ;&_
TR sl
— |
[
A : LK2554
No. Part Number Description A B Qéy E 1.C Remark
15 | E5500-14522 GASKET,HEAD COVER v ! <>
15 | E5500-14523 GASKET, CYLINDER HEAD COVER ! PR
16 | 15451-9233-2 NUT,CAP  dnrv 3 2'22‘2132'“”8*1
16 | E5500-92332 NUT, CAP 3 <> ggigs?""s”
17 | 15021-3366-1 GASKET 3 T1.5

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-17 -

https://tractormanualz.com/




ENGINE

14
R s
. o .
- . .
i
. -
=y F
i T o - i, A
T ] 1 ! : rl
= I - "'-";
i R, !
5 o R X .
a * . L
L%
- 8
) el
.‘." -
A : LK2554
e Qty
No. Part Number Description A B C D E 1.C Remark
5
1 | E5500-15552 TAPPET DIA26*51
1 | E5500-15553 TAPPET 6 P 3
2 |15221-1511-2 ROD,PUSH  dnrv 6 DIA15%157
6
2 | E5500-15112 ROD,PUSH  obs v P
3 | E5500-A0110 ASSY CAM SHAFT !
;
3 | E5500-A0111 CAMSHAFT ASSY P
1
4 |15521-1651-1 USE 15521-16511 820G
1
5 |05712-00720 KEY W7XL20
1
6 |15221-1627-3 STOPPER,CAMSHAFT 70G,T5.5
1
6 |E5500-16272 CAMSHAFT,STOPPER PN
7 |01123-50818 BOLT, WASHER 2 M8XP1.25
1
8 | 15221-2401-1 IDLE GEAR assy
3
8 | E5500-24012 IDLE GEAR ASSY P
2
9 |15221-2428-1 BUSH, IDLE GEAR 0D34*T4*18
1 " "
10 | 15521-2436-1 COLLAR, 1 %345 ID26
1 " >
11 | 15521-2437-1 COLLAR, 1 0D45%ID24
T25
;
12 | 15221-2432-1 SNAP RING T25
13 | E5500-24252 SHAFT GEAR,IDLE !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-18 -

https://tractormanualz.com/




ENGINE

TD1300-090

CAMSHAFT GROUP

B [
> i ~
. e, .
ki)
1z 3
3
i T # b =T
(1] Y 1 ! : ol
I i 1
| A 1L+ .
5 * o AT -
a 4 P ;
L,
- 8
) el
e b
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
14 | 01654-50820 BOLT, FLANGE WITH PIN 3
14 | 01754-50820 BOLT, FLANGE 3 <> | M8XP1.25

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-19 -

https://tractormanualz.com/




ENGINE

& i}
@ 14
# . 11
; { ] B
1 | , w o
3 k ). ,
e . .l
= o W . A |_._
[ -t i x = i 5 I
r-:_. WL
) v 4
1 . |
L "y 1, _'_._.- i 7y =y ¥
. -
. e e
H, L LY
i
# o a3 25
5 L]
Y e
e W et
T 1 17 *3
TS 1
- | 1
g i ||
b=
i
=, A _'
A : LK2554
L Qty
No. Part Number Description A C D E 1.C Remark
1 E5500-21014 ASSY,PISTON&PIN 3
1 E5500-21015 ASSY,PIN & PISTION v 3 <>
2 | E5500-21115 PISTON 3
2 | E5500-21116 PISTON v 3 PR
3 [15521-2131-1 PIN, PISTON obs v 3 DIA25*69
4 15201-2105-2 PISTON RING ASSY 3
4 | E5500-21053 ASSY RING, ENGINE PISTON 3 a—
5 | E5500-21153 RING 1,PISTON 3
6 | E5500-21164 RING 2,PISTON 3
7 | E5500-21203 OIL RING ASSY 3
6
8 |15221-2133-1 SNAP RING PISTON PIN DIA1.6
8 | E5500-21332 SNAP RING 6 I
9 |E5500-22014 ASSY,CONECTING ROD v 3
3
9 |E5500-22015 CONNECTOR ROD ASSY P
9 |E5500-22016 CONNECTOR ROD ASSY 3 <>
10 |E5500-21352 BUSH,PISTON&PIN v 3
10 | E5500-21353 BUSH, PISTON PIN 3 PR
11 |15521-2214-1 BOLT, CONNECTING ROD 6 %E£3’M8*1

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

* Please place an order assy(*)

-20 -

https://tractormanualz.com/




ENGINE

TD1300-100 PISTON & CRANKSHAFT GROUP

1 | 'y . Sy
| I i,
S ] .l
[ % . 3 - ..H'_ LY xll I-'
H e ! 1:‘ [ "'\-\.\. ! '. ] ]
r-:_. WL
] -~ ¥
1a 5 1 |
I "y ; 4 _'_._.- i .- =
3 () 4 o 3 . - u
) = Lo
S, - KL%
g
r = 13 2£
5 L]
= 0 23
- P L =
[ Sl 7 3
- ) n
g R | |
.-
an
L A _'
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
6 *
11 | E5500-22142 BOLT, CONNECTING ROD v P "(*)'fg?"""s 1
11 | E5800-22141 BOLT, ROD 6 <>
12 | E6200-22312 METAL, CRANK PIN 6
1
13 | E5500-A0092 ASSY,CRANK SHAFT  obsv
1
14 | 08121-06002 BALL BEARING #60022Z
15 | 15471-2411-1 GEAR, CRANK SHAFT !
15 | E6200-24112 GEAR, CRANKSHAFT ! o>
1
16 | 05712-00720 KEY W7XL20
1
17 | 15471-2331-1 SLINGER, OIL T1*53*53
1
18 |19202-2325-1 SPACER, CRANKSHAFT dnrv DIA44*20
1
19 |04811-10300 O RING DIA29.5
20 |15221-2336-1 NUT, CRANKSHAFT ! HEX o M0
1
21 |15221-2338-1 WASHER, CRANKSHAFT  obs v T1*64*64
1
21 | E5500-23382 WASHER, CRANKSHAFT obs v <> |T1.0
1
22 | E6200-23472 METAL 1, CRANKSHAFT
23 | E6200-23482 METAL, CRANKSHAFT-2 6
24 [15521-2353-1 SIDE METAL 1 V 2 Op727IDogt
2
24 | E6300-23531 Bearing Thrust - Crank Shaft-LWF <>
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)
* Please place an order assy(*)
-21 -

https://tractormanualz.com/




ENGINE

TD1300-100 PISTON & CRANKSHAFT GROUP
& i}
# 1 11
: { y ]
1 i _-.. . Sy
3 - g,
e ) . |
5 5 e TV,
. = 16 e AT =
I'_:__ Y | —
i i v e
} I e 1 . . " o o |
g i = -- % - -
"'\-___I Fd ) :.\!-x.- e
=1 =8 o 23 =
L]
'xlﬁ. " £
e T e
[ s ™ 3
. - i) 14
gk i [ |
=
n
I:_- -II
A : LK2554
No. Part Number Description A Qéy D E 1.C Remark
25 | 19202-2354-1 SIDE METAL 2 v 2 %372*TD58*
25 | E6300-23541 SIDE METAL2 2 <>
26 | E5500-11301 SEAL,OIL v !
26 | E5500-11302 OIL SEAL ! P -

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-22 -

https://tractormanualz.com/




ENGINE

= . ] o .
= . " 10 ¥ 3
'] : . "_' ‘-.
7 -
’ - - ..'\.
Mt
i
o~ ']
. __ .
~ .H'-
o i : fi
i w - L ’ o
AP P, B i -
=
g i - 19 P
MG e ]
Gy,
LY id
13
&
17
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1
1 E5500-25013 OB ASSY,FLYWHEEL PSRN
1 E5500-25014 FLYWHEEL ASSY v 023001001 T <--X-->
1
1 E5500-25015 FLYWHEEL ASSY v R
1 0OD280*TD2
2 |15221-6382-4 RING GEAR 30*20
3 | E5500-25163 BOLT,FLYWHEEL 6 HEXJ 9.M12
1.25*51
3 | E5500-25164 BOLT, FLYWHEEL v 6 <>
4 | E5900-04614 HOUSING,FLYWHEEL dnr v !
1
4 | E5900-04615 HOUSING, FLYWHEEL <o
2
5 |05012-01025 PIN,STRAIGHT
10
6 |31220-1429-3 PLUG
1
7 | 15521-0468-2 COVER, TIMING MARK T2.6*65*28
8 |[15521-0479-2 GASKET, COVER ! T2*60*42
2
9 |01123-50816 Hex Head Cap Screw M8XP1.25
11
10 |01674-51032 BOLT, FLANGE
2
11 |01133-51240 BOLT, WASHER M12XP1.25
1
12 | E5500-63014 ASSY,STARTER MOTOR v
1
12 | E5500-63015 STARTING MOTOR v P a—
1
12 | E5500-63016 ASSY, STARTER MOTOR sp v U a—
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-23-

https://tractormanualz.com/




ENGINE

B -
- AT " 1 5
=L
o o
T &
.'- - ..'\.
,
o~
: 1 g
iz 'N 4
14 o Ut ;
; :-.-___-".. " \ ﬂi _.". 1€ .d"".-
g - - 1] 1
D Ao ;
&
1+ 14
13
1&
17
A : LK2554
L Qty
No. Part Number Description A B C E 1.C Remark
1
13 | 02156-50080 NUT M8XP1.25
1
14 | 04512-50080 SPRING WASHER M08
1
15 |01674-51032 BOLT, FLANGE
1
15 |01133-51030 BOLT, WASHER P M10XP1.25
1
16 |01517-51028 STUD M10XP1.25
1
17 |02176-50100 NUT v M10XP1.25
2
18 |04512-50100 WASHER, SPRING v M10
19 | E6200-04622 GASKET !
823000001 ~
1
19 | E6200-04623 GASKET P 105
20 | T2540-35231 SUPPORT,SHUTTER PLATE !
1
20 | T2540-35232 SUPPORT,SHUTTER PLATE PR Seomeen T4.0

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

https://tractormanualz.com/

-24 -




ENGINE

TD1400-120

NOZZLE HOLDER GROUP

]
14
_' | + :-.- T g
I [l |
A i =l -
fry i -
— - { =
=] = 13
10 ar r
2—13
5 ]
8 13 5
| - " B
# A
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :
1 15271-5302-1 NOZZLE HOLDER ASSY obs v 3
1 E6300-53003 ASS'Y,NOZZLE HOLDER 3 P
1 | E6300-53004 ASSY, NOZZLE HOLDER dnr v 3 <>
1 | E6300-53005 INJECTOR dnr v 3 P
3
2 |17011-5362-1 GASKET P, T2
3
2 | E6300-53621 GASKET P <eoXe>
3 | E5500-53712 TUBE 1, INJECTION !
3 | E5500-53713 TUBE 1, INJECTION ! P—
~ 923000999
3 | E5500-53714 TUBE 1, DIVISION ! <-X-->
123000001 ~
4 | E5500-53722 TUBE 2, DIVISION  dnrv !
4 | E5500-53723 TUBE 2, DIVISION ! I
~ 923000999
4 | E5500-53724 TUBE 2, DIVISION ! <X
123000001 ~
5 |E5500-53732 TUBE 3, INJECTION v !
5 |E5500-53733 TUBE 3, INJECTION v ! R
~ 923000999
5 |E5500-53734 TUBE 3, DIVISION ! < Xe->
123000001 ~
6 |15121-5385-2 CLAMP, HOSE 2 -
7 |15121-5386-1 CLAMP 2, TUBE 2 T2*20*30
7 | T4815-67371 HOLDER, TUBE 2 a— -

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-25-

https://tractormanualz.com/




ENGINE

5
i
] TN
_.-"'f% I 14
TN L =5 _ i
(LA |
it ) =g =l - -
— - { =
=] - 13
11 g
2—13
. ()
gy 18 %
| - " B
# A
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :
8 | 03024-50520 SCREW, WASHER 2 DIA10*28
9 | E5500-65512 USE E6303-65511, PLUG,GLOW v 3
9 | E6303-65511 PLUG,GLOW 3 <> |N
10 | 15401-6556-1 CORD, GLOW PLUG 2
11 | 14971-4275-1 CLAMP, HOSE 2 DIA1.0*ID7.8
12 |09661-40300 HOSE, FUEL !
13 | E6300-53651 SEAL, HEAT SHIELD 3 T0.8

14 | E5500-42501 OVERFLOW HOSE ASSY

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-26 -

https://tractormanualz.com/




ENGINE

k]
]
K.
-
B . o 1
8 o] 5 ! 1
; ¢ |
E i 2 [
. o -
i 1 §% . 5—= E':-'z__, ¥ = 4.4
: / . i i
0 b o i =
. D]
= s
12 i}
I 1
i1 [ E2 W
| e YL
= =
| Y
g, = y
T
5N i1
- - - )I P
kR A
-
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
1 15321-5101-3 333..ASSY PUMP,INJECTION v !
1 E5500-51012 INJECTION PUMP ASSY ! <
2 |E5500-52112 SHIM, INJECTION PUMP-0.15T  dnrv 92 ;’0.15*80*10
3 |E5500-52122 SHIM, INJECTION PUMP dnr v 9 T0.3
4 | E5800-52111 SHIM 3, INJECTION PUMP v 9
2
5 [01123-50822 BOLT, WASHER M8XP1.25
6 |01513-50822 STUD 2 M8XP1.25
7 |02156-50080 NUT 2 M8XP1.25
8 | 04512-50080 SPRING WASHER 2 M08
9 |84612-6050-0 FUEL AIR BREATHER ASSY !
10 | 14111-4241-4 JOINT, FUEL HOSE !
1
10 | E5500-42412 JOINT, FUEL HOSE obs v <>
1
11 | E5500-16172 SHAFT,FUEL CAM 900G
~ 923000999
11 | E5500-16173 CAMSHAFT, FUEL ! <--X-->
023000001 ~
1
12 |08153-06205 BEARING,BALL #6205NRC3
13 | E6200-A0020 ASSY SLEEVE, GOVERNOR obs v !
1
13 | E6200-A0021 GOVERNOR SLEEVE ASS'Y obs v <>
1
14 | 05712-00525 KEY 7*7*29

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-27 -

https://tractormanualz.com/




ENGINE

k]
]
K.
B . e 1
'3 o] 5 !
i f
vu E -
. Rii] Pt e E.;ﬁ.' 3.4
L) T i > - FI
0 ; b . . H
A ow s
= s
12 i}
I 1
i1 [ E2 W
| e )
F o '\-\.:-nf'l'
i 3
i, =
T
5N 3 i1
- - - S )I T
kR A
-
A : LK2554
No. Part Number Description A B Qéy E 1.C Remark
15 | 04612-00240 SNAP RING !
16 | 08103-06205 BALL BEARING ! 6205C3
1
17 |15221-1632-1 FUEL CAMSHAFT STOPPER T2.5*62*35
18 |01123-50814 BOLT, WASHER 2 M8XP1.25
19 | 15381-5203-0 FUEL PUMP ASSEMBLY !
20 |15241-5214-1 GASKET ! T0.5
20 | E6200-52142 GASKET, FUEL PUMP ! Seoeeen t0.5
2
21 |14301-4275-3 CLIP AEH# 16
21 |14911-4275-1 CLIP, TUBE 2 Seomeen TO.8*#12
22 | 15471-4211-1 TUBE, FUEL obs v !
23 |01513-50616 BOLT, STUD 2 DIA6*28
23 |01513-50618 STUD 2 <eomee- M6*1.0
24 | 02056-50060 NUT 2 M6XP1.0
25 | 04512-50060 WASHER, SPRING 2 MO06

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-28 -

https://tractormanualz.com/




ENGINE

| .
B - - ;
] :
i
1 a b
% "
o =
|
3
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark

1
1 15601-5602-1 ASSY LEVER,GOVERNOR
2 | 15471-5605-2 ASSY LEVER,FORK !
2 | E5900-56051 ASSY,FORK LEVER v ! R
2 | E5900-56052 FORK LEVER ASSEMBLY ! R

2
3 |01123-50832 BOLT, WASHER HEX12*43

1
4 | 01023-50628 BOLT, WASHER HEX10*38

1
5 |15601-5648-1 SPRING, STARTER DIAO.5

1
6 |15521-5641-2 SPRING 1, GOVERNOR DIA1.0

1
7 | 15521-5642-1 SPRING 2, GOVERNOR DIAO.6
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-29 -

https://tractormanualz.com/




ENGINE

TD1300B-143

ENGINE STOP LEVER GROUP

"

B
b , ¥
I'h
3 1 < i
) - .__ ; S : b -.__::-'__.u
12 . P
= | Ir' o [ i 5 I
g ] ] : .
v
A : LK2554
No Part Number Description Qty 1.C Remark
. A B C D E :

1 | 15521-5425-1 BOLT, ADJUSTING ! 91'%10 43,M8
1 | E5850-54251 IDEL ADJUSTING BOLT dnr v ! P

2 |15521-5426-1 SPRING ! DIAO.5

3 |15401-9201-1 NUT, FIXING ! 5*5)83*15"\"

1 -

4 |15521-9233-1 NUT,CAP  obs v 2*5)83 25M
5 |15021-3366-1 GASKET 2 T15

6 |15521-5427-1 CAP ! %'Am 35,10
7 |E6200-51653 COVER INJECTION PUMP !

7 |E6200-51654 COVER,INJECTION PUMP ! ——

8 |15471-5774-1 SHAFT, LEVER !

8 |E6200-57742 SHAFT, LEVER ! <errem

8 |E6200-57743 LEVER SHAFT ! <o

9 |15471-5798-1 SEAL, OIL !

10 | 15471-5792-1 SPRING  dnrv ! DIA1.2

1

10 | E6200-57922 SPRING —

11 | E6200-57731 LEVER,ENGINE STOP !

12 | 05411-00420 PIN, SPRING ! DIA4.4XL20
13 | 15225-5166-1 GASKET ! T172*57*

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-30-

https://tractormanualz.com/




ENGINE

TD1300B-143

ENGINE STOP LEVER GROUP

"

B
= T &
i I'\.
- _I 13 'H.\. —
) ¥ ey A F l._.-:__. =
12 I
B Il-I | a ]
1 [ B ;.
[ 4 :.
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
13 | E5500-51662 GASKET v ! <eome- t1.0
14 | E5205-57482 HOLDER,WIRE ! T2.8*55*20
15 |01023-50620 BOLT, WASHER 4 M6XP1.0
3
15 | 01754-50616 BOLT, FLANGE PSSO <-----> | M6XP1.0
16 | 01754-50620 BOLT, FLANGE ! M6XP1.0

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-31-

https://tractormanualz.com/




ENGINE

11
11
4 '
) L7
2] | ¥
B i
] (] s
f
-
21 % g i ) 1
b : o
2z o - ——1d
18 e
How =
1 |e6--4
1 P 15— 4|
3 -_. -, '-'I
1 -
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 15601-5412-1 BOLT, FUEL ADJUSTING ! M6*1.0
1 |E6301-54122 BOLT, FUEL ADJUSTING ! <>
1 "
2 | 15601-9201-1 NUT, FIXING st HEXT0MO™
1
2 | E6305-92021 NUT po— < Xe>
2
3 | 15601-9665-1 GASKET Y T1.0
2
3 | E6305-96651 GASKET S <-X--> | D=9.8,T=1.0
3 | E6305-96652 GASKET 2 P D=9.8T=1.0
1 "
4 | 15601-5422-1 CAP NUT HEX10,M6™1
~ 123000200 0
4 | E6305-54221 CAP NUT ! <o Xm>
323000001 ~
5 | E6305-54281 SNAP RING ! D=0.8
1
6 15601-5442-2 CAP obs v s T0.5
1
6 |E6305-54421 CAP «X->|D=12,T=1.0
323000001 ~
7 | E5500-57151 LEVER,SPEED CONTROL !
7 | E5610-57151 LEVER,SPEED CONTROL L P
1
8 | 05712-00408 KEY 5*5*12
9 |04811-00120 O RING ! DIA11.8
1
10 | 04013-50080 WASHER
2
11 |02112-50080 NUT M8*P1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-32-

https://tractormanualz.com/




ENGINE

1
11
' u
."'.I |
g | bz
B e )
3 o 1%
e
3
21 % g i 1
e o
az ok T r—1d
18 i ok
o H Ry
1 |e6--4
1 P 15 |
3 -_. - '-'I
1 e
A : LK2554
No. Part Number Description A B Qéy E 1.C Remark
12 | 17011-5738-3 PLATE, FRICTION ! %IASO 10.15
LEVER, SPEED CONTROL-FRICTION 1
12 | E5500-57382 PLATE P 5
1
13 |15521-5711-3 PLATE, SPEED CONTROL 100G
1
14 | 15221-5721-1 GASKET T1.0*96*54
1
14 | E5500-57212 GASKET, SPEED CONTROL PLATE <o t1.0
15 |01023-50620 BOLT, WASHER 2 M6XP1.0
16 | 01518-50622 STUD 2
17 | 02056-50060 NUT 2 M6XP1.0
18 | 04512-50060 WASHER, SPRING 2 MO06
19 |15108-5728-4 STOPPER 2 I-(!)EX1O,M6 1
20 | 02056-50060 NUT 2 M6XP1.0
21 |07811-11210 WIRE obs v ! DIA1.2*110
1
21 |07811-10820 WIRE <emmemn
22 | 07918-00001 LEAD, SEALING !
1
23 | E5900-72732 CLAMP, HOSE T0.8

----> Old replace New

<---- New replace Old

<-X-> Not interchangeable

<---> Interchangeable

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-33-

https://tractormanualz.com/




ENGINE

TD1300B-160

WATER HOSE GROUP

i : ';_‘ A
1 .
10
B . M |
\ | Bt :
. .
. 1
A : LK2554

No. Part Number Description A B Qéy D E 1.C Remark

1 | 15521-7291-1 FLANGE, COOLING WATER ! 1.35KG

1 | E5500-72912 WATER FLANGE v ! —

1 | E5500-72013 FLANGE, WATER v ! —

2 | 15525-7292-1 GASKET,WATER FLANGE ! T0.5*166*72
3 |01123-50822 BOLT, WASHER 2 M8XP1.25

4 |01513-50822 STUD ! M8XP1.25

5 |01123-50870 WITH_WASHER_BOLT ! M8XP1.25

6 |02156-50080 NUT ! M8XP1.25

7 | 0451250080 SPRING WASHER ! M08

8 |[15321-7334-1 PIPE, WATER RETURN ! ?/'fw?’g'PT
8 |E5500-73342 HOSE, WATER RETURN v ! SN

9 |15521-7334-1 TUBE ! 8519*@12*
10 | 15100-7336-4 CLAMP, HOSE  obs v 2 = AMo#

11 | E5500-73012 THERMOSTAT !

12 | 15325-7327-1 DO NOT USE ! 60°82°T1.0
13 | E5500-73262 COVER, THERMOSTAT v !

13 | E5500-73263 COVER, THERMOSTAT ! s

14 |01123-50835 BOLT, WITH WASHER 2 M8XP1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

* Please place an order assy(*)

-34-

https://tractormanualz.com/




ENGINE

TD1300B-160

WATER HOSE GROUP

:5 | | s
, 1 4 =
; i
i LY it
+*
[ L
S [
. i -
: N
" 1
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
15 |15521-7314-1 CLAMP, PIPE ! T1.2*32*52
15 | E5500-73142 CLAMP, HOSE L P T1.2

<-X-> Not interchangeable

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

-35-

https://tractormanualz.com/



ENGINE

TD1300B-170

WATER PUMP GROUP

- "
o
' 1
n
13 g A .
10 .
L | " ]
A 1 I-
1
\ o
rl n <
- 1
1L i - A S
E - .
o b |
{ 20 n
! 15 \ -3
2
i :
7 !
1]
1
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 15301-7303-0 WATER PUMP ASSY !
1
1 E5900-73031 WATER PUMP ASSY USE E5900-73032 <>
1 | E5900-73032 WATER PUMP ASSY v ! P—
1
2 |15521-7341-1 BODY, WATER PUMP  obs v 650G
1
2 | E5900-73411 BODY,WATER PUMP  obsv APPSR <>
1
2 | E5900-73412 BODY,WATER PUMP v PN <--0-->
3 [ 15321-7348-1 SHAFT, WATER PUMP ! DIA22*135
1
4 |15321-7351-1 IMPELLER APPSO 200G
1
4 | E5500-73512 IMPELLAR <--0-->
323000001 ~
1
5 |[15121-7305-7 SEAL ASSY dnrv PO
1
5 | E5800-73052 MECHANICAL SEAL ASSY v <--0-->
323000001 ~
6 |08143-06302 BEARING,BALL ! #6302UUC3
1
7 |08143-06202 BEARING,BALL #6202UUC3
1
8 |04612-00150 SNAP RING DIA15
1
9 | 04611-00420 SNAP RING
1
10 |10231-7362-1 SLINGER T0.6*30*30
1
11 | 15321-7425-2 FAN PULLEY dnr v
1
11 | E5500-74252 FAN PULLEY obsv P

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-36 -

https://tractormanualz.com/




ENGINE

F ", ™
9
iy 1
1
12 =
14 n o |
10 T
1} - ! — \\\_. .
i 8 4
1 I . I.
1
| o
T b i
- 1
12 ) - sl -\.I
E -
o 5 )
{ 20 n
L 15 1 -]
2 b
| 5
7 !
1]
i1
A : LK2554
L Qty

No. Part Number Description A B C D E 1.C Remark

1
12 | 05811-00416 KEY,WOODRUFF DIA18*9
13 | 04512-50140 SPRING_WASHER ! M14
14 | 02076-50140 NUT v ! M14XP1.5

1 *500*
15 | 15525-7343-1 GASKET, WATER PUMP 30'5 290718

1
15 | E5500-73432 GASKET P t0.5
16 |01123-50828 BOLT 2
17 |01023-50618 BOLT, WASHER 8 M6XP1.0
18 |01518-50822 STUD 2

2
19 |02156-50080 NUT M8XP1.25

2
20 |04512-50080 SPRING WASHER M08
21 | E6201-50618 BOLT,TIMING !
21 | E6201-50619 TIMING BOLT ! <
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-37 -

https://tractormanualz.com/




ENGINE

103
B
1 - " iE
1 i ey ir
; } 1 o = -'-
A _ By i ..-'E.I 5 k. )
. i i ),
L = LA
- | k¢ j Rl B
1 11 T L= 3
" 13 ~ 1) Bl i
A
™, ——
2
k. Fi ¥ - -:___.
(] ' .-' - fl
|l 4 o o
P e 14
A : LK2554
L Qty
No. Part Number Description A C D E 1.C Remark
1
1 15321-6401-2 DYNAMO ASSY {DNU} USE E5500-64012 12v
1
1 | E5500-64012 ASSY,DYNAMO v T P
1
1 | E6213-64011 ASS'Y, DYNAMO PR <Xe>
1
1 E6213-64012 ALTERNATOR ASSY P <
2 | E5800-64102 COLLAR dnrv ! DIA24*T5.15
1 " "
3 |01173-51000 BOLT ST BAJO P1.25*1
3 |01173-51005 BOLT ! <-X-->
323000001 ~
1
4 |01123-50830 BOLT, WASHER 623000001 = M8P1.25*30
1
4 |01123-50832 BOLT, WASHER <--X--> | HEX12*43
323000001 ~
1
5 |04512-50100 WASHER, SPRING v M10
6 |04012-50100 WASHER, PLAIN !
823000001 ~
6 |04013-50100 PLAIN_WASHER ! <eomee- M10
323000001 ~
7 | 04015-50080 WASHER, PLAIN ! M8
8 |02176-50100 NUT v ! M10XP1.25
1
9 |15321-6442-2 SUPPORT T4.5
1
9 | E5500-64422 STAY,ALTERNATOR v — t4.5
10 | 15521-7411-1 FAN, COOLING !
4
11 | 01053-50610 BOLT

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-38 -

https://tractormanualz.com/




ENGINE

103
B
3 - . " 6
| | - o
I : I~ 1 -"‘?E.":" 1 ;-'n-.' S
—__ R ", i _ ] b, '
§ = [}
\ = 1A
- il [ 4 el a
1 1 T 1 3
i 13 % | | § = H
A
™, o
/ 2
2 J =
' ~ |-
L J i ; -
e ko 14
A : LK2554
L Qty
No. Part Number Description A C E 1.C Remark
11 | 01754-50612 BOLT, FLANGE 4 — MBXP1.0
023000001 ~
12 | E5500-74283 PULLEY,PAN DRIVE !
12 | E5500-74284 PULLEY,PAN DRIVE v ! P
12 | E5500-74285 PULLEY,FAN DRIVING v ! P
1
12 | E5500-74286 PULLEY,FAN DRIVING v <>
12 | E5500-74287 PULLEY, FAN DRIVE ! a—
1
13 | 05712-00720 KEY W7XL20
14 | E5405-72531 BELT !
15 |02054-50050 NUT ! M5*P1.0
16 | 04012-50050 WASHER, PLAIN ! M5
1
17 | 04512-50050 WASHER, SPRING M5

----> Old replace New

<---- New replace Old

<-X-> Not interchangeable

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

-39 -

https://tractormanualz.com/




ENGINE

- -_:- i
. b 0
. -
2 2 i n 18 I
! i
- 1 7
3 L) ; 17 L
T '] i 2
i a
o 12 i ]
- __"' | = I-:.'—'.‘_ -
5 s o | B os
Ca ;-\' | & =
f "" - |
8 L -, | Y
\ B =]
} ™21
| - )
| —= ¥ i
{ ' Al
1 13
P
| 14 "
| ! f b1
Fl &
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :
1 T2540-72061 ASSY RADIATOR !
2 | T2540-72331 SHROUD,FAN L
3 | E6200-72631 ASS'Y CAP dnr v !
4 | T2540-17711 GUIDE,NET !
5 ]01023-50612 BOLT, WASHER v 2 M6XP1.0
6 | 04013-50060 WASHER, PLAIN 6 M6
1
7 101811-50612 BOLT, WING M6P1.0
8 |T2540-17721GY NET,RADIATOR !
9 | T2540-73341 HOSE, WATER RETURN !
2 -
10 | 15109-7336-4 CLAMP, HOSE obs v & AH19#
10 | E5700-73361 BAND, HOSE obs v 2 P—
1
11 | T2540-72941 HOSE, WATER (UPPER) v
11 | T2540-72942 HOSE WATER UPPER ! R
2 _
12 | 15108-7287-3 BAND & At45#
1
13 | T2540-72851 HOSE, WATER (LOW)
2 -
14 |15108-7287-3 BAND & At45#
15 | 15301-7246-0 HOLDER, WATER TANK !
1
15 | E6300-72462 HOLDER, RESERVE TANK PR P

----> Old replace New

<---- New replace Old

<---> Interchangeable

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

https://tractormanualz.com/

- 40 -




ENGINE

- -_:-.
. b |
" - ;
3 > 18 &
3 gl o B
b Lo 3 1 iy : I 47
T B i = 8 M
1 ! 1
i ] 12 n
£ e | = ml-:.'—|.‘_ -
~— R » 2
T =, |
8 B ¥ " 1]
) m Bl
} [ ™21
. - s -
{ ' Al
: 13 )
P
14 o
#
_ _ b1
I
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E
16 | T4340-A0110 WATER TANK ASSY dnrv !
16 | T4710-B03000101 ASSISTANCE WATER TANK ASSEMBLY L P
17 |15301-7249-0 RUBBER PLATE !
18 | 15301-7242-0 CAP, WATER TANK v !
19 | 15301-7244-0 TUBE, OVER FLOW !
2
20 | 15301-7247-0 CLIP, TUBE A EH16#
21 |15521-7299-2 SWITCH WATER  obsv !
22 |15301-7245-0 RUBBER HOLDER !
23 | E6200-72711 HOSE 1, OVER FLOW !
24 | T4520-82561 BAND, CORD 2 L200
2
25 |01123-50816 Hex Head Cap Screw M8XP1.25
26 | 01202-50820 BOLT v 2

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-41 -

https://tractormanualz.com/




TRANSMISSION

T220F-TO10A

BRAKE CASE GROUP

n
NN OL—
! e —_ 0
L5 oy
I b T, - ) e
n '-\!=_.-' . -.-..- -_r AT _ : i
W R E ’ -
"'- LT | A B e 1
. " S8 = P
ey T i Sl 1L Ty
L : 1 i / -
LRI e R _iﬁ'ﬁ, b =
i1 L R / .'--:" & :
._". - = I3 .. -~ -.__,--"_""._" 3
S g I
': o F o
A [ A
: o | L
. N A
- = 14 4
3 5 S P
T " L o5
|
£ g L
E'i
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 T2242-28151 CASE, BRAKE 2
2 | 37260-2816-2 PACKING 2 T0.5
3 | 37150-2737-1 PIN, PARALLEL 4 DIA11*21
4 | T2440-28202 DISK,BRAKE v 4
5 |37150-2818-2 O RING 2
2
6 |37650-2819-0 BOSS, SPLINE 450G
7 | 04612-00450 SNAP RING 4 DIA45
8 |[38435-2821-2 CAM,BRAKE 2
8 |[38435-2821-3 CAM, BRAKE 2 <
9 |37720-2822-1 LEVER, BRAKE CAM 2 T9.0172*45
10 | T2440-28182 PLATE 2 T2.6
11 |04811-00220 O RING 4 DIA21.8
2
12 | 02174-50140 NUT M14*P1.5
2
13 | 04013-50140 WASHER, PLAIN M14
2
14 | 04512-50140 SPRING_WASHER M14
15 | 37150-2824-6 PLATE, CAM LH !
15 | T2240-28242 PLATE, CAM LH ! E—
16 |37150-2827-5 PLATE, CAM RH !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-42 -

https://tractormanualz.com/




TRANSMISSION

:‘, 17
':":_._. b L a
! A Ly —_ 0
L5 oy
I bt T - L
n '\!=_.-' r -.-..- -_r AT et i
. des \T-NOC ’ \
"'- LT | A B e 1
e e i BN | = P
ety = i A Lt | 1 M
L | / -
L) W / '_]'---:“ 3
N 2 i
| A
': o F o
A | Aod
<k L
: T
- —'—. I.|.‘
13 I T T
" w o5
il |
g L
E'i
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
16 | T2240-28272 PLATE, CAM RH ! <o
17 | T2440-26572 GUIDE, BALL 2 2.1KG
18 | 07715-00805 BALL,STEEL v 12 DIA15.875
19 | T2242-27341 STUD 2
19 | T2242-27342 STUD 2 <eeeeen
20 |04512-50120 SPRING_WASHER v 2 M12
21 |02176-50120 NUT 2 M12XP1.25
22 | 37805-4350-1 PIN, PARALLEL 4

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-43 -

https://tractormanualz.com/




TRANSMISSION

L2203-TO30A

CLUTCH GROUP

-.'IJ'-.:

e I'._H“x
I ;: T ! . o lII i
i1 ] 1B 4
3 =~ L P i4 1)
4 T ; % ] 14
= § e
0 o ol ?
el A Foesy ™ 13 i
3 Bk A -
2R o T
RS E
1=
! f
."‘-\. - A L
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1 38245-1430-1 CLUTCH DISK ASSY !
1 38245-1430-2 CLUTCH DISK ASSY ! <
323000001 ~
2 | 37300-1450-1 CLUTCH PRESSURE PLATE ASSY !
3 | 34220-1451-2 REAMER BOLT 2
4 | 04512-50080 SPRING WASHER 2 M08
4
5 |01123-50816 Hex Head Cap Screw M8XP1.25
6 |37220-1471-4 LEVER, CLUTCH !
1
6 |T2240-14712 LEVER CLUTCH v <>
1
7 | 31150-1472-7 FORK, CLUTCH RELEASE 300G
1
8 |[31150-1478-4 KEY, FORK DIA21
1
8 | T2280-14781 FORK KEY v oo
1
9 |01123-50825 WITH_WASHER_BOLT M8XP1.25
1
10 |38430-1483-1 HUB, RELEASE BEARING 750G
1
11 | 06613-10010 Nipple Grease Fitting, PT1/8" PT1/8
1
12 | 34150-1484-2 SPRING DIA1.4
1
13 | 37150-1541-2 CASE, PROPELLAR SHAFT 420G
14 | 37150-1542-2 SPACER !
1
15 |04811-50650 O RING

----> Old replace New

<---- New replace Old

<-X-> Not interchangeable

<---> Interchangeable

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-44 -

https://tractormanualz.com/




TRANSMISSION

L2203-TO30A

CLUTCH GROUP

|
2
i
o I'._H“x
'I. .:: L= l:I '.
i YRR
3 =~ L P i4 1)
4 i, i % | 14 i
=y L
0 o -
- o e W 13
- :W‘h\_'\-h LN L5
. 7 k¥ '\-,_-.- s
e | . E
PR = ? =
[ 7
o Pt s 4 1%
\ > y o |
27 ?'.IL il . |
s e | 1 \
nT o R ?
S R
L
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
4
16 |01123-50832 BOLT, WASHER HEX12*43
17 | 08490-00001 BEARING, THRUST BALL L g_?go‘RC-M

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-45-

https://tractormanualz.com/



TRANSMISSION

&
"
e R x"-l
f 1 s
iz : [\
¥
"o ) )
14 i o
=, | ] y .
'.::x..' " e i3 5 Wy
Y L e i
- -
4 !
20 i a—l r -
18 e o
e £ 'l
AR . e
18: I (= = 2
- '\'-\.'_ 18
L T R T
P H o
£z =
= b
b . [, it
23 Ay Y 4 o—. 1
el | wl
o X ’
:_.- T I-_.
i
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :
1 84612-4451-0 SHAFT, PROPELLER ! DIA20%1013
2 | 37650-4452-0 COUPLING 2 DIA28*50
3 | 05411-00628 PIN, SPRING 2
4 | 84612-4457-0 COVER 1, PROPELLER SHAFT !
5 | T2280-44591 COVER 2 PROPELLER SHAFT !
6 |01133-51022 BOLT W/WASHER M10X1.25P 2 M10XP1.25
7 101123-50818 BOLT, WASHER 2 M8XP1.25
8 |04811-00320 O RING v 2 DIA31.7
1
9 |04811-00380 O RING (P38)
10 | T2280-A0200 ASSY,REAR BRACKET !
11 | 85726-4458-1 BRACKET, RR !
12 | 84612-4462-0 BUSH ! MB6530DU
1
13 | 84612-4464-0 THRUST COLLAR T1.5*70*70
14 | 84612-1383-0 SEAL, OIL 2
4
15 | 84612-4453-1 REAMER BOLT M12*1.25
16 | 04512-50120 SPRING_WASHER v 4 M12
17 | T2280-A0190 ASSY,FRONT BRANKET !
18 | 84612-4461-1 BRACKET, FR !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

- 46 -

https://tractormanualz.com/




TRANSMISSION

T260F-T210A

PROPER SHAFT GROUP

e R x"-l
f 1 s
iz :
¥
"o )
14 i "
S R y P
'-::“x-.' e 2 5 i
Y L e i
- -
4 !
20 3 |
18 e o
e £ 'l
1 b '} | e b
] -:' I"'-\. (e ]
- '\'-\.'_ 18
¥ T - 4
i P H o
£z =
= b
. [ 1
23 Ay Y 4 o—. 1
el | wl
o X ’
:_.- T I-_.
i
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :
19 | 84612-4463-0 BUSH ! MB5030DU
20 |84612-1382-0 SEAL, OIL 2
1
21 | 84612-4465-0 COLLAR T6*55*55
22 | 38630-4476-1 BOLT,ADJUSTING ! DIA16
23 | 84612-4466-0 WASHER,SEAL !
23 | 38440-4475-1 WASHER SEAL ! <>
24 |02172-50160 NUT ! M16*P1.5
25 |01173-51435 BOLT v 2 M14XP1.5
26 |04512-50140 SPRING_WASHER 2 M14

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

-47 -

https://tractormanualz.com/




TRANSMISSION

LK2552-T235A

FRONT SHIFT LEVER & MISSION CASE GROUP

— = --.:.1.. = i)
& Ao ]
. &
.-E I &
2 =
Mt
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 | T2215-21271 TRANSMISSION COVER !
2 |37650-2128-2 PACKING ! T0.5
3 |S1173-51235 BOLT 4
4 | S4512-50120 WASHER-SPRING  dnrv 4
5 | T4260-14271 PLUG,DRAIN dnrv !
6 | 04717-02650 WASHER, SEAL ! PS3/4

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-48 -

https://tractormanualz.com/




TRANSMISSION

T260F-T350A

CLUTCH HOUSING GROUP

Fal &l
p—g
i 2
o o T il
4 o &
- -
b
ot
18
1
i ] a5 i.-" -
= :
¥ g
\ e s in
. b | i
2 g 3 & 5 M
i '_:: i
g
u| i1
11 <5
+.: n
1]
12
13
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 T2240-14113 HOUSING,CLUTCH !
1 |T2240-14114 HOUSTNG CLUTCH ! <>
1 |T2240-14115 HOUSING,CLUTCH v ! Semenen
2 |34150-1414-4 PACKING 2 30'5*295*19
1
3 | 06311-55010 PLUG
4 | 04717-01000 WASHER, SEAL ! M10
5 | T4260-14271 PLUG,DRAIN dnrv !
1
6 |04717-02650 WASHER, SEAL PS3/4
7 |38240-2141-2 COVER, OIL FILLER  dnrv !
8 |04811-50300 O RING ! DIA29.4
4
9 |05012-01018 PIN, STRAIGHT DIA10XL18
10 |32210-2758-1 PLUG 6 M12
11 |01173-51070 BOLT dnrv ! M10XP1.25
1
12 |01173-51050 BOLT M10*1.25
13 |01133-51040 BOLT, WASHER 6 M10XP1.25
14 | 84612-1418-1 STUD 8 M10*1.25
15 | 04512-50100 WASHER, SPRING v 10 M10
16 |02176-50100 NUT v 8 M10XP1.25

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 49 -

https://tractormanualz.com/




TRANSMISSION

T260F-T350A

CLUTCH HOUSING GROUP

ni ul
2 R I et
ey bl
PP R e |
i - £
- -
1]
Fo
18
1
i 4P < T
pf :
¥ g
j I e R s in
. b | i
oL g 3 & 5 M
i '_ i
a
1 i1
. e
'\}"i 1
&5
12
13
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
T rrryer
17 | 34150-1416-2 COVER, HOUSING 2)-2'3 100*11
18 |34150-1417-1 PACKING ! T3.0
2
19 |01123-50816 Hex Head Cap Screw M8XP1.25
20 |37150-2121-6 COVER, SHIFT !
20 | T4340-21211 COVER SPEED CHANGE ! L
1
21 | 34650-5914-2 PACKING T0.5
22 |34150-2125-2 PLUG S
22 | T2240-21262 PLUG 5 I
23 | 01153-50845 BOLT ! M8*1.25
24 | 04512-50080 SPRING WASHER ! M08
25 | 04717-00800 SEAL WASHER ! M8
26 |01153-50855 BOLT ! |1-1|;)5(12.M8P
27 |06350-00810 PLUG v 2
2
28 |01123-50845 BOLT, WASHER M8*P1.25
2
29 |01123-50855 BOLT, WASHER \% M8XP1.25
1
30 |T4240-14212 GAUGE,OIL Coraonoes
1
30 |T4680-14211 GAUGE OIL \Y PR <eX>
31 | T2262-14151 COLLER !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-50-

https://tractormanualz.com/




TRANSMISSION

T260F-T350A

CLUTCH HOUSING GROUP

rx]
bt
nl
b
P
18
1
0 5 .
. o
i -l o |
B [ T
L il & 4 ¢ 1f
' e
) Lo “ :
1 ey i
g
u| 1
! <2
et 1
1]
12
13
A : LK2554
o Qty
No. Part Number Description A B C D E 1.C Remark
1 *
32 |06331-35016 PLUG I;i;);ﬁZSZS,M
1

33 | 04717-01600

WASHER, SEAL

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-51-

https://tractormanualz.com/



TRANSMISSION

T220F-T360A

TRANSMISSION CASE GROUP

‘ 15
B Pl
4 :
i -
= [
P L ko
e ] r
{4 | 17
o J s G ,
P =
= s, 11
= a4 La
1 k. 2 a7 . 1 = o 5 5 _" .
I ] ¥ o a -
o) i - 3
[ — |
e : g i - = £
. [ 5 ]
= 1] ; ]
6 H . K
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
1 | T2240-21112 CASE, TRANSMISSION ! 38KG
1 | T2240-21113 CASE TRANSMISSON ! <>
2 |31220-1429-3 PLUG 2
3 | 84612-2981-1 FRAME, DRAWBAR !
4 |01173-51430 BOLT 2 M14P1.5*30
5 |04512-50140 SPRING_WASHER 2 M14
6 |84612-2973-0 BRACKET, HITCH RH !
7 |84612-2974-0 BRACKET, HITCH LH !
8 [01173-51228 OB-BOLT 6 M12*1.25
9 |04512-50120 SPRING_WASHER v 6 M12
10 |01173-51425 BOLT 8 M14P1.5
11 |04512-50140 SPRING_WASHER 8 M14
3
12 | 84612-2928-1 CONNECTING PIN ASSY
2
13 | 70515-1633-4 CIR CLIP DIA5.0
1
14 | 84612-2549-0 COVER, PTO
15 |01173-51220 HEX HEAD CAP SCREW 4 M12P1.25
4
16 | 04512-50120 SPRING_WASHER v M12
1
17 | 84612-7829-0 DRAWBAR T25
----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

-52-

https://tractormanualz.com/




TRANSMISSION

L2203-T370A

MAIN SHAFT GROUP

Ly p
5 :
L o ) T
Pl .-\._ -J -_'
i g g a, ':-_ R R
| 25 k! 4y
. L g L~
o, 63 i
it !
4 fﬁ"'l e 13
S i LEE_'.-" 16
=]
) w PR
| '_ iy )
! 3 I " e
a e :
) =
¥ l.-E i e 18159210
L o
'- ] .H'.\.'I
14 re |
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1
1 T2280-21511 SHAFT,MAIN obs v DIA42
2 |34150-2156-1 COLLAR ! T2*42*42
1
3 | 09502-55210 SEAL OIL v DIA25
1
4 | 37150-2152-1 GEAR, SPUR 17
1
5 |37650-2153-0 GEAR,SPUR 21
1
6 |08151-06305 BALL BEARING #6305NR
7 |37150-2160-2 SNAP RING ! T1.5
8 | 04612-00300 SNAP RING ! DIA30
9 |38455-2314-1 WASHER !
1
10 |08241-05206 BEARING BALL
2
11 |08101-06306 BALL BEARING DIA30
12 | 04612-00300 SNAP RING ! DIA30
1
13 | 37650-9106-0 GEAR, 46X27
2
14 | 08101-06305 BEARING,BALL v DIA25
1
15 |31220-2234-2 NUT HEX32*17
1
16 | 37150-2215-1 CASE, BEARING
1
16 | T2240-22152 CASE, BEARING <>
1
16 | T2240-22153 CASE, BEARING <>

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-53-

https://tractormanualz.com/




TRANSMISSION

L2203-T370A

MAIN SHAFT GROUP

Pote 2
oy {3
LI o E, LT
P 1) 1
. By = m
| 25 k! 4y
. | l... - _.Q:LF‘ by gl ..-..: -
g, 04 P
2 i fﬁ"'l ra 11
S i LEE_'.-" 16
=
Y w PR
| N )
gy AT N ) -
o3 Fm) A
l"-h\. g L ",
- l,.:ﬁ N 1B, 19,70
L o
'- ] 'H.l\.-l
14 re |
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
17 | 37150-2177-1 SPACER ! OD32*T3.2
18 |34150-2261-1 SHIM, 0.5 2 T0.5
19 | 34150-2262-1 SHIM, 0.2 4 T0.2
20 |34150-2263-1 SHIM, 0.1 2 TO.1
1
21 |34150-2217-2 BEARING COVER T4.5
4
22 |01133-51035 WASHER BOLT M10XP1.25
2
23 |01123-50816 Hex Head Cap Screw M8XP1.25

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-54 -

https://tractormanualz.com/




TRANSMISSION

] 14
L ) M =
F o ;'T- &
3
L =
e = om
PoN 23
TR |
B v
AT L '._""-;:‘é.: il
= T
| ] T <,J 29
; : k)
oA W =
R
P
Ly o )
o "
e
# = -
L s
o
5] .
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1 37150-2533-2 SHAFT, COUNTER ! DIA36*367
2 |37150-2176-1 COLLAR, THRUST 2 T3.2*47*47
3 | 37150-2179-1 SNAP RING 2 T1.2
4 | 08151-06205 BEARING,BALL ! #6205NR
5 |37150-2155-1 SNAP RING 2
6 |37650-2171-0 GEAR, 34 SPUR !
7 |37150-2172-3 GEAR, 41 SPUR !
8 |[37150-2173-3 GEAR,SPUR 45 !
9 |37150-2174-1 GEAR, 45 !
10 |08101-06205 BEARING BALL v ! DIA25
11 | 34150-2165-1 BEARING COVER !
12 |37150-2177-1 SPACER ! 0OD32*T3.2
13 | 37150-2175-3 BOSS, SPLINE 2 DIA36*35
14 |35340-2178-2 SNAP RING 2 DIA2.3
15 |84612-9107-1 SHAFT, GEAR 14 ! DIA4.2
1
16 |37150-2168-2 COUPLING DIA38*50
17 |05411-01040 Lock Pin !
18 |37150-2155-1 SNAP RING 2

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-h55.-

https://tractormanualz.com/




TRANSMISSION

] 14
L ) M =
F o ;'ﬁ‘- &
3
L =
e = om
PoN 23
TR |
B v
e '._""-:,;‘é_f 1
= T
| ] T {“, 29
; ; -
oA W =
R
P
Ly o )
o "
e
s = 15
L s
-\.__.-'
ik ] -
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
19 | 04612-00300 SNAP RING ! DIA30
20 | 37650-2192-0 GEAR, 33 SPUR !

21 | 08101-06305 BEARING,BALL v ! DIA25
22 |37150-2194-1 SPACER ! OD34*T3.2
1
23 | 08151-06305 BALL BEARING #6305NR
24 | 34150-2194-2 BEARING, RETAINER ! T3.2*50*55
25 |01123-50816 Hex Head Cap Screw ! M8XP1.25
26 |37150-2311-1 SHAFT, REVERSE ! DIA22*198
27 |37150-2312-3 BOLT, CLAMPING ! HEX12*49

28 |04717-00800 SEAL WASHER ! M8

29 |37150-2313-2 GEAR, 22 !

30 |31220-2636-7 BUSH 2

31 |35340-2179-2 WIRE 2 DIA1.4*48

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-56 -

https://tractormanualz.com/




TRANSMISSION

T260F-T390A

DIFF SYSTEM GROUP

£ 15 Z
1< s g
ta 13 A ]
15 =L T
e == 3 c .
= . 2
e ' - -
ﬁ': 3 i e
! i 15 [ =
s = i T4 o ':i 12
;o 18 15y )
14,5 '.|' Aol T,
] 1 - o
=g L |
. - L i
- L
2 o i
" .
e 17
g i
| ) 13
. =
-
Y :
i
]
i) "--‘T-:.'
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1 T2261-26101 ASS'Y DIFF CASE v !
1 | T2240-26102 ASSY DIFFRENTIAL v ! P
1
1 | T2240-26103 ASSY,DIFF SYSTEM S
2 | T2261-26511 CASE, DIFFERENTIAL SYSTEM !
2
3 |31220-2648-3 WASHER, DIFF T1.5
2
4 | 31220-2649-3 WASHER, DIFF T1.6
2
5 |37150-2648-1 WASHER, DIFF T1.7
6 |38180-2644-1 GEAR DIFE SIDE, LH !
7 | 38440-4498-1 GEAR, DIFF RH !
8 | T2440-26341 SHAFT DIFF PINIO !
9 |[31220-2635-9 PINION 4
2
9 | T2240-26352 PINION DIFFERENTIAL obs v <>
2
9 | T2240-26353 PINION, DIFFERENTIAL <>
10 |31220-2639-2 WASHER, DIFF PINION 4
2
11 |31220-2628-1 KEY
1
12 | T2240-26521 CAP DIFFERENTIAL CASE
13 |01133-51035 WASHER BOLT 8 M10XP1.25
14 | T2240-26111 ASSY,SPIRAL BEVEL GEAR !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-57 -

https://tractormanualz.com/




TRANSMISSION

. i & -
1< s g
ta 18 A I |
am o II 1
i i Jf =, # A by E %
e 3 Pl ¥ i B e i
. o o el
% , ¥ o T ;
-"?.__ e "';I' -l_.'_. L -
P ni =
e a1 [ i 1=
o 18 P,
14,5 Y Hat .
] it o
= g S
- T T, ol |
P L oF
: -H? = -
1" M
e 7
=l | i3
. =
i -
P :
i
]
] "--‘.T--:.'
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
15 | 37150-2211-3 PINION,SPIRAL BEVEL !
16 |37300-2612-5 GEAR,SPIRAL BEVER 39 !
17 | 37800-4387-1 BOLT 8 M10xP1.25
18 | 34150-2661-4 SHIFT, DIFFRENTIAL HOLD !
19 | T2240-28171 PIN, PARALLEL 2

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-58 -

https://tractormanualz.com/




TRANSMISSION

T220F-T400A

DIFF LOCK PEDAL GROUP

FE H
| o4 7 i |
. , P
L e 148 =
- = “ﬁ%
| A [::
o= .
.
- e T
s 12 3 ¥ - ;
: [P
| i}
4 47 ol o ﬂ
|
El i
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1
1 T2242-26551 CASE, BEARING(RH) 2KG
2 | T2242-26562 CASE, BEARING LH ! 2.5KG
3 | 37150-2616-1 SHIM 0.2 12
4 | 37150-2617-1 SHIM 0.1 8
4
5 |37150-2618-1 SHIM 0.5
1
6 |08101-06210 BALL BEARING #6210
1
7 |08101-06208 BALL BEARING DIA40
8
8 [01133-51030 BOLT, WASHER M10XP1.25
1
9 |[37150-2663-2 FORK, DIFFERENTIAL FIXING 360G

10 |37150-2664-3 SPRING T2.6*110*20
10 | T2240-26642 SPRING ! <> | T2.8

11 |01123-50816 Hex Head Cap Screw 1 M8XP1.25
12 | T2242-26651 PEDAL DIFF LOCK 1 DIA16

13 | T2242-26681 SHAFT, DIFF LOCK FORK !

13 | T2242-26682 CAM,DIFF LOCK ! e

14 |05122-50835 OB PIN,JOINT !

15 | 04013-50080 WASHER !

16 |05511-50220 PIN, SPLIT ! DIA1.8XL20

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

* Please place an order assy(*)

-59-

https://tractormanualz.com/




TRANSMISSION

T220F-T400A

DIFF LOCK PEDAL GROUP

ﬁ 14.5
=t i ? J_;' £
';:'-':'-'.\I L n 3 --' 1 - i
| {Nesd
18 15 n 345 :: :
= vl
0
/ - e ey
¥ 12 1 E w . e
s Do
A &
b |
A : LK2554

No. Part Number Description A B Qéy E 1.C Remark
17 | 05411-00630 PIN, SPRING ! DIA6.4XL30
18 | 09500-16287 SEAL,OIL 2 DIA16
19 | T2242-26711 GEAR SHAFT10(RH) !
20 | T2242-26721 GEAR SHAFT10(LH) !
21 | 37150-2666-1 SPRING ! T2.6
21 | T2240-26742 SPRING ! <> | T2.8
22 |38260-2216-1 BEARING BALL v 2 6306A
23 | 08100-00031 BEARING BALL 2
24 | 37150-2667-4 BRACKET PEDAL !
24 | 37150-2667-5 BRACKET PEDAL ! P T6.0

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-60 -

https://tractormanualz.com/




TRANSMISSION

o
! % i ]
AT i "
e i n = BT o
i L 1 11
g e ol ] i
o . ]
it % - L] i - o .
K] X, b B I | s )
SO 1BP
5 e MY 4 : )
¥ e el -
a g:ﬁ ) 12 E o If:':]
L ey wrt t
r' RLE e :
) ¥ ! '_;_. = !
it o o e -
(= “"-_-L_E‘r o 11 o
W] 28
=, “
=an
e i . " -
- _— 3% -l 3
e f_,-f’ PO O -
i B - L b e e
P R - 5 i
e E"-‘j.-- " & B | I
et ity - gy
’ ] a1 T
A k] . 1 '.\,-\."
| 2T &5 gl g ;
oL 3 S ! -
= 2z iR
D )
l.'."-\.-." u o o
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C E :
T
1 84612-2161-0 SHAFT, PTO COUNTER DIA36
2 37150-2176-1 COLLAR, THRUST ! T3.2*47*47
3 | 37150-21791 SNAP RING ! T1.2
4 | 08151-06205 BEARING,BALL ! #6205NR
5 |37150-2155-1 SNAP RING 2
6 |37150-2172-3 GEAR, 41 SPUR !
7 |84612-2178-1 SHIFT !
8 |37150-2174-1 GEAR, 45 !
9 |08101-06205 BEARING BALL v ! DIA25
10 |34150-2165-1 BEARING COVER !

11 |37150-2177-1 SPACER ! OD32*T3.2
12 | 37150-2175-3 BOSS, SPLINE ! DIA36*35
1

13 | 35340-2178-2 SNAP RING DIA2.3
1
14 | 37220-9126-1 SHAFT, PTO
1
15 |37150-2168-2 COUPLING DIA38*50
16 | 05411-01040 Lock Pin !
1
17 | T2240-25351 COLLER,OIL SEAL dnr v DIA38*20
1
18 | 37150-2536-3 SEAL, OIL

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-61 -

https://tractormanualz.com/




TRANSMISSION

T 3
ol BT
) i "
iy 1 [ R a
- Y ol 11
g %, ol ] i
o . ]
it % - L] i - o .
K] o R I | s )
o, e e m |
PR P ]
¥ o = %
a g:ﬁ : 2 If:':]
L ey wrt t
I.." T 12 {-\. .'H. | & . o
W, o E;_. -
- - o i - ok
'FM-‘-E.:‘T e 1 o
W] 28
=, “
= n
o L " Y
- n 23 2u o -
] v -f_,-f’ o
E B -1 28 ,-_"‘ ot
f,._f"l + Mo e i B et 7
s i st 7 g )
’ i a1 T -
17 23 i :
1 ) lrr__,.-:': P ! 1
oL 3 S ! -
- - 2z R
9 W
l":":" s = =
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
19 |38240-2537-1 USE 38240-25371 !
20 |08101-06205 BEARING BALL v ! DIA25
1
21 |08101-06206 BALL BEARING #6206
22 | 34150-2532-1 NUT ! HEX38*15
23 | 37150-2155-1 SNAP RING 6
24 | 04611-00620 CIR CLIP, INTERNAL v ! DIA62
25 | 37150-2541-3 CASE, BEARING ! 1.3KG
26 | 37150-2542-2 PACKING ! T0.5
27 |01123-50822 BOLT, WASHER 4 M8XP1.25
28 | 76706-1481-1 COVER, PTO !
1
28 | T2240-25452 COVER,P.T.O.SHAFT Semmemn
29 |84612-9127-0 SHAFT, PTO DRIVE ! DIA26
1
30 |34150-2194-2 BEARING, RETAINER T3.2*50*55
1
31 |01123-50820 BOLT, WASHER v M8XP1.25
1
32 |08151-06205 BEARING,BALL #6205NR
2
33 |84612-1438-0 CAM, CLUTCH
34 |84612-1439-0 SPRING ! DIA2.6
1
35 |84612-1445-0 COLLAR dnr v DIA36*8

----> Old replace New

<---- New replace Old <-X-> Not interchangeable

<---> Interchangeable

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-62 -

https://tractormanualz.com/



TRANSMISSION

T260F-T410A

PTO SHAFT GROUP

] %4 7
AT w5 1
¥ kbl " B e
- L | 11
g e ol ] i
o .
it % - L] i - o .
4 : _".,": v = : 3 Wl
[, o e I,-“;:’-J_I
5 g by . i i
-, L wit 5
- i - e 1 *
I:-" 13 L | =% T
L = F
it o r = x " o
'FM-‘-E.:‘T e T o
-
=, “
=an ;
- L TRy
Y 3 o
” o B B LAY
Y v -f_,-f’ U e
: 3 e, (o - R N U
L E‘:h" 1 ) b | h‘_“ i
,._'.‘f”ﬁ £ M ey i I i
e %o .-"“- W L |
) 21 T -
- 23 L :
; £5) = P
Fk | ) i
= = 2z iR
9 )
A £
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1
36 |84612-2174-1 SPACER OD32*T3.2
37 |84612-2176-1 COLLAR, THRUST !
1
38 |35340-2179-2 WIRE DIA1.4*48

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-63 -

https://tractormanualz.com/




TRANSMISSION

T260F-T420A

SHIFT SYSTEM 1 GROUP

0 ‘
A3 B %
o =
i A -
i $ Ty
s 13 ol - 5
.u.' I o § i J’
1 I -
o 23 o
b H |2
1 it |
g 2 TN g
m o 1 2 e ]
T - " f
g -_L-| 2 il e
c 1 i _|- ._
2f .
el
15
2
E - &=
P 4
5 L “ q il
) | = 15
- :
Y B 3]
4 — ' i
: ot Pt
e o 13 |
_.:__.- 14 -
A : LK2554
No Part Number Description Qty 1.C Remark
: A C D E :
T
1 35305-2351-2 FORK, SHIFT 1X2 300G
1
2 |35305-2352-2 FORK,SHIFT(3. 4)
1
3 | 35305-2353-1 FORK, SHIFT 280G
4 | 05411-00420 PIN, SPRING 3 DIA4.4XL20
5 |37150-2354-2 ROD, FORK ! DIA13*148
6 |37150-2355-1 ROD, FORK ! DIA13*148
7 | 37150-2357-2 ROD, FORK ! DIA13*148
8 |07715-01605 STEEL BALL 5 DIA7.9375
3
9 |[62331-1853-2 SPRING \ DIA1.4
2
10 |34150-2361-3 PIECE, NEUTRAL DIA12*33
2
11 | 34150-2362-1 SPRING DIA1.2
1
12 | 37150-2461-2 FORK, PTO SHIFT 1X2 280G
1
13 | 37150-2462-2 FORK, PTO SHIFT 3X4 300G
1
14 | 37150-2463-1 FORK ROD, PTO DIA13*202
1
15 | 34150-2468-1 SCREW,SET HEX12*34
16 | 04717-00800 SEAL WASHER ! M8
1
17 | 04811-00090 O RING DIA8.8
18 |07715-01605 STEEL BALL 3 DIA7.9375

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-64 -

https://tractormanualz.com/




TRANSMISSION

T260F-T420A

SHIFT SYSTEM 1 GROUP

E it
- 'l o
s ] 13 ot - |
.I- k a J}-
|
o 23 o
b H |2
1 ar
T | a2 A ? 2
R o ] @ ]
- gty o i
e -_:_-' '...- il )
c - i _|- ._
2 2 AT
il
15
2
E - &=
P 4
5 L “ q il
. [=4 il
i :
Y B 3]
e — ' F]
: ot gt
13 |
_.:__.- 14 -
A : LK2554
No Part Number Description Qty 1.C Remark
: A C D E :
2
19 |62331-1853-2 SPRING v DIA1.4
20 |35170-2471-1 LEVER, PTO FORK 1X2 ! 290G
1
21 |35170-2472-1 LEVER, PTO FORK 3X4 290G
22 | 37150-2476-1 SHAFT, PTO FORK LEVER 2
23 | 05411-00425 PIN, SPRING 2
2
24 | 34150-2469-1 PIN DIA11*29
25 |05411-00432 PIN,SPRING !
1
26 | 84612-2359-1 COLLAR DIA22

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-65-

https://tractormanualz.com/




TRANSMISSION

LK2554-T430A

MAIN SHIFT LEVER GROUP

; =
A .."' '._-'II
= i
- &
- £ - .__.'
| N g
fs T
1 P TR,
1 Jo— ] F_-\:;- .__.-'
1-] i |
i : bt
{ I_
A : LK2554
No Part Number Description Qty 1.C Remark
: A C D E :
1 T2265-23711 PLATE, SHIFT !
1 |37150-2371-4 BASE,SPEED CHANGE ! <> | 2KG
2 |34150-2372-2 PACKING ! T0.5
3 | 34150-2374-2 PIN, FIXING 4 DIA6
4 |01123-50832 BOLT, WASHER 3 HEX12*43
5 |37150-2381-2 LEVER, MAIN SHIFT obs v ! DIA13
6 |32150-2386-2 GRIP, MAIN SHIFT LEVER !
7 | 34150-2394-1 SHIELD, OIL ! T1.2
8 |04811-00120 O RING ! DIA11.8
9 |32240-2395-1 WASHER 2 T1.0
10 |32240-2392-1 SPRING, SHIFT LEVER ! DIA1.8
11 | 31220-2393-2 SNAP RING ! DIA2.0
12 | T4124-2387-1 SHIELD !
1
12 | T4240-23871 SHIELD <eomee-
1
13 | 37150-2485-5 LEVER,P.T.O
14 | 84612-2492-2 GRIP, LEVER !
15 | 34150-2394-1 SHIELD, OIL ! T1.2
16 | 04811-00120 O RING ! DIA11.8

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 66 -

https://tractormanualz.com/




TRANSMISSION

LK2554-T430A MAIN SHIFT LEVER GROUP
O i3
1 =17
] ) Bk -
i’ L -
e T : i
- + = — =
_.-:~ .._;" I'h. ==
. 1 A1
i i { -1 Wi
; - 1 Z -
| T o
fosr T ;
1~ - ] L
! i3 ! i = o ity .-._._
= = an |
:\_- b’
{ I_
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
17 | 32240-2395-1 WASHER 2 T1.0
18 |32240-2392-1 SPRING, SHIFT LEVER ! DIA1.8
19 |31220-2393-2 SNAP RING ! DIA2.0
20 | T4124-2387-1 SHIELD !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 67 -

https://tractormanualz.com/




TRANSMISSION

L2203-T440A

SHIFT SYSTEM 2 GROUP

L, -
; B =l
= __-_,-.i"'" - F 3
0 3, s
1 L .
—1 -LTh
PL g
.‘\'.. -
= e
18 -
-
{[=] =
i 11 12
T
15
A : LK2554

No. Part Number Description A B Qéy D E 1.C Remark
1 37150-2411-2 FORK, SUBMISSION ! 240G
2 |37150-2413-4 ROD, SUBMISSION FORK ! DIA13*144
3 |05515-51200 PIN, SNAP ! DIA12
4 | 37150-2312-3 BOLT, CLAMPING ! HEX12*49
5 |04717-00800 SEAL WASHER ! M8
6 |07715-01605 STEEL BALL ! DIA7.9375
7 |62331-1853-2 SPRING \ ! DIA1.4
8 |37150-2431-1 ARM, SUBMISSION !

9 |04811-00150 O RING ! DIA14.8
10 |34150-2435-1 STOPPER ! T2.6*20*43
1
11 |01123-50816 Hex Head Cap Screw M8XP1.25

12 | 85726-2443-1 LEVER, SUBMISSION !
1
13 | 76KP-1737-1 GRIP
14 | 05411-00628 PIN, SPRING !
2
15 |37150-3447-1 CLAMP T0.5
1
16 | 84612-9102-1 COVER 700G
17 |34650-5933-2 PACKING ! gooeono
18 |01513-50828 BOLT, STUD 3 M8XP1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

- 68 -

https://tractormanualz.com/




TRANSMISSION

L2203-T440A

SHIFT SYSTEM 2 GROUP

A
13 frd
SR e
. =l S ': g 3
0 = s
e 1 L s
in — JE : JTH
EL 4 =, -'_ -y : . | o
2 .‘\'..'- 3 -
= _._1__ -
18 i
R
{[=] =
i 11 12
T
13
A : LK2554

No. Part Number Description A B Qéy D E 1.C Remark
19 | 01153-50870 BOLT 2 VI8*P1.25
20 | 04512-50080 SPRING WASHER ° M08
21 |02114-50080 NUT v 3 M8*P1.25

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 69 -

https://tractormanualz.com/




TRANSMISSION

T220F-T450A

REAR AXLE CASE GROUP

[ -,
- ! b F
" . ; -1
1,2 | -
3 i {[=]
a ..' 3 " T .. .'l
oy -8 Jip
e “ -~ F /l."
5.- et
L |
n &
£z 1
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :
1 84612-9138-0 CASE, AXLE RR RH !
2 |84612-9139-0 CASE, AXLERRLH obsv !
3 | 84612-9137-0 COVER,REAR AXLE HOUSING 2
3 | T2240-27332 COVER,REAR AXLE HOUSING 2 <o
4 | 84612-2734-1 PACKING 2 T0.5
5 |37150-2737-1 PIN, PARALLEL 4 DIA11*21
6 |01133-51280 BOLT 18 M12XP1.25
7 |04512-50120 SPRING_WASHER v 6 M12
8 | T2242-27351 STUD v 6
9 |02176-50120 NUT 6 M12XP1.25
10 |01133-51035 WASHER BOLT 2 M10XP1.25
2 HEX22*25M
11 |06331-35016 PLUG 16*P1.5
2
12 | 04717-01600 WASHER, SEAL
2
13 | 37150-2756-1 SEAL, OIL
4
14 | 05012-01025 PIN,STRAIGHT
15 |84612-9140-0 HOLDER, CHECK CHAIN 2 T12*90%62
16 |01133-51230 BOLT, WASHER 4 M12XP1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-70 -

https://tractormanualz.com/




TRANSMISSION

L2203-T460A

REAR AXLE GROUP

b
g T .
2 &y »
*oa S e |
S 1T
.. | Il
1]
0
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1 84612-9136-4 SHAFT, REAR AXLE 2
1 |T2261-27112 AXLE REAR v 2 <>
4
2 |08101-06209 BEARING, BALL v #6209
2
3 | 35240-9916-0 SHIM, 0.1 T0.1*61*61
4 | 35240-9917-0 SHIM, 0.2 2 T0.2*61*61
2
5 |35240-9918-0 SHIM, 0.5 T0.5*61*61
2
6 |37220-9146-0 SHIM T0.1*90*90
2
7 | 37220-9147-0 SHIM T0.2*90*90
2
8 |[37220-9148-0 SHIM T0.5*90*90
9 |04611-00850 RING,SNAP 4
10 |37220-2714-1 SPACER 2 OD54*T4*18
11 | 37230-2683-3 GEAR, 49 2
12 | 37220-9134-1 SPACER 2 DIA54*21
13 | 08101-06307 BALL_BEARING 2 DIA35
2
14 | 70416-5144-1 NUT, 30 HEX46*17
15 |01517-51632 STUD v 4 M16*1.5*32
16 | 04512-50160 SPRING_WASHER 12 M16
4
17 |02076-50160 NUT

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-71 -

https://tractormanualz.com/




TRANSMISSION

L2203-T460A

REAR AXLE GROUP

[ ST |
Lo "
Lo e
ETA E‘\- i ."._
] o
| W
24
&l
g A .
2 s
*oa " o " 18
e 1T
.. | Il
1]
0
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
18 |01173-51635 BOLT 8 M16*P1.5

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-72 -

https://tractormanualz.com/




FRONT AXLE

L2203-T170A

FRONT AXLE GROUP

L
B
L ; ,
1 1 I -
) & N
= L= -
[ o) 'k -
L T #'-1
12 ."é?-'l o " 5
- - | L ?
1 5 o
RIS oy | I
i L=
[
13 |
g [~ :
. =,
g
by 22
i
[ ] ") g i
1} A x
. &
1 34
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
2
1 T2440-43461 SHAFT,BEVEL GEAR DIA32
2 |08711-30305 BEARING, TAPER ROLLER v 2 #30305
3 | T2440-43492 SEAL, OIL 2
4 | T2440-43611 FRONT AXLE 2
5 |08101-06207 BEARING BALL 2 DIA35
2
6 |08101-06306 BALL BEARING DIA30
2
7 | 37650-4367-0 COLLAR, THRUST T3.0
8 |37650-4368-0 PIN 4 DIA5*55
9 |37720-4366-0 GEAR, 38 BEVEL 2
10 | 37720-4365-0 GEAR, 17 BEVEL 2
11 |08101-06208 BALL BEARING 2 DIA40
12 | T2440-43811 SHAFT,DIFF.YOKE 2 DIA32
2
13 | 08101-06208 BALL BEARING DIA40
4
14 | 04612-00300 SNAP RING DIA30
2
15 | T2440-43821 GEAR,BEVEL 14
2
16 | 37720-4369-0 COLLAR DIA55*9
17 | T2440-43831 BEVEL GEAR, 14 2
2
18 | 37650-4317-0 SHIM, 0.1 T0.1

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-73-

https://tractormanualz.com/




FRONT AXLE

L2203-T170A

FRONT AXLE GROUP

= .y
B
L ; ,
1 1 I -
& N
= L= -
T 1§ : #'-1 .
12 ."é?-'l o " 5
[ - | L 7
1 5 o
LS gy 0y
- |
[
11 1
L | !
. =,
g
- 22
i
[ ] ") g i
1} A x
. e H
1 34
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
P
19 | 37650-4314-0 SHIM, 0.2 T0.2
20 |04512-50120 SPRING_WASHER v 12 M12
12
21 |02176-50120 NUT M12XP1.25
4
22 |01574-51225 STUD M12XP1.25
8
23 |01173-51225 Hex Head Cap Screw M10*1.25

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-74 -

https://tractormanualz.com/




FRONT AXLE

LK2552-T175A

FRONT AXLE GROUP

LE -
=
-
1]
: 21 (= B
L o
rl | | -
,," Y - ' !'h"": =
vz L i,'l . e "
13 lll:':'g:' o o i - 'E- i
4 A g ! 8 ]
e B '
1] & 'i-_ i -
| 18 :l.- |
} Eow e B
1 e Nl R =
ik (o 3
. [ e
24 » == &
il
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
2
1 |[T2215-13111 AXLE, FR MID
2 |T2515-13123 AXLE, FRONT(OUT) 2
4 JISB1518-
3 | T2420-13131 BUSH obs v SBF1118
4 | T2420-13141 SEAL OIL 2
2
5 |06611-15675 NIPPLE, GREASE v A-M6F
4
6 |01173-51400 BOLT M14XP1.5
4
7 |T2515-13151 COLLAR DIA28
4
8 |04512-50140 SPRING_WASHER M14
4
9 |02176-50140 NUT M14XP1.5
10 | T2515-11111 KNUCKLE SHAFT 2
11 | T2515-11512 BEARING THRUST BALL 2
12 | T2515-11431 SEAL, OIL 2
2
13 | T2420-11481 COVER,DUST T1.6
2
14 | T2515-11331 SEAL,OIL v
2
15 | 08721-30206 TAPER ROLLER BEARING
2
16 | T2420-11312 HUB,FRONT WHEEL
17 | 08721-30205 BEARING, TAPER ROLLER 2
2
18 | 04011-50200 WASHER, PLAIN M20
----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-75-

https://tractormanualz.com/




FR

ONT AXLE

LK2552-T175A

FRONT AXLE GROUP

I 5
i
-1 E b
-
1]
{ .'\- .--_
" (| o . -| d:‘ &
. 'l | | —
L | -
1z = e "3 ! s
1,z '\-.-i'. : .'. o - |
':.l 14 ﬁ A x -E- =
== | 4 A g ! ] :
10 5 1-_ \ i *
J __.-. | 1 i |
L . = o
- _‘:"\-\.\. g ;- |
3 oo
L ¥ =T 4
il
A : LK2554
No. Part Number Description A Qéy D E 1.C Remark
2
19 | 02372-50200 OBS-NUT
20 |05511-50430 SPLIT_PIN 2 DIA3.6XL30
2
21 | T2420-11361 GASKET obs v
2
22 | T2420-11351 CAP, FRONT WHEEL T1.2
23 |01123-50814 BOLT, WASHER 6 M8XP1.25
12
24 |01574-51225 STUD M12XP1.25
12
25 |04014-50120 PLAIN WASHER M12
12
26 |04512-50120 SPRING_WASHER v M12
12
27 |02174-50120 NUT M12*P1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-76 -

https://tractormanualz.com/




FRONT AXLE

L2203-T180A

FRONT AXLE SUPPORT GROUP

AL
I} g BT ] 30— = - 3
& et = oy it
I:' S o B _\_ £ i
— I . ] & II.
B . # . - 20 I"'-\. | =24
] :: s
al o p _._._.-:I "
- "_ = .-; 2223 -
T A T 18
1Pt [
=) T
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 | T2280-43411 SUPPORT FRONT AXLE !
2 | 04811-50900 O RING 2 G90
3 | 04811-51300 O RING ! 1A,C135
4 | T2280-43431 SUPPORT FRONT AXLE v !
5 |37650-4344-0 ORING !
6 |T4240-43102 PLUG,OIL FILLER v !
6 |T4240-43103 OIL PLUG ASSY v ! <>
7 | T2440-43422 CASE,BEVEL GEAR v 2 3.0KG
8 |05012-01018 PIN, STRAIGHT 2 DIA10XL18
9 |01133-51028 BOLT 16 M10*1.25
10 |01173-51435 BOLT v 19 M14XP1.5
11 |04512-50140 SPRING_WASHER 19 M14
12 | T2440-43511 CASE,FRONT AXLE LH v ! 8.7KG
13 | T2440-43541 CASE, FRONT AXLE RH obs v ! 8.7KG
14 | 37720-4352-0 COVER, FRONT AXLE 2 5KG
15 | 37720-4355-0 USE 37720-43550 (O-Ring) 03/2005 2
16 |01123-50822 BOLT, WASHER 2 M8XP1.25
17 | T2440-43532 SEAL,OIL 2

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-77 -

https://tractormanualz.com/




FRONT AXLE

L2203-T180A

FRONT AXLE SUPPORT GROUP

E I
.'.-... !
1 .Il 4
| T e ¥ 3
o A J d A 13
| 1| 2, T |
| : g i = B ATy 15 44
6 o et i " e
: e F3 g
E, 5 i A ¥
= ) 'y ] | 2 : = f
" , & 21 |
] i - ¥ - 20 I"-\.. = |
o b T,
L . ey o —1e
- o 2223
P A T 18
P bt - k] e
s -
= | - 1
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
18 | T2440-43581 CASE,BEARING obs v 2 0.5KG
19 | 04811-50900 O RING 2 G90
20 |06331-35012 PLUG v 2 M12*P1.25
2
21 |04717-01200 WASHER, SEAL
8
22 | 37650-4357-0 SHIM, 0.1 T0.1%140*46
23 | 37650-4359-0 SHIM, 0.2 8 T0.2¥140*46
24 | 37650-4362-0 BOLT 2 HEX22*54
24 |01173-51450 BOLT 2 Seoeeen M14*P1.5*50
25 |02176-50140 NUT 2 M14XP1.5
26 |06331-35010 PLUG ! M10XP1.25
1
27 |04717-01000 WASHER, SEAL M10
28 | 37805-4350-1 PIN, PARALLEL 4
29 | T2440-43483 BUSH 2
30 |08401-51109 BEARING,THRUST BALL 2

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-78 -

https://tractormanualz.com/




FRONT AXLE

[
18 [ i
e o ]
b AU !
_—
1 14
&
24 Hi
al 4] i
] M
1]
k|
4
o
38
T ae =
. . :
| e -
i, 45
L RS i = E
T
2 - o |
F i i1 | r
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1 T2280-43111 CASE DIFFERENTIAL ! 9KG
2 |06331-35012 PLUG v ! M12*P1.25
1
3 | 04717-01200 WASHER, SEAL
4
4 | 37650-4316-0 SHIM, 0.1 T0.1*235*81
4
5 |37650-4313-0 SHIM, 0.2 T0.2*235*81
6 |37650-4317-0 SHIM, 0.1 2 TO.1
7 | 37650-4314-0 SHIM, 0.2 2 T0.2
8 |37650-4322-1 COLLAR, OIL SEAL ! DIA35*12
8 |37650-4322-2 COLLAR, OIL SEAL ! <
9 |84612-4323-1 CASE,PINION BEARING ! 1.8KG
10 |31220-2234-0 NUT ! HEX32*16
11 | 37650-4328-0 SHIM, 0.1 4 T0.1*100*20
6
12 | 37650-4327-0 SHIM, 0.2 T0.2*100*20
13 | 04811-00240 O RING ! P24
1
14 | 04811-50700 O RING
4
15 | 04512-50080 SPRING WASHER M08
1
16 | 08711-30205 BEARING, TAPER ROLLER #30205
1
17 |08711-30305 BEARING, TAPER ROLLER v #30305
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)
* Please place an order assy(*)
-79-

https://tractormanualz.com/




FRONT AXLE

L2203-T190A

DIFF GEAR CASE GROUP

[
18 [ i
e o i
| T
L} 1
&
2 Hi
al 4] I
] M
M
k|
4
o
38
= 12 e
. . T
i e .
Ll L5
L RS i o
DB s
2 - I-... |
a —LE0 ¥ W y
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
18 | 09500-35528 SEAL,OIL ! DIA35
19 |01153-50822 BOLT 4 M8XP1.25
1
20 | 37650-4490-0 SUNROOF ASSY
1
20 | T2240-44902 FRONT DIFFERENTIAL assy <o
20 | T2240-44903 ASSY, FRONT DIFF SYSTEM obsv ! <o
1
21 |38440-4331-4 CASE, DIFFERENTIAL SYSTEM 3.1KG
22 | 37650-4332-1 PIN ! DIA6*35
23 | 37650-4333-4 SHAFT, DIFFERENTIAL PINION ! DIA21*129
24 | 31220-2635-9 PINION 2
24 | T2240-26352 PINION DIFFERENTIAL obs v 2 <o
24 | T2240-26353 PINION, DIFFERENTIAL 2 <o
25 |31220-2636-7 BUSH 2
2
26 |31220-2639-2 WASHER, DIFF PINION
27 |38440-4498-1 GEAR, DIFF RH 2
2
28 | 38440-4388-1 PIN, PARALLEL DIA13*22
29 | T2240-43201 COMP.GEAR,SPIRAL BEVEL !
30 |35250-4321-0 PINION,SPIRAL BEVEL !
1
31 |38440-4335-4 GEAR,SPIRAL BEVEL 34
----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

-80 -

https://tractormanualz.com/




FRONT AXLE

[
-t
1 Lo
1] ] "
_ 2
I W) a 18
R o £
17 N I'MH:"::.: ;
]
1] ,G M 4 W
! - i 4
PR a W
W e, - g
y _.-_.:-_,;r'-_":.:': A H
3 T S
o 5 =
f § F . =4
3 . ra E-_' =
£ L—Iﬁ ol k.
. 3 'l 4% %435 :
T a7 A A o B
Z-—H El - -
i '\.Ef‘ !
™, -\.ﬁ a =
(B _._.l ol -
EE] e 12 o
| WP e e
I L5
L RS i e
) i i 2]
F i i1 | r '
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
32 | 37650-4336-1 BUSH \Y !
33 |37150-2648-1 WASHER, DIFF 2 T1.7
34 | 31220-2648-3 WASHER, DIFF 2 T1.5
35 |31220-2649-3 WASHER, DIFF 2 T1.6
36 |37800-4387-1 BOLT 6 M10xP1.25
37 |08101-06011 BEARING, BALL v ! #6011
38 |08101-06010 BALL BEARING ! #6010

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-81-

https://tractormanualz.com/




FRONT AXLE

L2601-T240A

FRONT AXLE FRAME GROUP

2
ey . i
o Flesinan z o - -
0 . |
¥ ; E o
[ <
- __-"
r ]
; a | |
12 L
- B,
I 23 7 '_"I :
n
¥ o
1
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 T2547-44713 TRK - FRAME,FRONT AXLE !
2 |01173-51235 BOLT 15 g/|12p1_25*3
2 |01133-51235 WASHER BOLT 15 Pa— M12XP1.25
3 [01173-51030 Hex Head Bolt, 10mmx30mm ! M10XP1.25
3 |01133-51030 BOLT, WASHER ! PE— M10XP1.25
4 15111-7218-1 CUSHION, RADIATOR 2
5 [15111-72191 CUSHION, RADIATOR 2
6 |15108-7238-2 BOLT, RADIATOR 2 2”10*60*"1 2
7 |15111-7220-2 WASHER 2 T1.6
7 | T2240-13202 WASHER, RADIATOR 4 S T1.6
8 |05515-51000 CIR CLIP 2 DIA10
9 |[14412-7311-2 COCK, DRAIN !
9 | 76KD-0121-2 COCK, DRAIN ! R
9 |06311-45030 PLUG L R
10 |38325-1351-1 HOSE, DRAIN !
10 | T2540-13511 HOSE,DRAIN ! PR
11 | 15109-7336-4 CLAMP, HOSE obs v 2 & AHo#
11 | E5700-73361 BAND, HOSE obs v 2 I

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-82 -

https://tractormanualz.com/




FRONT AXLE

L2601-T240A FRONT AXLE FRAME GROUP

Tos Fin

; i
i +
S
I =]
: ) i 13
17 kL
1 " | E -y
' =T _.'5 1
n
- 2
Wl
i1
A : LK2554
L Qty

No. Part Number Description A B C D E 1.C Remark

1
12 | 15341-0559-1 CLAMP DIA2*106
13 | T2567-44721 BRACKET, HARNESS HOLDER !

1
14 | 01123-50812 BOLT M8P1.25
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)
-83-

https://tractormanualz.com/




HYDRAULIC

LK2552-T215A

FRONT STEERING SYSTEM GROUP

: {2 17
9 7y
3 "\-.:I | =08 T
Y - |
\ ___.. N“'-\._ ') 1
3 ¥ ! o —
."F [ 5 . : 14
- I ! .\'.
i ' 13 A
-. X I| .I-.\. 15
1 .
] T
s G
e hF
1% a3 ;
14
] 1
o = . o
1 - w e
e |
= ! a | .QI 2
- | |
it .-’. x:. ] :
S 1 " N e
- |- % et =
a - A
- R -
L L
I n
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1 T2515-13361 BRACKET ASSY, FR !
2 |T2515-13671 BRACKET, FRONT !
1
3 | T2420-13191 WASHER obs v T6.0
1
4 | 08511-04030 BUSH,DU
5 |T2420-13161 SEAL,OIL 2
6 |01173-51435 BOLT v 2 M14XP1.5
7 |04512-50140 SPRING_WASHER 2 M14
1
8 |38630-4476-1 BOLT,ADJUSTING DIA16
9 |38440-4475-1 WASHER SEAL !
10 |02176-50160 NUT ! M16XP1.5
11 | T2515-13691 BRACKET ASSY, RR !
12 | T2515-13681 BRACKET,REAR !
1
13 | T2420-13191 WASHER obs v T6.0
1
14 | 08511-04030 BUSH,DU
2
15 | T2420-13161 SEAL,OIL
1
16 | 06331-35012 PLUG v M12*P1.25
17 |04717-01200 WASHER, SEAL !
4
18 | 84612-4453-1 REAMER BOLT M12*1.25

----> Old replace New

<---- New replace Old

<-X-> Not interchangeable

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

-84 -

https://tractormanualz.com/




HYDRAULIC

LK2552-T215A

FRONT STEERING SYSTEM GROUP

" i3 17 -
ATy e
e T T L
; T
\ ___.. N“'-\._ ') 1
."F'—“ _.- 14
- I . '\-_
o k 1 11 =]
.. , . =18
1 .
%l T
S T
Ehe. hF
I 13 i
id
] 1
" = .
1 - w e
et H
Ry R | z
- | |
- .-’..._ . 'H.: 2 :
S 1 " N e
N s i el
a { i A
- | :
L e
I.:\' n
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
4
19 | 04512-50120 SPRING_WASHER v M12

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-X-> Not interchangeable
<-O-> Interchangeable with another part(s)

-85 -

https://tractormanualz.com/



HYDRAULIC

T260F-T220A

FRONT STEERING SYSTEM GROUP

8 1 i
- 3 £ H'\.
P | 7
3 Lr o
i o — 38 x
10 e
TP i 1
1 . i 5 . W
= £ 164718
n o i
3 M
3 13 ﬁ_ .
] - 14 . o5 L
i) iy 1 e
lI i ‘I |
13 b -
13 3
-] = g}
3 1 o
e
= 14
LA i
18
F il
A : LK2554
L Qty
No. Part Number Description A C D E 1.C Remark
1 T2280-43911 ARM DRAG LINK ! 1.7KG
1 | T2280-43912 ARM DRAG LINK v ! P 1.7KG
2 | T2440-13431 BUSH 2
2
3 |06611-15675 NIPPLE, GREASE v A-M6F
4 | T2440-43921 PIN,KNUCKLE 2 700G
2
5 | T2440-43982 PACKING T0.5
6 |01123-50822 BOLT, WASHER 12 M8XP1.25
7 | T2440-43951 SUPPORT,KNUCKLE LH obs v ! 1.2KG
1
7 | T2440-43932 SUPPORT, KNUCKLELH v P 1.2KG
8 [01133-51028 BOLT 16 M10*1.25
12
9 |37650-4386-0 SHIM, 0.2 T0.2
10 | T2440-43941 SEAL,OIL v 2
1
11 | T2262-43971 ASSY DRAG LINK
2
12 | 34150-1283-0 NUT
2
13 |05511-50325 PIN, SPLIT
2
14 | 37650-4394-0 KNUCKLE ARM 850G
1
15 | 37650-4399-1 TIE ROD ASSY, 2
1
15 | T2240-43992 ASS'Y ROD,TIE PR <>

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

* Please place an order assy(*)

- 86 -

https://tractormanualz.com/




HYDRAULIC

T260F-T220A FRONT STEERING SYSTEM GROUP

1
g : v
- 3 H'\.
; 5 ] T
4 i' T}
6 o — i =
10 e
il 4 1
1 i i 5 . W
et T 16,1718
n o - o
] : FL
3 £ ﬁ_ P
H1 - 14 & ) 1 %4 ) .
i) iy 1 e
lI i l\.l |
132 s .
1 &
-] = ]
[
- —I 1
= : 14
oo L] 'l.-. ]
6
]
F il
A : LK2554
L Qty
No. Part Number Description A C D E 1.C Remark
16 | 37650-4396-1 ROD, TIE2v !
16 | T2240-43962 ROD,TIE v ! <>
17 | 37650-1260-1 TIE ROD END ASSY, RH !
1
17 | T2240-12602 ASSY END, TIE FOD-RH PR
2
18 | 34150-1283-0 NUT
1
19 |02172-50160 NUT M16*P1.5
20 | 05511-50325 PIN, SPLIT 2
21 | 37650-1270-1 TIE FOD END ASSY, LH dnrv !
21 | T2240-12702 ASSY END, TIE FOD-LH ! I
* X
22 |37650-1128-1 NUT ! M16°1.5(%

LEAD)

<---- New replace Old <-X-> Not interchangeable

<-O-> Interchangeable with another part(s)

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

-87 -

https://tractormanualz.com/



HYDRAULIC

LK2552-T225A

FRONT STEERING SYSTEM GROUP

12
2L LE]
d 1
L I= 7
L 1: D i i
I i |r ]
; =
N #
1
1 o 1]
iy | 14
" 3 -
B { - z
L i | -
g LA
= ¥
15 x-"
gy |
18 = —m1
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1
1 T2515-11211 ARM,KNUCKLR(RH)
2 | T2515-11221 ARM,KNUCKLR(LH) v !
3 |01153-51270 BOLT v 2
4 | 04512-50120 SPRING_WASHER v 2 M12
5 (02176-50120 NUT 2 M12XP1.25
6 | T2540-43971 COMP LINK DRAG !
7 | T2540-66971 ARM, DRAG LINK !
8 |[34150-1283-0 NUT 2
9 |05511-50325 PIN, SPLIT 2
10 | T2515-12501 ASS'Y ROD TIE !
1
11 | 37650-1260-1 TIE ROD END ASSY, RH
1
12 | 37650-1270-1 TIE FOD END ASSY, LH dnrv
1
13 | T2515-12521 ROD, RH TIE
1
14 | 02172-50160 NUT M16*P1.5
1
15 | T2515-12531 USE T2515-12501
1 *1.5(H
16 |37650-1128-1 NUT “ﬂﬂﬂf'w
17 | 34150-1283-1 NUT, SLOTIED 2
18 | 05511-50325 PIN, SPLIT 2

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

- 88 -

https://tractormanualz.com/




HYDRAULIC

LK2552-T225A FRONT STEERING SYSTEM GROUP

m—

M

i
- i

A : LK2554

No. Part Number Description Qty 1.C Remark

A

19 | T2515-12571 CLAMP,TIE ROD T3.2

20 | T2515-12561 BOLT

21 | 04512-50100 WASHER, SPRING v M10

22 | 02176-50100 NUT v

M10XP1.25

----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)
* Please place an order assy(*)

-89 -

https://tractormanualz.com/




HYDRAULIC

T260F-T280A

HYDRAULIC TUBE GROUP

e 21
q - 14 | .: -
o 15—
ol
5
o T & 1a ]
b 2. T
5— m =
| {7
L —
i "
14 [
- 12
e R | H : ]
[[_ Hi | 3 e 5 &)
3 i = d
F A
- B —L 13
R i - |
= '_
A : LK2554
... Qty
No. Part Number Description A B C E 1.C Remark
1
1 T2305-38801 ASS'Y FILTER,OIL v
2 | T2305-38711 COVER FILTER !
3 | T2305-38811 CASE,HYD.FILTER  dnrv !
4
4 | T2305-38821 MAGNET T1.2
1
5 |T2305-38831 FILTER, HYD ELEMENT ASSY
6 |04811-05220 O RING !
7 | T2305-38851 GROMMET !
8 |T2305-38871 GASKET !
9 |06312-10060 PLUG !
2
10 |06312-10010 PLUG P/T1/8
11 |04811-00200 O RING v ! DIA19.8
12 |01025-50650 BOLT 3 M6*1.0
1
13 | T2262-38131 TUBE, INLET
1
14 | 04811-00200 O RING v DIA19.8
2
15 | 01125-50850 BOLT, WASHER M8XP1.25
16 |84612-3777-0 HOSE,RUBBER  dnrv !
17 | KX97248-A CLAMP 2 A Ei3s#
2
17 |31355-3819-1 HOSE BAND T P A EHa0#

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-90 -

https://tractormanualz.com/




HYDRAULIC

T260F-T280A HYDRAULIC TUBE GROUP
= i 1
i F P | .: .
w 15—
ol
5
o ) i} B [}
b . T
51 | m =
| {7
Lo s
ke |
{18 1
i it e 12 | ™
[[__ M 3 g, R e =
3 i = d
I A
T B —L3 i1
¥ I:
T =
“ b l_
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
18 | T2262-38211 TUBE 1- DELIVERY v !
19 | 04810-00200 ORING dnrv ! DIA19.8
20 |01025-50638 BOLT 3 M6*1.0
21 |04810-00100 ORING !
22 | T4340-38231 BAND, HOSE 3 A EHa5#

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-91 -

https://tractormanualz.com/




HYDRAULIC

LK2554-T295A

HYDRAULIC CYLINDER GROUP

L= S
13 |
R, | 13
e - -2
e = s
o = o |
g 1 " i
q 1 .\I\I\.-.h 1|
¥ E3 ] k - ]
i} ; s - =7 o i
g ] ]! | ‘_ g 3
P | | Ly
g w8 o ll:' fi 1
e : : e Z [
T 2 e e z -
- I_ T {':}':'.:;._.-" - e
- o0 4 ._._-__:'-' & i .!
1 e .
11 0 = n
= b
2]
-
L 16
- | 15 i
= 11 M
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1
1 T2280-37111 ASSY CYLINDER 21.5KG
2 |37150-3712-2 PACKING ! T0.5
3 |32210-2758-1 PLUG 2 M12
2
4 |01574-51235 STUD M12*1.25*30
5 [01133-51235 WASHER BOLT 2 M12XP1.25
6 |01133-51230 BOLT, WASHER ! M12XP1.25
2
7 101133-51240 BOLT, WASHER M12XP1.25
8 |06311-35030 PLUG ! HEX23*30
9 |04717-01700 WASHER, SEAL !
10 |02176-50120 NUT 2 M12XP1.25
11 101173-51295 BOLT ! M12*1.25*95
2 * *
12 |01173-51200 BOLT 3412 1.25%10
5
13 | 04512-50120 SPRING_WASHER v M12
1
14 | 34260-3727-1 BREATHER OD10*T2-2.3
1
15 | T2280-A0041 ASSY COVER O/P CYLDER
1
16 | T2240-37213 COVER, O/P CYLINDER FRONT 3.2KG
1
17 | 04811-50900 ORING G90
1
18 |04811-50700 O RING

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-92 -

https://tractormanualz.com/




HYDRAULIC

LK2554-T295A

HYDRAULIC CYLINDER GROUP

L= S
13 |
R, | 13
= - o
s s
o = o |
g 1 " i
q 1 .\I\I\.-.h 1|
T 2 ] k - ]
i} ; s - =7 o i
Bt L e | L I
P | | Ly
L} . M "o Wy ll: ) 14
e : : e Z [
e BT B g o -
a3 I_ - '." {':}':'.:;._.-" - e
- o0 4 ._._-__:'-' & i .!
1 | i1
11 0 = n
= b
2]
-
L 16
- )l 15 i
= 11 M
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 =
19 | T2240-37292 RING,BACK-UP alce|Ad
20 |04810-00140 O RING ! P14
21 |01133-51038 BOLT 6 M10XP1.25
1
22 | 06350-00810 PLUG v
1
23 | 34150-3725-2 COLLAR, ADJUSTING 0OD20*25
24 |04611-00180 RING,SNAP !
25 | T2240-37223 SCREW,ADJUSTING ! OD15
26 | 04810-00100 O RING !
27 |09230-08164 SEAL,OIL !
28 |34150-3723-2 GRIP ! 80G
1
29 |05411-00418 PIN, SPRING DIA4*18
1
30 |34150-3726-1 SNAP RING T1.2
1
31 |04012-50080 WASHER, PLAIN M8
32 |06331-35012 PLUG v ! M12*P1.25
1
33 | 04724-00120 PACKING L ZDIA12.1

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-03-

https://tractormanualz.com/




HYDRAULIC

T260F-T300A

CONTROL VALVE GROUP

gl

. - i
[t .
1 3q o7
B
3% i
T am CC
14 24 3
1 22 .
- i
5 2 d ri
i IR =2 a7
L . s
15 -E;“ - -:
13 * ; i
T R, L k.
o L ] o]
= il = "
. il Al & ol
s " i 12 |-
Lk e g 3 : L 28
S ! 4 - a1 d
-AEe ) . e
-]
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1 37150-3640-5 VALVE,CONTROL !
2 | 37150-3641-1 SPOOL 1, JOINT ! HEX12*45
1
3 | 37150-3642-1 SPOOL 2, JOINT HQE13
1
4 | 04613-00060 RING,SNAP
1
5 |02112-50080 NUT M8*P1.25
Hex Head Cap Screw with Spring Washer 3
6 |01123-50850 8mmx55mm v M8XP1.25
1
7 | 37150-3643-1 LEVER, OPERATION OD12
8 |37150-3660-4 VALVE, RELIEF !
1
8 | T2440-37281 COVER,CYLINDER LH Seomeen 0.44KG
9 |06350-00810 PLUG v !
10 | 37150-3661-4 SPACER, VALVE !
2
11 |01123-50865 BOLT, WASHER M8XP1.25
6
12 | 04810-00140 O RING P14
1
13 | 37150-3765-3 ARM, ADJUSTMENT
1
13 | T2240-37652 ARM, CONTROL <>
1
14 | 34260-3689-1 STOPPER T2.0
1
15 |01123-50816 Hex Head Cap Screw M8XP1.25
1
16 |04811-00110 O RING

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-94 -

https://tractormanualz.com/




HYDRAULIC

T260F-T300A

CONTROL VALVE GROUP

gl

. - i
Bl
L y
1 3q o7
Ed
a3 y
T am CC
1% 21 l:'.
1 22 .
- - i
T 7 : H
L, !: .'[-_ r! T
L . s
15 -g‘- - ‘=
13 i+ y
T Ry ¥ .
g L ] A
L. & !
. il Al ; ol
A " i 12 |-
4 —a g g 4 ? LR ag
e ] : - a2
B . 2 e |
3 n
-]
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
17 |02176-50140 NUT ! M14XP1.5
18 |02172-50140 OB NUT ! M14*P1.5
19 |37150-3767-3 LEVER SHAFT !
1
20 |04811-00110 O RING
1
21 | 37150-3768-5 LEVER
22 | 37220-3769-3 ROD, 1 !
23 | 05411-00420 PIN, SPRING ! DIA4.4XL20
24 | 37220-3764-2 PLATE, ADJUSTMENT ! T4.5
25 |02114-50080 NUT \ 2 M8*P1.25
26 | 04013-50080 WASHER 2
27 |05511-50218 PIN, SPLIT 2 DIA1.8XL18
28 | 37220-3663-1 STUD !
29 |02114-50080 NUT v ! M8*P1.25
30 |04512-50080 SPRING WASHER ! M08
2
31 | 38430-3689-1 WASHER T15
32 |34260-3688-1 SPRING, PLATE 2 T1.5
2
33 |04810-00120 O RING DIA11.8
2
34 | 37150-3447-1 CLAMP T0.5

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-05.-

https://tractormanualz.com/




HYDRAULIC

L2601-T320A

HYDRAULIC PUMP GROUP

5.5 g
| ]
; R B "
i1 ; 1
i ds '.
i ] L i4
B
!
"
2 0 e 15
k| \
b
-f 2
8
- 0
1
18
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 | T2540-76102 GEAR PUMP, ASSY v obs !
2 | T2440-36352 GEAR,SPUR 22 !
2
3 | T2540-36371 BEARING,BALL #6006HL1
7
4 | 04612-00300 SNAP RING DIA30
1
5 | T2440-36361 COLLAR 0D59.6,76.2
7
6 |34150-3787-2 PACKING T0.5*8.5*8.5
7 | 34150-3786-3 PACKING ! 30'5 105%10
8 |84612-3784-0 USE 84612-37840 !
9 |01513-50822 STUD ! M8XP1.25
10 | 04512-50080 SPRING WASHER ! Mo8
11 | 02114-50080 NUT v ! M8*P1.25
12 |01123-50845 BOLT, WASHER 2 M8*P1.25
13 |01123-50822 BOLT, WASHER ! M8XP1.25
14 |01513-50822 STUD 2 M8XP1.25
2
15 | 04512-50080 SPRING WASHER Mo8
2
16 | 02114-50080 NUT v M8*P1.25
17 |01123-50822 BOLT, WASHER 2 M8XP1.25
3 p
18 | 34150-3782-1 SPACER goaz T3.272

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-906 -

https://tractormanualz.com/




HYDRAULIC

L2601-T320A

HYDRAULIC PUMP GROU

P

TR B r 1"
11 : : 5 1
0 T |
i . s i4
]
)
i ™
. oy
u J ; | d
.,
-4 12
;]
- 1 b
1]
]
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
19 | 84612-3781-1 GEAR, 45 !
20 | 04612-00250 CIR-CLIP ! DIA25

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-97 -

https://tractormanualz.com/




HYDRAULIC

T260F-T325A

HYDRAULIC RELIEF GROUP

B i &
. A o 4 -}
¥ T et
o i
; |
[ m—
o 1
‘ i .
i3 o | wa e B H‘
. g e I LR I
- Lo B-eR-e .
Mo e} ifd -
% ;
-] a2
T 1]
11 (s
] L ] o o Ji o
o R T
1=} b i i
BT ey ¥ e Bl
i i
= £ 22
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
1
1 T2540-38302 ASS'Y RELIEF,HYD. v
1 T2540-38303 ASSY RELIEF,HYD v ! P
423000001 ~
1
1 T2540-38304 ASS'Y, RELIEF HYD. PRI I
2
2 |04811-00200 O RING v DIA19.8
1
3 |84612-3626-0 TUBE, JOINT HEX27
4 | T2262-38221 TUBE 2- DELIVERY v !
5 |04810-00100 O RING !
1
6 |76591-3625-1 TUBE, JOINT HEX27
2
7 |04810-00200 ORING dnrv DIA19.8
Hex Head Cap Screw with Spring Washer 2
8 |01123-50850 8mmx55mm v M8XP1.25
2
9 |04810-00120 O RING DIA11.8
10 |31355-3831-1 CAP !
1
11 | T2262-38231 TUBE, RETURN
1
11 | T2262-38232 TUBE- RETURN v <o
023000001 ~
1
12 | T2262-45201 TUBE, DELIVERY
1
12 | T2262-45202 TUBE- DELIVERY obsv o000 <>
1
13 | T2262-45301 TUBE, RETURN
1
13 | T2262-45302 TUBE-RETURN obs v PN <>

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-08 -

https://tractormanualz.com/




HYDRAULIC

T260F-T325A

HYDRAULIC RELIEF GROUP

1] 10 ]
o ] o 4 5
[ T et
o =
94
[ m—
o 1
" i .,
i3 o = wa e B H‘
' o n en-e |
. L R s -] # i5
{1 - g i
Mo e} ifd -
s ]
-] o™ 1 20
1 s oY
3 L ] o o Ji o
o 3 ) g o
1—) ."E'-." i
Y . e ) .*".'1’ e Bl
et i
= i 2F
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
1
14 | T2445-38421 ASS'Y VALVE,RELIEF obs v
15 | T2445-38623 ASSY, FLOW DIVIDE !
15 | T2540-38621 ASS'Y, FLOW DIVIDE ! P
16 | 05411-00316 PIN,SPRING 2
1
17 |04811-00090 O RING DIA8.8
1
18 | T2445-38341 SHAFT, SPOOL \Y
1
19 | T2445-38401 BOLT
1
20 | T2445-38371 NUT obsv
1
21 |01123-50860 BOLT, WASHER M8XP1.25
1
22 |01123-50875 OB-BOLT M8XP1.25
23 |04714-00120 PACKING 4
24 | T2445-38891 BOLT 2

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-99 -

https://tractormanualz.com/




HYDRAULIC

L2203-T330A

LIFT ARM GROUP

18
. Y |
2E e 10
Ay
¥ I |
i e e S
k .
b iy "
o
. R H"-.
S
e -
‘-.E"ﬁ
1 B = 1:_::.
. 14 .
) - ™ L 45 16 {-"_'I.--\. ;
P o @ . Ty
] P s 25
= 8 PR i =
b C 1 i
- K [ L5=43 .
s oy 2. L)
. Lo Sl ] M Ll [
e L. e [yl 2
s T —ae . W
i H'l:- i | = g S R S 17
l . e B
‘\-\._.-"I o o ] B
a £
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
1
1 37220-3713-2 SLEEVE, CYLINDER 0OD90*T9.0
2 37220-3731-1 PISTON, HYDRAULIC ! 1.25KG
1
3 | 04811-00650 ORING dnr v
1 AT
4 |34220-3738-1 BACK UP RING P65 I1t0l
5 |37300-3732-4 ROD, HYDRAULIC !
6 |32240-3734-2 PIN, FIXING !
7 101133-51018 BOLT dnr , v ! M10XP1.25
1
8 |[37220-3743-3 SHAFT, HYDRAULIC ARM DIA55*261
9 |37220-3744-1 ARM, HYDRAULIC !
10 |32240-3745-1 BUSH ! ID45, OD50
11 | 32240-3746-1 BUSH !
12 | 34220-3748-2 SPACER ! DIA52*T4*31
1
13 | 37300-3749-1 SPACER
1
14 | 04811-50450 O_RING
1
15 | 04811-50500 O RING
1
16 | 37150-3766-1 PLATE, CONNECTING
1
17 |01123-50816 Hex Head Cap Screw M8XP1.25
1
18 |05411-00412 OB PIN,SPRING

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 100 -

https://tractormanualz.com/




HYDRAULIC

18
I;.-'I 3
, I.-Z } am
2% L oy 1]
] L
z :, .-".""--:l..
¥ I |
Tl R T 8
k .
e iy .
et
e B H"-.
S
g, .
‘-.E‘ﬁ
1 '!':'-:a %
. - 14 __" .:.-\.\_ L-::I
= R | 13 1 R
i '\.:.\_.'O | . Ty
Fy .I:_.T'-I - - k]
’ g P i i ' 4
b a ¥ i)
.Sy e T o ™ T
. Lo Sl M Ll [
—m i B b 20
N & = \To=ee- R (¥
i Wl oy = e T
l . e B
‘\-\._.-"I o o ] B
a £
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
19 | 37220-3761-4 ARM, LIFT 2
20 |01173-51275 BOLT obs v 2 M12*1.25
21 |04512-50120 SPRING_WASHER \% 2 M12
22 |02176-50120 NUT 2 M12XP1.25
2
23 | 32240-3769-6 PIN obs v 0OD25
2
24 | 04512-50160 SPRING_WASHER M16
25 |02076-50160 NUT 2
2
26 | 34150-3764-4 PIN,CLIP DIA10.0

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-101 -

https://tractormanualz.com/




HYDRAULIC

T260F-T470A STEERING SYSTEM GROUP

16 10
- ! ]
-_.I = = - E
=
-__ ! a
i, Sy "
1 . r,
o
B . i b o
" e g
r '
T 5 s

A d
] ™, 3 L¥
3] hi
A : LK2554

No. Part Number Description A B Qéy D E 1.C Remark

1 | T2540-A0030 ASSY POWER STEERING DNR v !

2 | T2540-16341 ARM,PITMAN obs v !

3 | 0117351090 BOLT 2

4 |01133-51028 BOLT 2 M10*1.25

5 ]05012-01018 PIN, STRAIGHT 2 DIA10XL18

5 |37150-2737-1 PIN, PARALLEL 2 <o DIA11*21

6 |04512-50100 WASHER, SPRING v 2 M10

7 |85726-1680-1 HANDLE ASSY !

8 |84612-1681-1 HANDLE !

9 |37150-1682-4 CAP,HANDLE !

10 |02174-50120 NUT ! M12*P1.25
11 | 04512-50120 SPRING_WASHER v ! M12

12 |02176-50220 NUT dnr v ! M22*P1.5
13 | 04512-50220 WASHER, SPRING ! M22

14 | 23451-00415 SHAFT, SECTOR (use 35270-16600) !

15 | 23451-03113 \(I)IL SEAL(SECTOR) (AC1871G) dnr 1

16 |23641-06501 OIL SEAL(SHAFT STEERING) v !

17 |38240-1639-0 SEAL OIL dnrv !

----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)
-102 -

https://tractormanualz.com/




HYDRAULIC

T260F-T470A

STEERING SYSTEM GROUP

. I"_l o
18 ) 5o
fm] '_._.: L ! 8
: i T, - B
[ . * 4 .. - - B
'."J.: 2 -'-
.
= ""'IH""‘T &
o 1
."-\. s L3
P -
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
18 | 38240-1652-0 BUSH,COLUM !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-103 -

https://tractormanualz.com/




ELECTRICAL

LK2554-T120A

BATTERY GROUP

oy,

A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 T2280-33212 SUPPORT, BATTERY v !
1 |T2280-33213 BATTERY SUPPORT v ! P—
2 |01133-51030 BOLT, WASHER 4 M10XP1.25
3 | T2610-50271 RUBBER, CUSHION \Y 2
4 | 76591-5449-0 BOLT, BATTERY CLAMPING 2 DIA6*25
5 |02014-50060 NUT 4 M6*P1.0
6 | 04015-50060 WASHER, PLAIN 2 M6
7 | T2540-33332 CORD BATTERY v !
8 |T2240-31352 CORD,BATTERY EARTH V !
9 |[84612-1337-0 USE 84612-13370 2
10 | T2540-33273 RETAINER, BATTERY obs v !
10 | T2545-33271 RETAINER, BATTERY v ! I
10 | T2545-33271GY PLATE,BATTERY LOCK v ! R

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

https://tractormanualz.com/

- 104 -




ELECTRICAL

.\".\. 3 : ]
3 o 1 7
.| I |
2 T E
{ 2
b 11]
Pl
.I
Yy
[
13
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
2
1 84612-3423-1 LAMP, DIRECTION P
1 |84612-3423-2 TURN SIGNAL LAMP v DZSDDZDDW P
2 |84612-3428-1 BULB-12VX21W dnr v 2 12VI21W
2
2 | T4620-69272 BULB, 12VX21W <eeee- (182;/5281)W
3 |84612-3424-0 COVER, LH 2
4 | 84612-3425-0 COVER, RH 2
5 |84612-3426-0 FRAME 2
6 |84612-3427-0 PACKING, RUBBER 2
7 |84612-3430-0 SCREW 6
2
8 |02014-50100 NUT M10XP1.5
9 |04512-50100 WASHER, SPRING v 2 M10
2
10 |84612-3401-10E REAR LAMP ASSY PRV
2
10 |84612-3401-2 REAR LAMP ASSY PO <eeee-
11 | 84612-3404-0 BULB 2 12V-23/8W
2
11 | T4340-33682 BULB (12V 21W/5W) < (182;/525;5\/\/
4
12 | 04512-50060 WASHER, SPRING MO06
4
13 | 02014-50060 NUT M6*P1.0

----> Old replace New

<---- New replace Old

<-X-> Not interchangeable

<---> Interchangeable

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-105 -

https://tractormanualz.com/




ELECTRICAL

LK2554-T140A

ELECTRICITY SYSTEM 1GROUP

5 .-_.-". r |
= B i "h g
e = 2 22 -
3 .,
. L (A
b )
1 it -
1 :':
n q
44
i ] "
1 11
21
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 | T2540-31202 ASS'Y INSTRUMENT v !
1 | T2540-31203 ASS'Y INSTRUMENT v L P
2 | T2540-31391 BULB 12V,1.7W obs v &
3 | T2540-41251 SCREW 2 M8*1.25
2
4 | 03017-50625 SCREW M6*1.0*25
5 | 02054-50050 NUT ° M5*P1.0
6 | 04012-50050 WASHER, PLAIN 6 M5
2
7 |53143-7311-2 WASHER, SPUR 16 T1.0718*18
8 |35240-3465-1 CABLE, TRACTOR METER !
9 | T2540-41131 ASSY SWITCH,STARTER v !
1
9 |T2540-41133 STARTER SWITCH W/OUT KEY v PSR <
10 | T2540-41141 SWITCH, STARTING !
1
10 | T2540-41142 ASS'Y SWITCH,STARTER v <o
2
11 | T2540-41151 KEY,STARTER v
2
11 | T2545-41151 KEY v P P
12 | 15321-6595-5 INDICATIOR, PREHEATER PLUG !
2
13 | 03054-50514 SCREW
1
14 | 04013-50050 WASHER, PLAIN
----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

- 106 -

https://tractormanualz.com/




ELECTRICAL

LK2554-T140A

ELECTRICITY SYSTEM 1GROUP

£ ""'-'.. % |
) o 1#
i 5 it
™ B i "h 9
e = -l 27 -
3 \
i i
@ )
1 it -
1 :':
n q
4
] .
i 1
21
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :
2
15 | 04512-50050 WASHER, SPRING M5
2
16 | 02054-50050 NUT M5*P1.0
17 | T2540-31892 SWITCH,HEAD LIGHTv !
18 | 84612-3261-0 DIRECTION LAMP SWITCH ASSY !
19 | 84612-3262-0 HAZARD SWITCH ASSY !
1
19 |84612-3262-1 HAZARD SWITCH assy U <>
19 |84612-3262-2 DO NOT USE, USE 84612-32622 ! <>
D23000001 ~
20 | T2305-34801 WIRE,ENGINE STOP dnr v !
21 | T2540-77771 CAP, STARTER SWITCH dnrv !
22 |04013-50080 WASHER 4
23 | 84612-2929-1 PLUG !
24 | T2540-31261 PACKING, RUBBER !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-107 -

https://tractormanualz.com/




ELECTRICAL

LK2554-T150A

ELECTRICITY SYSTEM 2 GROUP

B
3 e
22 sl ! 1
. i} o
at e
' -
2 {
_-.r*?‘"
3 17
[
i Feess saani i
1 15
L |- [
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :
1 33255-7401-2 !
1 | T4260-74011 L <>
923000001 ~
2 |01023-50616 BOLT, WASHER 2 M6XP1.0
3 | 04013-50060 WASHER, PLAIN 2 M6
, 1
4 | T2545-33602 ASS'Y CASE,FUSE S
, 1
4 | T2545-33603 ASS'Y FUSE CASE v pRvw Semeeen
4 | T2545-33604 ASS'Y FUSE CASE v ! P—
D23000001 ~
5 | T4260-33631 6
6 |36919-5665-0 2
7 |03024-50520 SCREW, WASHER 2 DIA10*28
8 |[84612-3370-0 UNIT, FLASHER !
8 | T4240-31052 ! <>
9 |01023-50616 BOLT, WASHER ! M6XP1.0
10 | T2540-33802 ASS'Y HEADLIGHT dnr v 2
423000001 ~
10 | T2540-33803 ASS'Y HEADLIGHT 2 <>
123000001 ~
1
11 | T2305-33861 USE T2305-33862 BULB v 12V35/35W
2
11 | T2305-33862 BULB(12V35W) SEN \1/5\’35""’35
12 | 84612-1823-0 obs v 6 M6X16

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 108 -

https://tractormanualz.com/




ELECTRICAL

LK2554-T150A

ELECTRICITY SYSTEM 2 GROUP

[

k1] -
i} P
I g
1= {
i
17
oid Resasin 19
I n
z i
R ; 15
el :
£5 a3
L B id
A : LK2554
No Part Number Description Qty 1.C Remark
: A C D E :
13 | C7810-43211 ASS'Y, SAFETY STARTER SWITCH dnrv !
14 | 37150-3456-4 LEVER, SWITCH ! T4.5*28*80
1

15 |01120-50820 BOLT
16 | 36225-7549-2 SWITCH, STOP dnrv !
17 | 34150-2939-1 CLAMP, CORD v ! -
18 | C5510-43101 GLOW RELAY v !
19 |01754-50616 BOLT, FLANGE ! M6XP1.0
20 | C5510-43101 GLOW RELAY v !
21 |01754-50616 BOLT, FLANGE ! M6XP1.0

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 109 -

https://tractormanualz.com/




ELECTRICAL

LK2554-T160A

WIRING GROUP

"
] o
¥ f
1 b
-\._,.-"- '-:"-‘::.-"' __.\,.-'.‘-.':-". .-E
B T ;
= - i
1 :
e S y
'.\‘: : [ 1
5 1_-\.-" 4 i
L g
- o
= - = g
N
G ]
3 =
]
B
T
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :
T
1 T2280-34422 ASSY,WIRE HARNESS PANEL \Y
~ 723000999
1 | T2280-34423 ASSY,WIRE HARNESS PANEL moolw - < Xe>
1
1 | T2280-34424 ASS'Y WIRE HARNESS PANEL ST < Xee>
123000050
1
1 | T2280-34425 OB ASS'Y WIRE PANEL 123000051 ~ < X->
123000200
1
1 T2280-34426 ASSY,PANEL WIRE HARNESS PSRV <==X-->
2 | T2540-34433 WIRE HARNESS ASSY, BONNET obsv 523001000' T
1
2 | T2540-34435 BONNET HARNESS ASS'Y TG <>
2 | T2540-34436 ASS'Y WIRE HARNESS BONNET 32300105‘ - P—
2 | T2560-34432 ASS'Y WIRE HARNESS BONNET ! <>
D23000001 ~
3 | 84612-3447-1 BLINK, FUSE !
1
3 | T2540-32472 FUSE <--X--> | 30A
4 | 84612-3444-2 ASSY WIRE HARNESS,FENDER !
4 | T2240-32442 ASSY, FENDER WIRE HARENSS ! <--X-->
~ 723000999
1
4 | T2240-32443 ASSY,WIRE HARNESS FENDER PV <--X-->
1
5 |T2280-32451 ASSY WIRE (LH)
1
6 |84612-3446-2 WIRE HARNESS ASSY, 6
2
7 | 37150-3447-1 CLAMP T0.5
2
8 |32240-3446-1 CLAMP, NOZZLE dnr v

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-110 -

https://tractormanualz.com/




ELECTRICAL

LK2554-T160A

WIRING GROUP

"
] o
¥ f
1 b
% el o
ra -‘"---_"‘-\-\._\_ L]
=t » { e
[ B il '
'.\‘:I ” [ |
5 o 4 i
vl B
= & S
= - = : =
"__;.'. .}5-"'_1'
G ]
] -
]
-
T
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
9 | T2540-33521 WIRE, GLOW PLUG 2
~ 123000200
2
<--X-->

9 |T2540-33522

CORD, GLOW PLUG

323000001 ~

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-111 -

https://tractormanualz.com/



CHASSIS

T260F-TO20A

BRAKE PEDAL GROUP

16
20
o " L4
G pr
H 15 -
Fi _."
[1 a iz o e o
¥ & R, 17
I". 1t ~ R 13
| 4 P ", = e il 18
| I 0 = ol ] L
I e q_a_
= L
T & 4 ¥
. 12 5 e .l o ]
i i = 5
-\..I.L ".-'!" = 1 i 2
& A PR S
. i ::-':-".'-"' ]
:- X 11 i i " 1
: _h_:_____. .'_:-\! P
| & i i = 1
Ik 5 I i
{i g T ;
.'-\. .\ . )]
1 ¥ 1
5 3 ek Ak
* 3 ) 1 g 2
1 )
FLE B 23 el
o4 <
1 1o
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
1
1 T2540-A0102 ASSY,PEDAL
2 |37220-9133-1 SHAFT, BRAKE PEDAL !
1
3 | 37150-2842-1 STAY, PEDAL SHAFT
4
4 | 34150-28431 BUSH
4 | 34150-2843-1 BUSH 4 P
1
5 |06611-15675 NIPPLE, GREASE v A-M6F
2
6 [01133-51018 BOLT dnr , v M10XP1.25
1
7 | 32150-2846-1 COLLAR, BRAKE dnrv T2*41*41
8 | 04612-00250 CIR-CLIP ! DIA25
1
9 | T2280-28622 PEDAL BRAKE(LH)
1
9 | T2280-28623 PEDAL(LH)BRAKE I
1
10 |05411-00840 PIN, SPRING DIA8.6XL40
1
11 | T2280-28612 PEDAL BRAKE(RH)
1
11 | T2280-28613 PEDAL(RH)BRAKE R
2
12 |37220-9108-3 ROD 1, BRAKE -
13 | 37220-9109-3 ROD 2, BRAKE 2
14 |84612-9110-0 BUCKLE, TURN 2 %’22-2*”*2
2
14 | T4340-28982 TURN BUCKLE IS, <o PI122.2 T4.0

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-112 -

https://tractormanualz.com/




CHASSIS

T260F-TO20A

BRAKE PEDAL GROUP

16
20
o " L4
] Fen
H 15 -
[ 1 12 oy 3
. 7
I". ~ R 13
| 1'.. . ", = e il 18
| I 0 i ae ] L
i e o
= L
v - 4 § F
¥ s I, J-—0 <5
1 b ~ 15
=1 il # .
f .."'\'-\' -|"1- 12 [ -
| 1 I. ..":""."-. -5
Il " 11 m g ot o ]
: -\._-:_.-'-' ._.-'\. P
| & i i = 1
I'. o i | e i
[, i i ¢ o
) o ]
1 ¥ 1
5 3 ek Ak
- 2 | e
2 21 " 23 .
) <
1 1o
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
2 M14XP1.5
15 | 37300-2891-2 NUT, LEFT ESTIY!
16 |02174-50140 NUT 2 M14*P1.5
2
16 |02176-50140 NUT <-0--> | M14XP1.5
4
17 | 04013-50080 WASHER
4
18 | 05122-50828 JOINT PIN DIA8XL28
4
19 |05511-50220 PIN, SPLIT DIA1.8XL20
2
20 |37150-1584-2 SPRING, CLUCH HOLD DIA2.6
2
20 |76591-4319-0 SPRING, BREAK Seoeeen DIA2.6
1
21 | T2280-28811 BRAEE PEDAL LOCK
22 |04013-50080 WASHER !
1
23 | 04512-50080 SPRING WASHER M08
1
24 | 02156-50080 NUT M8XP1.25
1
25 | T2440-28851 SPRING-Parking Brake

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

* Please place an order assy(*)

-113 -

https://tractormanualz.com/




CHASSIS

L2203-T040A

CLUTCH PEDAL GROUP

-]
7
' 1
;. "":‘ =
. -j:l-::” f vy p
; = ~ 8 1
T . L ]
4 - &
1
1
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :

T
1 34150-1563-2 U RINK T3.2
2 |05122-50822 PIN, JOINT !

1
3 | 04013-50080 WASHER

1
4 | 05511-50220 PIN, SPLIT DIA1.8XL20

1
5 | T2280-15651 CLUTCH ROD DIA12
6 |02174-50120 NUT ! M12*P1.25

1
7 |04013-50120 PLAIN_WASHER M12

1
8 |05511-50425 PIN, SPLIT DIA4*25
9 |T2280-15713 PDEAL,CLUTCH !

1
9 |T2280-15714 PEDAL,CLUTCH <o
10 |38180-2867-1 BUSH 2

1
11 |06611-15675 NIPPLE, GREASE v A-M6F

1
12 | 37150-1584-2 SPRING, CLUCH HOLD DIA2.6

1
13 | T2280-17991 SPRING v DIA2.9

1
13 | T2280-17992 SPRING, STOPPER obs v <> | DIA2.9

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 114 -

https://tractormanualz.com/




CHASSIS

L2203-TO50A BONNET 1 GROUP

-2
- 1
oot o s T L]
=24 -8 L]
= - s §
= e " o T
i, El a0 N b . m § !
-l - .
b by AW et '
" s - e
Ey an f—= i £
Al 1 n ! o ’
e . i i S
I 6 | s B
.- o - . i _\:\.1 ' . b 1" X
5 ] -: -
B l # T
. I 1
. al | e 14 B
a6 17
L]
o2 [
| hl = 3 13
! ] WAT e |
~ Fa ) L o
o ol ¥ - 1) i e
i F]
; 19
I| L
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
T
1 | T2540-18102 ASS'Y BONNET
1| T2540-181030E ASS'Y BONNET v L -
]
1 | T2540-181040E ASS'Y, BONNET obs v S
2 |84612-1824-0 HANDLE,BONNET COVER !
2 | T4240-18242 HANDLE,BONNET COVER v ! S
1 3 &
3 |84612-8385-0 WASHER,HANDLE ?5215%
3 .
3 | 76KD-0168 WASHER, HANDLE oo T51'5 21.5%21
1 - &
4 |84612-8395-0 SPRING, PLATE T51'2 21.5%21
5 |84612-1825-0 LEVER, BONNET HANDLE !
3
6 |04012-50080 WASHER, PLAIN M8
1
7 | 04512-50080 SPRING WASHER Mo8
8 |02112-50080 NUT ! M8*P1.25
7
8 |02114-50080 NUT v <> | M8*P1.25
123000001 ~
1
9 | T2540-84151 GRIL,HEAD LAMP v
3
9 |T2540-841530E GRILL,HEADLAMP v -
8
10 | 84612-1823-0 SCREW  obsv M6X16
2
11 | T2540-18143 LINK BONNET REAR
2
12 | T2540-18132 LINK,BONNET FRONT

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-115-

https://tractormanualz.com/




CHASSIS

L2203-TO50A

BONNET 1 GROUP

Zu: 2
. 3
"o . — [
] i (-
21 o L B
a & 15 = i}
o, i w M i o vl . E
. jpnte ! < -~
- s B S '
o . F o
-1 fia s o P =
5 30 i [ -
Lt} a1 o } Filpg ), =l ;
v . PR o
[ ¥ 45 |
L .j_.- ] Jal* : -
.- o - . i _\:\.1 ' - " X
et 5 -: -
B l # T
. | |
s ol 1 o id "B
a6 17
il
R o R
| hl S ) 18
! ] WAT e |
A o i L
., 36 ¥ = " T
L, 2x
| 14
I| L]
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :
T
13 | T2540-18673 LINK,BONNET LOCK
14 | 04013-50080 WASHER 8
15 |05511-50218 PIN, SPLIT 8 DIA1.8XL18
16 | T2540-18263 SUPPORT,LINK LH !
1
16 | T2540-18264 SUPPORT LINK(LH) obsv <>
1
17 |05515-50600 PIN, SNAP
18 | 04013-50060 WASHER, PLAIN ! M6
19 | T2540-18253 SUPPORT,LINK RH !
1
19 | T2540-18254 SUPPORT LINK(RH) v <>
4
20 |04013-50080 WASHER
2
21 |04512-50080 SPRING WASHER M08
22 |02114-50080 NUT \ 2 M8*P1.25
2
23 | 01123-50820 BOLT, WASHER v M8XP1.25
2
24 | T2305-18271 CUSHION
1
25 | T2540-181810E NET,HEADLAMP GRILL 1 T0.8
1
26 | T2540-18171GY NET,HEADLAMP GRILL 2 v T0.8
1
27 | 82KC-0640 PLATE,RUBBER & T0.4
1
28 | 82KC-0641 PLATE,RUBBER 3

----> Old replace New
<---> Interchangeable
* Please place an order

<---- New replace Old
<-O-> Interchangeable with another part(s)
assy(*)

<-X-> Not interchangeable

- 116 -

https://tractormanualz.com/




CHASSIS

L2203-TO50A

BONNET 1 GROUP

i
2
- 3
e o = T .
4 (o
. & e - 9
o o 1
o E 14 n - . i n =
Hﬁ-"*ﬁ' 3T \
(=1] .\.“-\._ =, o 0 !
e . o x ; .e'f .
L= o == e
L] _""':'-' - o
a2 1] i [ -
Al g a7 ] - b ’
1 gy " m | e
L | - b . i "
L - ax 5 LR | =
oy . .\."'\. il ': = i -:. -
"";n- S | | o
:-_m e l # i
:'-C‘-'. G | 4 L 14 |
L3l y -4l 1 g 18
a6 17
R o R
| hl S ) 18
' 22 W L
2 & (C e
% = - &1 a1 -] £
az
~ i 14
{ W
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1
29 | T2540-17841 SPONGE T60
30 | T2540-17811 SPONGE 2 T60

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 117 -

https://tractormanualz.com/




CHASSIS

T220F-TO60A

BONNET 2 GROUP

b
F A
-~ . b
- | E‘ L i
o) "-Tt :;: F
|
' g b # ; i
a Tl - e
t . : - o
LY | el A ; e v =7
% [} " o o |
e | i \y z e
g fri—1 & H| =
.H-H-H"'-\. K - Bl
T (] =
L i H - 15 L
ey . | 71
| ] g A1
1 |'_ T.
) < 5 b b
: ]
kel 12
12
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :
1 T2540-181910E GRILL,FRONT \Y !
2 | T2540-18282 RETAINER,FRONT GRILL 2
3 |01202-50614 BOLT, WASHER 2 47
4 | 04013-50060 WASHER, PLAIN 2 M6
4 | 04015-50060 WASHER, PLAIN 2 P— M6
5 |84612-1822-0 CUSHION 2
6 |T2540-181610E NET,FRONT GRILL v !
7 | 82KC-0640 PLATE,RUBBER 12 T0.4
8 |82KC-0641 PLATE,RUBBER 12
9 |[84612-1823-0 SCREW obs v 6 M6X16
10 | 82KC-0640 PLATE,RUBBER 2 T0.4
11 | 82KC-0641 PLATE,RUBBER 2
2
12 |01811-50612 BOLT, WING M6P1.0
2
13 | 04013-50060 WASHER, PLAIN M6
2
14 | 04512-50060 WASHER, SPRING MO06
15 | T2540-18852 COVER,SIDE LH v !
15 | T2540-188530E COVER,SIDE LH v ! E—
16 | T2540-18862 COVER,SIDERH v !

----> Old replace New

<---- New replace Old

<-X-> Not interchangeable

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

-118 -

https://tractormanualz.com/




CHASSIS

T220F-TO60A

BONNET 2 GROUP

e
F A
.~ . 0
- | E‘ L i
5 "-Tt :;: F
| [\
' g b # [x ; i
a 1o, - —
- t . : - o
1 RS i T c . 2 3 : 7
| s i o By
e | i \y z e
0 Fel—1 o : R
.H-H-H"'-\. - - Bl
.-\.__ a 10 3 -
s - - o e
p 1y - a =
| i g 2
e el 2 ’ L] b}
: J
= 12
12
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
16 | T2540-188630E COVER,SIDE RH obs v ! <o
17 | T2540-17891 SPONGE 2 T40
1
18 | T2280-18711 HOLDER,SIDE COVER FRONT T4.5*32
2
18 | T2280-18711GY HOLDER,SIDE COVER FRONT <o T4.5*32
1
19 | T2540-18732 HOLDER,SIDE COVER (RE) v T4.0
1
19 | T2280-18732GY HOLDER,SIDE COVER(REAR,LH) v < T4.0
1
20 | T2540-18742 HOLDER,SIDE COVER(REAR,RH) T4.0
1
20 | T2280-18742GY HOLDER,SIDE COVER(REAR,RH) PUR <o T4.0
21 |05621-10514 RIVET 8
22 | T2540-18751 ASS'Y HOOK 4
23 |01153-50820 BOLT 8 M8*P1.25
8
23 |01123-50816 Hex Head Cap Screw <eeeme- M8XP1.25
24 | T2545-18871 COVER !
25 |01023-50616 BOLT, WASHER 4 M6XP1.0
4
26 | 04013-50060 WASHER, PLAIN M6
27 | T4260-19221 BOLT,CUSHION !
1
28 |03014-50830 SCREW M8*1.25
1
29 |94612-1826-1 LABEL, KIOTI

----> Old replace New

<---- New replace Old

<-X-> Not interchangeable

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

-119 -

https://tractormanualz.com/




CHASSIS

L2203-TO70A

BONNET 3 GROUP

Z
? 1"
3 e
- 13
; 5 iz
g ~ }j‘ o~ %
e o ¥ #
T e 16
M, .,
] -~ %
] ] .
o e ] .\.-
& J -~ .
T ; A
1 = )
it 2 . - !
I g /
- .-. ]
]
4 ]
A : LK2554
No Part Number Description Qty 1.C Remark
; A B C D E :
T
1 | T2540-187710E COVER,PANEL FRONT T1.0
2 |01120-50814 BOLT, WASHER 2
10
2 |01123-50816 Hex Head Cap Screw P <> | M8XP1.25
2
3 | 04013-50080 WASHER
4 | T2540-18811 COVER,PANEL LH !
4 | T2540-18812 COVER,PANEL LH ! a—
1
4 | T2540-18813 COVER,PANEL(LH) P—
123000001 ~
5 | T2540-18821 COVER,PANEL RH !
5 |T2540-18822 COVER,PANEL RH ! P—
1
5 |T2540-18823 COVER (RH), INSTRUMENT v P—
123000001 ~
6 |01120-50814 BOLT, WASHER 4
7 |04013-50080 WASHER 4
8 | T2305-18222 BOLT,CUSHION 2
2
9 |02114-50080 NUT \Y M8*P1.25
1
10 | T2540-18841 COVER, PANEL REAR obs v
11 | T2540-18883 SUPPORT,PANEL COVER !
11 | T2540-18884 COVER SUPPORT PANEL v ! E—
11 | T2540-18885 SUPPORT, INSTRUMENT METER ! <>

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-120 -

https://tractormanualz.com/




CHASSIS

L2203-TO70A

BONNET 3 GROUP

Z
? 1"
4 e
- 13
; o b
g ~ }j' o~ %
e s ¥ &
T e 16
e 3
] i L e - -
] ] .
o e .\.'
a e "- i
T ’ o
1 = )
i 4 u - !
] .--__ I.'I
¥
]
4 ]
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
12 |54207-6325-1 RUBBER, CUSHION 2
13 | 04013-50080 WASHER 2
14 | T2540-41251 SCREW 6 M8*1.25
15 | 04013-50080 WASHER 8

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-121 -

https://tractormanualz.com/




CHASSIS

LK2554-TO80A

FENDER GROUP

(=
i3 T
13
K - =
16
It
R i
b fd £k
- a [
{5 :
?_ |
o
110 :
J 18
A : LK2554
... Qty
No. Part Number Description A C D E 1.C Remark
1
1 T2280-29222 SUPPORT(LH)FENDER
2 | T2280-29232 SUPPORT(RH) FENDER !
3 | T2230-85242 BOLT 4 M14*2.0*32
1
4 | T2280-29105 OBSOLETE - FENDER (RH)
1
4 | T2280-291050E FENDER(RH) Ea—
1
5 | T2280-29205 FENDER(LH)
1
5 | T2280-292050E FENDER(LH) P—
6 |01574-51232 OBSOLETE STUD 4 M12*1.25*32
7 102176-50120 NUT 4 M12XP1.25
8 |04013-50120 PLAIN_WASHER 8 M12
9 |04512-50120 SPRING_WASHER v 4 M12
10 |01754-50812 BOLT, FLANGE 14 M8XP1.25
6
11 | 01123-50820 BOLT, WASHER v M8XP1.25
2
12 | T4240-29173 BALUSTRADE
4
13 |32260-2918-2 CUSHION
4
14 |04013-50140 WASHER, PLAIN M14
4
15 | 02174-50140 NUT M14*P1.5
2
16 | T2280-29891 RETANER T1.2

----> Old replace New

<---- New replace Old

<-X-> Not interchangeable

<---> Interchangeable

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-122 -

https://tractormanualz.com/




CHASSIS

LK2554-TO80A

FENDER GROUP

£ 13 :
,ff'f 9 o
k= o B F "-.- =
I. " -..-.-. " A It
| :._. .
fd -+ ;
[ S
| 15
?_ |
o
110 - ] 1
F 1H
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
17 | T4260-87511 COVER LABEL v 2
4

18

04513-50140

WASHER,SPRING v

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-123 -

https://tractormanualz.com/




CHASSIS

? : . 5 L
i v | 7
- n 4
= z a
v L]
o . .
‘.'\-. 3 3 - J
A (=1 5 -~ . ’
A i -
B g e 4
= g, I =
i b L
it I *
L~ Si— 2
(= ] L] 2
"~ 1
(=]
— m 1 ¥
- ™ e Lo
i e o
--_'":h..?_.._--‘: (21— 10
5 S 3 [m
id 1
13
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1
1 T2262-29921 ASSY,STEP(RH)
2 | T2280-29511 SUPPORT STEP (RH) !
3 |01133-51020 BOLT 6 M10XP1.25
4 | 31355-2958-1 CUSHION 8
5 |01123-50830 BOLT, WASHER 4 M8P1.25*30
5 |01754-50830 BOLT FLANGE 3 <o M8XP1.25
6 | T4240-29591 SPACER 4 DIA12
7 | 04015-50080 WASHER, PLAIN 4 M8
8 |32435-1759-1 RUBBER ! DIA15.0
8 | T4240-17592 RUBBER ! I
9 |31355-2926-1 CUSHION, UPR 2
10 | T2440-29271 CUSHION,LOWER 2
2 *
11 | T2440-29281 COLLER :?IAW'S T2.
11 | T2440-29282 COLLER 2 <eomee-
2
12 | T2445-29311 RETAINER T2.3
2
13 |01774-51260 BOLT, FLANGE
1
14 | T2262-29911 ASSY,STEP(LH)
1
15 | T2280-29521 SUPPORT STEP (LH) v

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

124 -

https://tractormanualz.com/




CHASSIS

T260F-TO90A

STEP GROUP

L= = . 7
. a :
‘.'\'. ) - .I -
L} L=} 8 o = m ¢
A i -
B g el T4
= g, I =
S @
== Li 1
L =i <]
(= ] L] 2
"~ )
[=]
1 1 ¥
L r- e Lo
i e o
| "'q.“_ P 20— 10
i3 I %o [n
id 1
13
A : LK2554
No Part Number Description Qty 1.C Remark
; A B C D E :
T
15 | T2280-29522 SUPPORT STEP(LH) v R
15 | T2280-29523 SUPPORT STEP (LH) v L P
16 | T2305-15871 RUBBER, CUSHION STEP SUPPORT 3
1
17 | T2540-29901 RETAINER T1.0
1
17 | T2540-29902 RETAINER P T1.0
17 | T2540-29903 RETANER,CORD ! P T1.0
1
17 | T2540-29904 RETAINER OBS V P T1.0
18 |01023-50614 BOLT, WASHER 2 M6P1.0
19 |04013-50060 WASHER, PLAIN 2 M6
1
20 |01155-50860 OB-BOLT v
21 |02114-50080 NUT \ ! M8*P1.25
22 |04512-50080 SPRING WASHER ! M08

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-125 -

https://tractormanualz.com/




CHASSIS

LK2552-T110A

LABEL GROUP

31

i
2
-
5
# . s
ol
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 T2215-50541 LABEL(LH),NAME !
2 | T2215-50551 LABEL(RH),NAME !
3 | T2540-50362 LABEL,NAME FRONT !
4 | T2540-50032 LABEL,FENDER LH \Y !
5 | T2540-50042 LABEL,FENDER RH v !
6 |94612-9125-1 LABEL, SPEED !
7 | T2265-18303 LABEL ! (T0.5)
8 | T2445-36982 LABEL,POSITION CONTROL ! T0.5
9 |94612-9104-1 LABEL, LUBRICATING OIL !
10 |94612-1836-1 LABEL, VALVE !
11 | T2565-94401 LABEL !
12 |94612-9459-1 OIL CHANGE LABEL !
13 | T2611-26692 LABEL, DIFFERENTIAL FIXING v !
14 | T2325-50512 LABEL, SAFETY !
15 |94612-4817-1 LABEL, FWD ! T0.05-0.07
16 |94612-9361-1 LABEL, RADIATOR !
17 | T2325-50192 LABEL, FUEL FILTER !
18 | T2280-24951 LABEL ! T0.05-0.08

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

https://tractormanualz.com/

-126 -




CHASSIS

LK2552-T110A

LABEL GROUP

.
31
N
F
L ]
3
4 S "
» ol
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
19 | 38430-4529-2 LABEL, STEERING ! T0.05-0.08
20 | 05624-20408 RIVET 8
21 | T2541-94021 LABEL,BONNET LOCK 8
22 | T2541-94011 LABEL,BONNET CLOSE !
23 | 94612-5515-1 LABEL, START SWITCH ! T0.5
24 | 94612-1826-1 LABEL, KIOTI !
25 |94612-2328-2 LABEL, MAIN SHIFT ! T0.5
26 | T2325-50743 LABEL, PTO CAUTION ! T0.05-0.08
27 | T2241-50702 LABEL, REMINDER !
28 | T2445-50724 LABEL, ROPS WARNING ! T0.05-0.08
29 | T2265-24581 LEBEL PTO !
30 | T4260-87511 COVERLABEL v !
31 | T2541-88212 LABEL,COOLING WATER !
32 | T2615-54112 LABEL, FUEL WARNING v ! T0.05-0.08
33 | T2615-55112 LABEL, MUFFLER CAUTION !
34 | T2615-53561 LABEL, RADIATOR !
----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

-127 -

https://tractormanualz.com/




CHASSIS

LK2554-T110A

LABEL GROUP

"
: H
-
# . 25
mn w1 I
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 T2265-50541 LEBEL(LKH)NAME !
2 | T2265-50551 LEBEL(RH)NAME !
3 | T2540-50362 LABEL,NAME FRONT !
4 | T2540-50032 LABEL,FENDER LH \Y !
5 | T2540-50042 LABEL,FENDER RH v !
6 |94612-9125-1 LABEL, SPEED !
7 | T2265-18303 LABEL ! (T0.5)
8 | T2445-36982 LABEL,POSITION CONTROL ! T0.5
9 |94612-9104-1 LABEL, LUBRICATING OIL !
10 |94612-1836-1 LABEL, VALVE !
11 | T2565-94401 LABEL !
12 |94612-9459-1 OIL CHANGE LABEL !
13 | T2611-26692 LABEL, DIFFERENTIAL FIXING v !
14 | T2325-50512 LABEL, SAFETY !
15 |94612-4817-1 LABEL, FWD ! T0.05-0.07
16 |94612-9361-1 LABEL, RADIATOR !
17 | T2325-50192 LABEL, FUEL FILTER !
18 | T2280-24951 LABEL ! T0.05-0.08

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

https://tractormanualz.com/

-128 -




CHASSIS

LK2554-T110A

LABEL GROUP

«H

-
# . 25
mn w1 I
A : LK2554

No. Part Number Description A B Qéy D E 1.C Remark
19 | 38430-4529-2 LABEL, STEERING ! T0.05-0.08
20 | 05624-20408 RIVET 8

21 | T2541-94021 LABEL,BONNET LOCK !

22 | T2541-94011 LABEL,BONNET CLOSE !

23 | 94612-5515-1 LABEL, START SWITCH ! T0.5

24 | 94612-1826-1 LABEL, KIOTI !

25 |94612-2328-2 LABEL, MAIN SHIFT ! T0.5

26 | T2325-50743 LABEL, PTO CAUTION ! T0.05-0.08
27 | T2241-50702 LABEL, REMINDER !

28 | T2445-50724 LABEL, ROPS WARNING ! T0.05-0.08
29 | T2265-24581 LEBEL PTO !

30 |T4260-87511 COVERLABEL v !

31 | T2541-88212 LABEL,COOLING WATER !

32 | T2615-54112 LABEL, FUEL WARNING v ! T0.05-0.08
33 | T2615-55112 LABEL, MUFFLER CAUTION !

34 | T2615-53561 LABEL, RADIATOR !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-129 -

https://tractormanualz.com/




CHASSIS

L2203-T200A

FRONT AXLE FRAME GROUP

oI g
a—=
z
T 8 —4
b i .-_.
1A : -
5 A
3
- = A 14
| - o
.‘:____'I i B
] : { A
"
1n
A : LK2554
No Part Number Description Qty 1.C Remark
; A C D E i
-
1 | T2280-44711 FRAME,FRONT AXLE
1 |T2280-44712 FRAME, FRONT AXLE L P
623000001 ~
1
1 |T2280-44713 FRAME, FRONT AXLE P
1
1 | T2280-44714 FRAME, FRONT AXLE P P
1 "
2 |01173-51235 BOLT 3 2412"1-25 3
13
2 [01133-51235 WASHER BOLT S, <> | M12XP1.25
3 |01173-51030 Hex Head Bolt, 10mmx30mm ! M10XP1.25
1
3 | 01133-51030 BOLT, WASHER <> | M10XP1.25
723000001 ~
4 |01173-51250 BOLT 2 3’”2P1-25 5
4 [01133-51250 BOLT 2 o>
723000001 ~
5 |15111-7218-1 CUSHION, RADIATOR 2
6 |15111-7219-1 CUSHION, RADIATOR 2
2
7 | 15108-7238-1 BOLT HEX14*70
7 |15108-7238-2 BOLT, RADIATOR 2 <> gmo 60"P1.2
4
8 |15111-7220-2 WASHER T16
4
8 |T2240-13202 WASHER, RADIATOR <> |T16
2
9 |05515-51000 CIR CLIP DIA10
3
10 | T2540-13511 HOSE,DRAIN

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-130 -

https://tractormanualz.com/




CHASSIS

L2203-T200A

FRONT AXLE FRAME GROUP

i 8
a—i=a i
[
7 g
8 —f -
1 1o -
4 -
k]
_ - | 14
o '. l\'. |-.
/ - g
| (=) —# i ]
1 | 7 i B
11
n
A : LK2554
L Qty
No. Part Number Description A C D E 1.C Remark
11 | 15109-7336-4 CLAMP, HOSE obs v 2 & AHo#
11 | E5700-73361 BAND, HOSE obsv 2 <>
12 | 15341-0559-1 CLAMP ! DIA2*106
13 | 76KD-0121-2 COCK, DRAIN !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-131-

https://tractormanualz.com/




CHASSIS

L2203-T230A

FRONT DRIVE SHIFT GROUP

P
g‘ & = b 25
g
M
"
Yol .
. :l .I-'-.
o
AT
L
i
F ]
A : LK2554
No. Part Number Description A Qéy D E 1.C Remark
1 |37720-4423-0 GEAR, 45 !
2 |37150-2538-0 COLLAR 2 0D40*T1.8
3 | 37650-4428-1 COLLAR, THRUST ! 0D40*T2.0
4 | 3772044111 CASE, 4WD obs v ! 4.4KG
4 |T2240-44112 CASE,FRONT DRIVE ! P
5 |05012-01018 PIN, STRAIGHT 2 DIA10XL18
6 |37720-4415-0 GEAR, 31 !
7 | 37650-4417-0 INNER, LACE ! IR25*30*30
8 |37720-4418-1 GEAR, 21X18 !
9 |08823-03614 BEARING,NEEDLE 2 EMJ30*36*1
10 |37650-4419-0 SHAFT, FRONT DRIVE ! DIA71%28
11 | 08101-06304 BALL BEARING 2 #6304
12 |38440-4424-0 SEALOIL v !
13 |34150-1426-1 PLUG, OIL DRAIN v ! DIA30X34
14 |04717-02150 WASHER,SEAL ! PS1/2
15 |37720-4431-0 LEVER, FWD SHIFT ! 200G
16 |37650-4435-0 PLATE, GUIDE ! T2.092*46
17 |84612-4436-0 LEVER, FWD !

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-132 -

https://tractormanualz.com/




CHASSIS

L2203-T230A

FRONT DRIVE SHIFT GROUP

AT "
é,l..- '\-"'._'-- = o
: :‘_b ;
et S
| I- ]
7
AT
LY
g
H
A : LK2554

No. Part Number Description A Qéy D E 1.C Remark
17 | T2280-44361 LEVER ! R
18 |55611-3146-1 GRIP 2, LEVER !
18 |55611-3146-2 GRIP 2, LEVER ! PN
19 |01123-50816 Hex Head Cap Screw ! M8XP1.25
20 |05411-00625 PIN, SPRING ! DIA6.4XL25
21 |04811-00150 O RING ! DIA14.8
22 |01173-51235 BOLT 2 2”12"1-25*3
22 |01133-51235 WASHER BOLT 2 P M12XP1.25
23 |04512-50120 SPRING_WASHER v 2 M12
24 |01173-51203 OB-BOLT 2
25 | 37650-2128-2 PACKING ! T0.5
26 |06331-35012 PLUG v ! M12*P1.25
27 | 04717-01200 WASHER, SEAL !

----> Old replace New

<---- New replace Old

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-133 -

https://tractormanualz.com/




CHASSIS

T
2 £
|,°__.I. E _. T
E] 1 :_J I'-;-:
P . .-.
| ] - d
- : - j‘
g il ;
=~ |
. ] d - =
1 e
;1 -
it 1
3 o
¥ 20"
1 - o 0 .I k]
-'.":h.-_._
P 1 [
; 0 A L
1 g ’
s L, iy, S e
. T 23 :'\-\.
1] | -
i ¥ ."'-_. o
o b -\.__Hﬁ.._.
4 1
b 18 5 12
i
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1 T2540-35101 TANK, FUEL obs v !
1
1 | T2540-35102 TANK,FUEL v PR <>
1
1 | T2540-35103 FUEL,TANK obs v PR o>
2 | T2540-54821 ASS'Y, FUEL CAP v !
3 | T2540-41342 PACKING !
4 | T2540-41351 ASS'Y FILTER,FUEL !
4 | T4682-41351 NET, FUEL FILTER v ! Seoeeen
5 | T2540-35311 DISH,FUEL RECEIVE !
6 |T2540-35212 ASS'Y UNIT, FUEL v !
7 |02054-50040 NUT S M4XP0.7
8 | 04512-50040 WASHER, SPRING S M04
9 | 04012-50040 WASHER, PLAIN 2
10 | T2540-35282 SUPPORT,FUEL TANK !
11 | 04013-50100 PLAIN_WASHER 2 M10
2
12 | 04512-50100 WASHER, SPRING v M10
2
13 |02118-50100 NUT M10*P1.25
14 |01123-50820 BOLT, WASHER v 2 M8XP1.25
2
15 | 04013-50080 WASHER P

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

134 -

https://tractormanualz.com/




CHASSIS

T
& £
[T .I. E _. T
E] 1 :_J I'-;-:
i . .-.
| ] q,if
- : - j‘
o o ;
= |
] 1 Py
™ '51_"1 | a
s 2 o
- 0 M .I &
I S,
b N [ =t
; | F A o
.- 15 g ’
b | B i S, g
T x| e Ny
o I = H""'-T"'\-\.
ik - -"'-_. N
i o .__
| . 1
- 18 ] ¥
i
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
15 | 04015-50080 WASHER, PLAIN 2 <eome- M8
2
16 |01513-50822 STUD PN M8XP1.25
2
16 |01513-50820 STUD <eeeee- M8XP1.25
2
17 | 04512-50080 SPRING WASHER M08
18 |01120-50818 BOLT 4 M8P1.25*18
19 |02114-50080 NUT \% 2 M8*P1.25
20 | T2540-18061 PLATE SHUTTER !
20 | T2540-18062 FLATE,SHVTTER ! P—
20 | T2540-18062GY FLATE,SHVTTER v ! <
21 |01123-50832 BOLT, WASHER 2 HEX12*43
21 |01125-50832 BOLT 2 Semmemn
22 |04013-50080 WASHER 2
23 | T2305-18271 CUSHION 2
24 | T2540-18271 CLIP ! T1.2
2
25 | 04013-50060 WASHER, PLAIN M6
26 |01023-50614 BOLT, WASHER 2 M6P1.0
1
27 | T2540-33231 CUSHION (use T2610-50271) v T5.0
1
27 | T2610-50271 RUBBER, CUSHION \Y pRvw <

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-135-

https://tractormanualz.com/




CHASSIS

L2203-T240A

FUEL TANK GROUP

L= &
- &
[E=F 6 —{ <23
4 —{=§ =3
P . .-.
(1] )| rd
e 1 " j‘
o o <
= | L
ey} ! . .
A -
i e o
;1 1 -
m By | z,
1 28 20"
e | 0 - 2
: 1|
' Y
I ':
e i A 26
1 i ] ﬂ' ""1-_.__\. T
b [ O iy g
1 15 i W "
1o I E i, '
. ’ T ‘x| e e
] .-!__.- —
[ < i —
= - "'.-.\_Lﬁ..__.-
| | 1
1 18 th 3
14
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
28 | 37300-3512-1 CUSHION, FUEL TANK 4
29 | 37300-35141 SPACER 2 0OD13.8*T2.3
2
30 | T2540-83491 CUSHION
2
30 | T2540-83492 CUSHION P

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-136 -

https://tractormanualz.com/



CHASSIS

"
i "
= [
Y . 115
ak L 1| X
i 2l 15 & i O
]
r.li‘.." E 5
WS * 13 T
W G _ L :
i A 1
18
5 B | 1
d
h - 1 (F‘- :"__ 12
] - S
22 £ hsd B
0 ']
] B
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
1
1 T2540-35521 HOSE 2, FUEL DIA14*T2.5
2 | 14911-4275-1 CLIP, TUBE 4 TO.8*#12
1
3 | 15471-42111 TUBE, FUEL obs v
4
4 | 14971-4275-1 CLAMP, HOSE DIA1.0*ID7.8
2
5 |84612-3561-0 TUBE 5, FUEL DIA8*T2*570
1
6 |84612-4301-0 FUEL FILTER assy
6 | T4240-35012 ASSY,FUEL FILTER v ! <>
6 |T4240-35013 ASSY,FUEL FILTER v ! <>
1
6 | T4240-35014 ASS'Y,FUEL FILTER v PN <>
1
6 |T4240-35015 FUEL FILTER ASSY dnrv PO <>
6 | T4240-35016 ASSY FILTER,FUEL v ! <>
7 |84612-4312-0 BODY,FUEL FILTER !
7 | T4240-35022 BODY,FUEL FILTER v ! <>
7 | T4240-35023 BODY, FUEL FILTER ! L —
1
8 |[84612-4315-0 NUT, STOPPER
1
9 |84612-4313-0 USE T4240-43134 FILTER POT
1
9 | T4240-43132 USE T4240-43134 FILTER POT <>
1
9 | T4240-43133 POT, FILTER <>
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-137 -

https://tractormanualz.com/




CHASSIS

L2203-T250A

OIL FILTER GROUP

i1 1 & 15
p&’f-{:‘-_- < A TR -,
3 o o ’ T 31
" | 1
n
5 B ﬂ ! ]
» d
:B fa il .:"i'_‘*__. 13
g - =
2 |f M= —e
] Gl
] B
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
10 | 84612-4393-0 SPRING v ! DIA1.2
11 |84612-4316-0 ELEMENT, FUEL FILTER !
12 | 04811-50650 O RING !
13 | 84612-4352-0 GRIP, FILTER !
13 | T4240-35082 FILTER GRIP v ! <>
13 | T4240-35083 FILTER GRIP ! a—
14 | 84612-4355-0 SUPPORT, HANDLE ! T1.8
14 | T4240-35092 SUPPORT,HANDLE ! <>
15 |84612-4319-0 SCREW !
16 | 04811-10290 O RING !
17 | 84612-4367-0 GASKET !
17 | T2240-35342 GASKET v ! I
18 |04811-00160 O RING obs v ! DIA15.8
19 | T4240-35101 LABEL(FULL FILTER) !
20 |84612-3581-4 BRACKET,FILTER !
20 |T2240-35812 BRACKET,FILTER ! P—
21 |01123-50822 BOLT, WASHER 2 M8XP1.25
22 |01123-50816 Hex Head Cap Screw 2 M8XP1.25

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-138 -

https://tractormanualz.com/




CHASSIS

4 =i} 2
189 .
= 1 L 14
r—d B 5 16
! :{-.-..-' ] ,\_ = [
i ’ F ] -
. 1]
= 1d
= -\.H.‘ .‘.
Pty | _ I 3
13 —-5% - ”
n e 14
T | ra . —
k] ] = }
@ r S 1= i3 A
h oy e o =
i .‘ - -
14 S T 5 (e |
Ill :_\_.. o - ;‘
kel (k] mo
=1 1 .'--
19 21 ;
2
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
1
1 T2540-17631 SUPPORT, THROTTLE LEVER
1 T2540-17632 SUPPORT, THROTTLE LEVER obs v ! <
1
1 T2540-17633 SUPPORT, THROTTLE LEVER P <eeeee-
2 |01123-50820 BOLT, WASHER v 2 M8XP1.25
2
2 |01123-50816 Hex Head Cap Screw <-----> | M8XP1.25
1
3 | T2540-17121 LEVER,HAND THROTTLE v
1
3 | T2540-17122 LEVER,HAND THROTTLE Seoeeen
1
3 | T2540-17123 LEVER, HAND THROTTLE v PINV R
3 | T2540-17124 LEVER, HAND v ! R
4 | 35320-1717-3 GRIP, LEVER !
5 |34260-1719-1 SPRING 4 T0.8*30*30
3
5 | T4835-17241 SPRING PO <o
2
6 |02118-50100 NUT M10*P1.25
2
6 |02172-50120 NUT P <o
7 | T2540-17322 LINK,ACCELATOR !
1
8 | 04013-50080 WASHER
1
9 |05511-50212 PIN,SPLIT DIA2*12
1
10 | T2540-17361 ROD,THROTTLE DIA6
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-139 -

https://tractormanualz.com/




CHASSIS

L2203-T260A

HAND SPEED GOVERNOR GROUP

19 .
. . -
- ? & 14
3 I'?l"" 3 . 3 . 16
1 :{-.-..-' ,\_ = I
. 1]
= i4
=5 -\.H.‘ .‘.
Pty | _ I 3
13— e "
a Fad B
| rd . =
] 5 o |
= P ¥ . I ‘_-
h oy e o =
B 9 = ;
14 S T 5 o2l
- ir T e . :
kel (k] mo
=1 1 v
iz =
2
A : LK2554
... Qty
No. Part Number Description A C D E 1.C Remark
11 | 34150-1739-2 JOINT, ROD ! T3.2
12 | 02012-50060 NUT 2
13 | T2280-17572 ROD, THROTTLE ! DIAG
13 | T2280-17573 ROD,THROTTLE ! <>
14 | 04013-50060 WASHER, PLAIN 4 M6
15 |05511-50212 PIN,SPLIT 3 DIA2*12
16 |05511-51612 PIN, SPLIT !
17 |01153-50835 BOLT ! M8*P1.25
18 |02112-50080 NUT ! M8*P1.25
18 |02114-50080 NUT \ ! <-----> | M8*P1.25
19 |04011-50120 WASHER, PLAIN 2 M12
1
20 | T2280-17521 PEDAL ACCELERATOR
1
20 |T2280-17522 PEDAI THPOTTLE <eomee-
21 | T2280-17531 SPRING ! DIA3.5
1
22 |01173-51260 BOLT M12*1.25*60
23 | 04013-50120 PLAIN_WASHER 2 M12
24 |02176-50120 NUT ! M12XP1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

* Please place an order assy(*)

- 140 -

https://tractormanualz.com/




CHASSIS

T220F-T310A

POSITION CONTROL LEVER GROUP

(=)

(I
[
i 3
. 2
u B ] - 13
J - H 1 el
&
Loy i - H =
..F.__.
e X
[
[ LS fﬂ:l .
a ) o
L
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :
1 | T2242-36851 LEVER,POSITION CONTROL !
1 T2242-36852 LEVER 1, POSITION CONTROL ! <
2 |05411-00525 PIN,SPRING ! DIA5.4XL25
3 | T2440-36862 LEVER,POSITION CONTROL 2 v ! T3.2
4 |01023-50616 BOLT, WASHER 2 M6XP1.0
1
5 |34350-3689-2 GRIP
6 | T2440-36932 STOPPER 1 ! T2.0
1
7 |01123-50816 Hex Head Cap Screw M8XP1.25
8 |T2280-368110E GUIDE, LEVER !
9 |02751-50080 FLANGE NUT 8MMX1.25P 3 M8XP1.25
10 | T2440-36912 STOPPER 2 v !
11 |01811-50815 BOLT,WING ! M8XP1.25
12 | 04013-50080 WASHER !
13 | T2280-90402 BRACKET, SOCKET !
2
14 |01133-51220 BOLT, WASHER M12*P1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

141 -

https://tractormanualz.com/




CHASSIS

L2203-T340A

THREE POINT LINKAGE GROUP

'-,,.':F
| 1] "
I. it
& — 1 " =
:_"!
N =
Awm ;:r;_ |
ki )
& - .
o S ful
e =
* 1 & | !
i B| |
| o [
‘ 2 i
r . | e |
ZH L, L
i k| x. L5 il
ik T 26 L L,
e el ; o _
N P a W 2 g
L B F i
P B ——
iy Wy i b Y. | - -
el . k
300 B 4
Nl B 4 46 e
@ T L i '
] '-;'. T
; w,g, J:
BT
A : LK2554
No Part Number Description Qty 1.C Remark
: A [o] D E :
T
1 99471-2210-3 TOP LINK ASSY
2 |32240-7111-3 LINK, TOP !
1
3 |32244-7118-1 NUT, TOP LINK M24P3.0
1
4 | 32240-7121-4 TOP LINK JOINT, RH
1
5 |32240-7122-4 USE 32240-71224
6 |[31150-7136-5 PIN TOP LINK ! DIA19
7 | 34150-3764-4 PIN,CLIP 3 DIA10.0
8 [99571-2214-4 HOLDER, TOP LINK RH ! T9*185*110
1
8 | T2240-71042 HOLDER, TOP LINK(RH) <-----> | T9*185*110
1
8 | T2240-71043 HOLDER, TOP LINK (RH) <-----> | T9*185*110
9 |[99571-2215-4 HOLDER, TOP LINK LH ! T9*185*110
1
9 | T2240-71062 HOLDER TOP LINK(LH) <> | T9*185*110
1
9 | T2240-71063 HOLDER TOP LINK(LH) <> | T9*185*110
6
10 |01133-51230 BOLT, WASHER M12XP1.25
2
11 |84612-2131-2 LWR LINK ASSY
2
11 |84612-2131-3 LWR LINK ASSY P P
1
12 | T2610-21321 CHECK LINK ASSY
2
13 |35110-7180-0 ASSY CHAIN, CHECK

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

- 142 -

https://tractormanualz.com/




CHASSIS

L2203-T340A

THREE POINT LINKAGE GROUP

'-,,.':F
i 1] .
-
:_'_:: i ” LB
[E
L F— = s
e m LA
¥ R
| 8 .
o e, &
T 22
i ! B
| 1 o
" -~ i
r -] ) |
8 L, L
3 " 2|
i | 26 o oy
pfnle i . -
n .-"-.-:‘ j ) 'I-" % — 2 ".I?
1 o =p - -
o i B
s 11
] ‘ 2
i ¥ 14 i W
- B e oL g3 '
; Hr'& J:
14
A : LK2554
L Qty
No. Part Number Description A B C D E 1.C Remark
2
13 |35110-7180-1 CHECK CHAIN ASSY P
14 |35110-7181-1 CHAIN, CHECK FR 2
2
15 |35110-7182-1 CHAIN, CHECK RR
16 |99571-2284-1 BUCKLE, TURN 2
17 |02052-50140 NUT 2 M14*2.0
18 |99571-2282-3 PIN 2
2
19 | 05515-51600 PIN, SNAP DIA16
2
20 | 04013-50100 PLAIN_WASHER M10
21 |02374-50140 NUT 2 M14*1 5
2
22 | 05511-50335 PIN, SPLIT DIA3*35
23 |35110-7154-2 LIFT ROD ASSY, LH !
1
23 | T2240-71542 ASSY ROD,LIFT (LH) v PRV <>
24 | 05122-51450 PIN, JOINT 2
25 |04013-50140 WASHER, PLAIN 2 M14
2
26 |05511-50425 PIN, SPLIT DIA4*25
27 |35110-7151-2 LIFT ROD ASSY, RH !
28 |35110-7153-1 ROD, LIFT MID !
1
29 |35110-7152-4 ROD, LIFT LWR

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

* Please place an order assy(*)

- 143 -

https://tractormanualz.com/




CHASSIS

L2203-T340A THREE POINT LINKAGE GROUP
.'_J:F
2
hf. k1| " F
I P 2
b .: w- X1 i':.r. | ;
(a5 ) -
e | oy .
. 8 Wil i)
—a i 2]
i ! B| |
| : = g
] ] P |
a ] L, P
=) 3 g 0|2
{24 4 | age e —
il s s -
n . .-"-_..\' £ 'I-" AT - 3 ".I?
L ey - L
o P -\.-'-.___. il : ¢ e
e | ! & 2 L
5 e LL~ 1]
| 4 ;
5 I RN P ;
il P { ~¥ 15 e iy
woa T 5 B e ’
=l T ki
. W,g, J:
BT
A : LK2554
... Qty
No. Part Number Description A B C D E 1.C Remark
30 |35110-7155-1 LIFT ROD ASSY, UP !
31 |35110-7157-1 NUT ! HEX30%17
32 |05411-50422 PIN,SPRING ! DIA4*22
33 | 06611-15675 NIPPLE, GREASE v ! A-M6F
34 | 05411-50425 PIN,SPRING 2 DIA4*25
35 | T2440-71832 COLLAR v 2 DIA48*11

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 144 -

https://tractormanualz.com/




OPTION
L2203-T480A FRONT WHEEL GROUP
_;.
" Pt "
2 &
3
L N
A F ¥
A : LK2554
No. Part Number Description A B Qéy D 1.C Remark
1 37650-4375-0 TIRE, 6X14 4L ! 6-14,4PR
2 |37650-4376-0 TUBE, 6X14 ! 6-14
3 | T2261-43733 WHEEL,FRONT v ! 5JA*14

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 145 -

https://tractormanualz.com/



OPTION

L2203-T490A

REAR WHEEL GROUP

s
\ I
d 4 H
| o
| £
il II
...' - ",
; i T
I .
| | F.
) oy
i — Iy
L %, W oN
L A
.. r
2
g T
A : LK2554
No. Part Number Description A B Qéy D E 1.C Remark
1
1 T2280-27621 TIRE 9.5-24 9.5-24 4FM2
2 | T2280-27631 TUBE 9.5-24 ! 9.5-24
3 | T2261-27721 REAR WHEEL ASSY !
1
4 | 84612-2765-0 WHEEL, REAR W8-24
5 | T4240-27672 DISK ! T8.0
6 | T4240-27682 BOLT, DISK v 4 M16P1.5*40
7 | T4260-27691 NUT, LOCK 4
8 |04512-50160 SPRING_WASHER 8 M16

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

* Please place an order assy(*)

- 146 -

https://tractormanualz.com/



OPTION

==
- &
i ,_ : |
¥ y
&
-\. | E1i]
; g - 1 .-'.
e F E | o o /
L e i Fal
a -
- Bl
| 2 b -
id T
£h .
A : LK2554
No Part Number Description Qty 1.C Remark
: A B C D E :
1 T2540-54601 WEIGHT, BALANCE 4 20KG
2 |01073-51460 BOLT 4
3 | 85726-5463-1 BOLT, WEIGHT ! M12*1.25
4 | 04512-50140 SPRING_WASHER 4 M14
5 [02176-50140 NUT 4 M14XP1.5
6 |04512-50120 SPRING_WASHER v ! M12
7 |02076-50120 NUT v !
8 |04011-50120 WASHER, PLAIN 2 M12
9 | T4240-27742 WEIGHT 2
9 | T4240-27743 WEIGHT 2 Seomeen
10 |99415-1503-1 BOLT, WEIGHT 6
11 |02076-50160 NUT 6
12 | 04512-50160 SPRING_WASHER 6 M16

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 147 -

https://tractormanualz.com/




INDEX 1

- 148 -

https://tractormanualz.com/



PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
01023-50612 40 01123-50822 86 01133-51235 130 01513-50828 68 02114-50080 115
01023-50614 16 01123-50822 96 01133-51235 133 01517-51028 24 02114-50080 116
01023-50614 125 01123-50822 96 01133-51240 23 01517-51632 71 02114-50080 120
01023-50614 135 01123-50822 138 01133-51240 92 01518-50622 33 02114-50080 125
01023-50616 108 01123-50825 12 01133-51250 130 01518-50822 37 02114-50080 135
01023-50616 108 01123-50825 12 01133-51280 70 01574-51225 74 02114-50080 140
01023-50616 119 01123-50825 44 01153-50820 119 01574-51225 76 02118-50100 134
01023-50616 141 01123-50828 37 01153-50822 80 01574-51232 122 02118-50100 139
01023-50618 37 01123-50830 38 01153-50835 140 01574-51235 92 02156-50080 5
01023-50620 7 01123-50830 124 01153-50845 50 01654-50820 3 02156-50080 12
01023-50620 31 01123-50832 29 01153-50855 50 01654-50820 19 02156-50080 13
01023-50620 33 01123-50832 38 01153-50870 69 01654-50830 8 02156-50080 24
01023-50628 29 01123-50832 45 01153-51270 88 01674-51032 3 02156-50080 27
01023-50650 2 01123-50832 66 01155-50860 125 01674-51032 23 02156-50080 34
01025-50638 91 01123-50832 135 01173-51000 38 01674-51032 24 02156-50080 37
01025-50650 90 01123-50835 34 01173-51005 38 01754-50612 39 02156-50080 113
01050-50628 13 01123-50845 50 01173-51030 82 01754-50616 31 02172-50120 139
01053-50610 38 01123-50845 96 01173-51030 130 01754-50616 109 02172-50140 95
01073-51460 147 01123-50850 94 01173-51050 49 01754-50616 109 02172-50160 47
01120-50814 120 01123-50850 98 01173-51070 49 01754-50620 31 02172-50160 87
01120-50814 120 01123-50855 50 01173-51090 102 01754-50812 122 02172-50160 88
01120-50818 135 01123-50860 6 01173-51200 92 01754-50820 19 02174-50120 76
01120-50820 109 01123-50860 99 01173-51203 133 01754-50830 124 02174-50120 102
01123-50812 83 01123-50865 94 01173-51220 52 01774-51260 124 02174-50120 114
01123-50814 28 01123-50870 6 01173-51225 74 01811-50612 40 02174-50140 42
01123-50814 76 01123-50870 34 01173-51228 52 01811-50612 118 02174-50140 113
01123-50816 5 01123-50875 99 01173-51235 82 01811-50815 141 02174-50140 122
01123-50816 23 01123-50880 6 01173-51235 130 02012-50060 140 02176-50100 24
01123-50816 41 01123-50885 6 01173-51235 133 02014-50060 13 02176-50100 38
01123-50816 44 01123-50895 6 01173-51250 130 02014-50060 104 02176-50100 49
01123-50816 50 01125-50832 135 01173-51260 140 02014-50060 105 02176-50100 89
01123-50816 54 01125-50850 90 01173-51275 101 02014-50100 105 02176-50120 43
01123-50816 56 01133-51018 100 01173-51295 92 02052-50140 143 02176-50120 70
01123-50816 59 01133-51018 112 01173-51400 75 02054-50040 134 02176-50120 74
01123-50816 68 01133-51020 124 01173-51425 52 02054-50050 39 02176-50120 88
01123-50816 94 01133-51022 46 01173-51430 52 02054-50050 106 02176-50120 92
01123-50816 100 01133-51028 77 01173-51435 47 02054-50050 107 02176-50120 101
01123-50816 119 01133-51028 86 01173-51435 77 02056-50060 7 02176-50120 122
01123-50816 120 01133-51028 102 01173-51435 84 02056-50060 28 02176-50120 140
01123-50816 133 01133-51030 24 01173-51450 78 02056-50060 33 02176-50140 75
01123-50816 138 01133-51030 59 01173-51635 72 02056-50060 33 02176-50140 78
01123-50816 139 01133-51030 82 01202-50612 13 02076-50120 147 02176-50140 95
01123-50816 141 01133-51030 104 01202-50614 118 02076-50140 37 02176-50140 113
01123-50818 18 01133-51030 130 01202-50820 41 02076-50160 71 02176-50140 147
01123-50818 46 01133-51035 54 01513-50616 28 02076-50160 101 02176-50160 84
01123-50820 62 01133-51035 57 01513-50618 28 02076-50160 147 02176-50220 102
01123-50820 116 01133-51035 70 01513-50820 135 02112-50080 32 02372-50200 76
01123-50820 122 01133-51038 93 01513-50822 5 02112-50080 94 02374-50140 143
01123-50820 134 01133-51040 49 01513-50822 10 02112-50080 115 02751-50080 10
01123-50820 139 01133-51220 141 01513-50822 12 02112-50080 140 02751-50080 141
01123-50822 10 01133-51230 70 01513-50822 27 02114-50080 69 02870-50100 1
01123-50822 27 01133-51230 92 01513-50822 34 02114-50080 95 03014-50830 119
01123-50822 34 01133-51230 142 01513-50822 96 02114-50080 95 03017-50625 106
01123-50822 62 01133-51235 82 01513-50822 96 02114-50080 96 03024-50520 26
01123-50822 77 01133-51235 92 01513-50822 135 02114-50080 96 03024-50520 108
149 -

https://tractormanualz.com/




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
03054-50514 106 04015-50080 135 04512-50140 52 04811-00090 64 05411-00420 30
04011-50120 140 04512-50040 134 04512-50140 75 04811-00090 99 05411-00420 64
04011-50120 147 04512-50050 39 04512-50140 77 04811-00110 94 05411-00420 95
04011-50180 7 04512-50050 107 04512-50140 84 04811-00110 95 05411-00425 65
04011-50200 75 04512-50060 7 04512-50140 147 04811-00120 32 05411-00432 65
04012-50040 134 04512-50060 13 04512-50160 71 04811-00120 66 05411-00525 141
04012-50050 39 04512-50060 28 04512-50160 101 04811-00120 66 05411-00625 133
04012-50050 106 04512-50060 33 04512-50160 146 04811-00140 3 05411-00628 46
04012-50080 93 04512-50060 105 04512-50160 147 04811-00150 6 05411-00628 68
04012-50080 115 04512-50060 118 04512-50220 102 04811-00150 68 05411-00630 60
04012-50100 38 04512-50080 5 04513-50140 123 04811-00150 133 05411-00840 112
04013-50050 106 04512-50080 12 04611-00180 93 04811-00160 138 05411-01040 55
04013-50060 13 04512-50080 12 04611-00420 36 04811-00200 6 05411-01040 61
04013-50060 40 04512-50080 24 04611-00620 62 04811-00200 90 05411-50422 144
04013-50060 108 04512-50080 27 04611-00850 71 04811-00200 90 05411-50425 144
04013-50060 116 04512-50080 34 04612-00140 14 04811-00200 98 05511-50212 139
04013-50060 118 04512-50080 37 04612-00150 36 04811-00220 42 05511-50212 140
04013-50060 118 04512-50080 44 04612-00240 28 04811-00240 79 05511-50218 95
04013-50060 119 04512-50080 50 04612-00250 97 04811-00320 46 05511-50218 116
04013-50060 125 04512-50080 69 04612-00250 112 04811-00360 6 05511-50220 59
04013-50060 135 04512-50080 79 04612-00300 53 04811-00380 46 05511-50220 113
04013-50060 140 04512-50080 95 04612-00300 53 04811-00650 100 05511-50220 114
04013-50080 12 04512-50080 96 04612-00300 56 04811-05220 90 05511-50325 86
04013-50080 32 04512-50080 96 04612-00300 73 04811-10290 138 05511-50325 87
04013-50080 59 04512-50080 113 04612-00300 96 04811-10300 21 05511-50325 88
04013-50080 95 04512-50080 115 04612-00450 42 04811-50300 16 05511-50325 88
04013-50080 107 04512-50080 116 04613-00060 94 04811-50300 49 05511-50335 143
04013-50080 113 04512-50080 125 04714-00120 99 04811-50450 100 05511-50425 114
04013-50080 113 04512-50080 135 04717-00800 50 04811-50500 100 05511-50425 143
04013-50080 114 04512-50100 24 04717-00800 56 04811-50650 44 05511-50430 76
04013-50080 116 04512-50100 38 04717-00800 64 04811-50650 138 05511-51612 140
04013-50080 116 04512-50100 49 04717-00800 68 04811-50700 79 05515-50600 116
04013-50080 120 04512-50100 89 04717-01000 49 04811-50700 92 05515-51000 82
04013-50080 120 04512-50100 102 04717-01000 78 04811-50900 77 05515-51000 130
04013-50080 121 04512-50100 105 04717-01200 3 04811-50900 78 05515-51200 68
04013-50080 121 04512-50100 134 04717-01200 78 04811-50900 92 05515-51600 143
04013-50080 134 04512-50120 43 04717-01200 79 04811-51300 77 05621-10514 119
04013-50080 135 04512-50120 46 04717-01200 84 05012-00408 1 05624-20408 127
04013-50080 139 04512-50120 52 04717-01200 133 05012-00609 1 05624-20408 129
04013-50080 141 04512-50120 52 04717-01600 51 05012-00612 1 05712-00408 32
04013-50100 38 04512-50120 70 04717-01600 70 05012-00612 6 05712-00410 2
04013-50100 134 04512-50120 74 04717-01700 92 05012-01018 1 05712-00525 27
04013-50100 143 04512-50120 76 04717-02150 132 05012-01018 49 05712-00720 18
04013-50120 114 04512-50120 85 04717-02650 48 05012-01018 7 05712-00720 21
04013-50120 122 04512-50120 88 04717-02650 49 05012-01018 102 05712-00720 39
04013-50120 140 04512-50120 92 04724-00120 93 05012-01018 132 05811-00416 37
04013-50140 42 04512-50120 101 04810-00100 91 05012-01025 23 06311-35030 92
04013-50140 122 04512-50120 102 04810-00100 93 05012-01025 70 06311-45030 82
04013-50140 143 04512-50120 122 04810-00100 98 05122-50822 114 06311-55010 49
04014-50100 9 04512-50120 133 04810-00120 95 05122-50828 113 06311-75015 1
04014-50120 76 04512-50120 147 04810-00120 98 05122-50835 59 06311-75045 1
04015-50060 104 04512-50140 37 04810-00140 93 05122-51450 143 06312-10010 90
04015-50060 118 04512-50140 42 04810-00140 94 05411-00316 99 06312-10060 90
04015-50080 38 04512-50140 47 04810-00200 91 05411-00412 100 06331-35010 78
04015-50080 124 04512-50140 52 04810-00200 98 05411-00418 93 06331-35012 78

- 150 -

https://tractormanualz.com/




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
06331-35012 79 08511-04030 84 15221-1431-2 14 15381-5203-0 28 15525-7343-1 37
06331-35012 84 08511-04030 84 15221-1435-1 14 15401-1172-1 1" 15601-1403-1 14
06331-35012 93 08711-30205 79 15221-1442-1 14 15401-6556-1 26 15601-5412-1 32
06331-35012 133 08711-30305 73 15221-1443-1 14 15401-9201-1 30 15601-5422-1 32
06331-35016 51 08711-30305 79 15221-1511-2 18 15451-9233-2 17 15601-5442-2 32
06331-35016 70 08721-30205 75 15221-1627-3 18 15471-2331-1 21 15601-5602-1 29
06350-00810 50 08721-30206 75 15221-1632-1 28 15471-2411-1 21 15601-5648-1 29
06350-00810 93 08823-03614 132 15221-2133-1 20 15471-4211-1 28 15601-9201-1 32
06350-00810 94 09230-08164 93 15221-2336-1 21 15471-4211-1 137 15601-9665-1 32
06611-15675 75 09500-16287 60 15221-2338-1 21 15471-5605-2 29 17011-5362-1 25
06611-15675 86 09500-35528 80 15221-2401-1 18 15471-5774-1 30 17011-5738-3 33
06611-15675 112 09502-55210 53 15221-2428-1 18 15471-5792-1 30 19202-2325-1 21
06611-15675 114 09661-40300 26 15221-2432-1 18 15471-5798-1 30 19202-2354-1 22
06611-15675 144 10231-7362-1 36 15221-3314-2 16 15521-0454-3 8 19202-3566-1 2
06613-10010 44 14111-4241-4 27 15221-3361-1 1 15521-0468-2 23 23451-00415 102
07715-00805 43 14301-4275-3 28 15221-3365-1 1 15521-0479-2 23 23451-03113 102
07715-01605 64 14412-7311-2 82 15221-3375-2 3 15521-0514-1 16 23641-06501 102
07715-01605 64 14911-4275-1 28 15221-5628-2 6 15521-0537-1 16 31150-1472-7 44
07715-01605 68 14911-4275-1 137 15221-5721-1 33 15521-1182-1 10 31150-1478-4 44
07715-03213 7 14971-4275-1 26 15221-6382-4 23 15521-1235-1 10 31150-7136-5 142
07811-10820 33 14971-4275-1 137 15221-6663-3 16 15521-1423-1 15 31220-1429-3 23
07811-11210 33 15021-1424-1 15 15221-6664-1 16 15521-1452-2 16 31220-1429-3 52
07918-00001 33 15021-3366-1 2 15221-8813-1 7 15521-1651-1 18 31220-2234-0 79
08100-00031 60 15021-3366-1 17 15221-8821-1 7 155621-2131-1 20 31220-2234-2 53
08101-06010 81 15021-3366-1 30 15225-5166-1 30 15521-2214-1 20 31220-2393-2 66
08101-06011 81 15108-5728-4 33 15241-3695-2 7 15521-2353-1 21 31220-2393-2 67
08101-06205 55 15108-7238-1 130 15241-5214-1 28 15521-2436-1 18 31220-2628-1 57
08101-06205 61 15108-7238-2 82 15271-5302-1 25 15521-2437-1 18 31220-2635-9 57
08101-06205 62 15108-7238-2 130 15291-0456-2 8 15521-3229-1 7 31220-2635-9 80
08101-06206 62 15108-7287-3 40 15301-1116-1 11 15521-5425-1 30 31220-2636-7 56
08101-06207 73 15108-7287-3 40 15301-1241-0 12 15521-5426-1 30 31220-2636-7 80
08101-06208 59 15109-7336-4 34 15301-3283-0 5 15521-5427-1 30 31220-2639-2 57
08101-06208 73 15109-7336-4 40 15301-7242-0 41 15521-5641-2 29 31220-2639-2 80
08101-06208 73 15109-7336-4 82 15301-7244-0 41 15521-5642-1 29 31220-2648-3 57
08101-06209 71 15109-7336-4 131 15301-7245-0 41 15521-5711-3 33 31220-2648-3 81
08101-06210 59 15111-7218-1 82 15301-7246-0 40 15521-6604-1 16 31220-2649-3 57
08101-06304 132 15111-7218-1 130 15301-7247-0 41 15521-7291-1 34 31220-2649-3 81
08101-06305 53 15111-7219-1 82 15301-7249-0 41 15521-7299-2 M1 31355-2926-1 124
08101-06305 56 15111-7219-1 130 15301-7303-0 36 15521-7314-1 35 31355-2958-1 124
08101-06306 53 15111-7220-2 82 15307-1108-1 1" 15521-7332-1 7 31355-3819-1 90
08101-06306 73 15111-7220-2 130 15321-0551-4 16 15521-7333-1 7 31355-3831-1 98
08101-06307 71 15121-5385-2 25 15321-1405-1 14 15521-7334-1 34 32150-2386-2 66
08103-06205 28 15121-5386-1 25 15321-5101-3 27 15521-7341-1 36 32150-2846-1 112
08121-06002 21 15121-7305-7 36 15321-6401-2 38 15521-7411-1 38 32210-2758-1 49
08143-06202 36 15201-2105-2 20 15321-6442-2 38 15521-9150-1 15 32210-2758-1 92
08143-06302 36 15221-0175-1 5 15321-6595-5 106 15521-9233-1 30 32240-2392-1 66
08151-06205 55 15221-0337-3 4 15321-7334-1 34 15521-9331-1 16 32240-2392-1 67
08151-06205 61 15221-0338-3 1 15321-7348-1 36 15521-9401-1 8 32240-2395-1 66
08151-06205 62 15221-0339-2 1 15321-7351-1 36 15521-9402-1 9 32240-2395-1 67
08151-06305 53 15221-0349-3 4 15321-7425-2 36 15521-9602-2 1 32240-3446-1 110
08151-06305 56 15221-1311-4 14 15325-0001-A 14 15521-9602-2 4 32240-3734-2 100
08153-06205 27 15221-1312-4 14 15325-7327-1 34 15521-9603-2 1 32240-3745-1 100
08241-05206 53 15221-1315-2 14 15341-0559-1 16 15521-9603-2 6 32240-3746-1 100
08401-51109 78 15221-1324-2 14 15341-0559-1 83 15525-0011-A 16 32240-3769-6 101
08490-00001 45 15221-1336-1 14 15341-0559-1 131 15525-7292-1 34 32240-7111-3 142

-151 -

https://tractormanualz.com/




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
32240-7121-4 142 34260-3727-1 92 37150-2177-1 55 37150-3660-4 94 37650-4328-0 79
32240-7122-4 142 34350-3689-2 141 37150-2177-1 61 37150-3661-4 94 37650-4332-1 80
32244-7118-1 142 34650-5914-2 50 37150-2179-1 55 37150-3712-2 92 37650-4333-4 80
32260-2918-2 122 34650-5933-2 68 37150-2179-1 61 37150-3765-3 94 37650-4336-1 81
32435-1759-1 124 35110-7151-2 143 37150-2194-1 56 37150-3766-1 100 37650-4344-0 77
33255-7401-2 108 35110-7152-4 143 37150-2211-3 58 37150-3767-3 95 37650-4357-0 78
34150-1283-0 86 35110-7153-1 143 37150-2215-1 53 37150-3768-5 95 37650-4359-0 78
34150-1283-0 87 35110-7154-2 143 37150-2311-1 56 37220-1471-4 44 37650-4362-0 78
34150-1283-0 88 35110-7155-1 144 37150-2312-3 56 37220-2714-1 71 37650-4367-0 73
34150-1283-1 88 35110-7157-1 144 37150-2312-3 68 37220-3663-1 95 37650-4368-0 73
34150-1414-4 49 35110-7180-0 142 37150-2313-2 56 37220-3713-2 100 37650-4375-0 145
34150-1416-2 50 35110-7180-1 143 37150-2354-2 64 37220-3731-1 100 37650-4376-0 145
34150-1417-1 50 35110-7181-1 143 37150-2355-1 64 37220-3743-3 100 37650-4386-0 86
34150-1426-1 132 35110-7182-1 143 37150-2357-2 64 37220-3744-1 100 37650-4394-0 86
34150-1484-2 44 35170-2471-1 65 37150-2371-4 66 37220-3761-4 101 37650-4396-1 87
34150-1563-2 114 35170-2472-1 65 37150-2381-2 66 37220-3764-2 95 37650-4399-1 86
34150-1739-2 140 35240-3465-1 106 37150-2411-2 68 37220-3769-3 95 37650-4417-0 132
34150-2125-2 50 35240-9916-0 71 37150-2413-4 68 37220-9108-3 112 37650-4419-0 132
34150-2156-1 53 35240-9917-0 71 37150-2431-1 68 37220-9109-3 112 37650-4428-1 132
34150-2165-1 55 35240-9918-0 71 37150-2461-2 64 37220-9126-1 61 37650-4435-0 132
34150-2165-1 61 35250-4321-0 80 37150-2462-2 64 37220-9133-1 112 37650-4452-0 46
34150-2194-2 56 35305-2351-2 64 37150-2463-1 64 37220-9134-1 71 37650-4490-0 80
34150-2194-2 62 35305-2352-2 64 37150-2476-1 65 37220-9146-0 71 37650-9106-0 53
34150-2217-2 54 35305-2353-1 64 37150-2485-5 66 37220-9147-0 71 37720-2822-1 42
34150-2261-1 54 35320-1717-3 139 37150-2533-2 55 37220-9148-0 71 37720-4352-0 77
34150-2262-1 54 35340-2178-2 55 37150-2536-3 61 37230-2683-3 71 37720-4355-0 7
34150-2263-1 54 35340-2178-2 61 37150-2538-0 132 37260-2816-2 42 37720-4365-0 73
34150-2361-3 64 35340-2179-2 56 37150-2541-3 62 37300-1450-1 44 37720-4366-0 73
34150-2362-1 64 35340-2179-2 63 37150-2542-2 62 37300-2612-5 58 37720-4369-0 73
34150-2372-2 66 36225-7549-2 109 37150-2616-1 59 37300-2891-2 113 37720-4411-1 132
34150-2374-2 66 36919-5665-0 108 37150-2617-1 59 37300-3512-1 136 37720-4415-0 132
34150-2394-1 66 37150-1541-2 44 37150-2618-1 59 37300-35141 136 37720-4418-1 132
34150-2394-1 66 37150-1542-2 44 37150-2648-1 57 37300-3732-4 100 37720-4423-0 132
34150-2435-1 68 37150-1584-2 113 37150-2648-1 81 37300-3749-1 100 37720-4431-0 132
34150-2468-1 64 37150-1584-2 114 37150-2663-2 59 37650-1128-1 87 37800-4387-1 58
34150-2469-1 65 37150-1682-4 102 37150-2664-3 59 37650-1128-1 88 37800-4387-1 81
34150-2532-1 62 37150-2121-6 50 37150-2666-1 60 37650-1260-1 87 37805-4350-1 43
34150-2661-4 58 37150-2152-1 53 37150-2667-4 60 37650-1260-1 88 37805-4350-1 78
34150-28431 112 37150-2155-1 55 37150-2667-5 60 37650-1270-1 87 38180-2644-1 57
34150-2843-1 112 37150-2155-1 55 37150-2737-1 42 37650-1270-1 88 38180-2867-1 114
34150-2939-1 109 37150-2155-1 61 37150-2737-1 70 37650-2128-2 48 38240-1639-0 102
34150-3723-2 93 37150-2155-1 62 37150-2737-1 102 37650-2128-2 133 38240-1652-0 103
34150-3725-2 93 37150-2160-2 53 37150-2756-1 70 37650-2153-0 53 38240-2141-2 49
34150-3726-1 93 37150-2168-2 55 37150-2818-2 42 37650-2171-0 55 38240-2537-1 62
34150-3764-4 101 37150-2168-2 61 37150-2824-6 42 37650-2192-0 56 38245-1430-1 44
34150-3764-4 142 37150-2172-3 55 37150-2827-5 42 37650-2819-0 42 38245-1430-2 44
34150-3782-1 96 37150-2172-3 61 37150-2842-1 112 37650-4313-0 79 38260-2216-1 60
34150-3786-3 96 37150-2173-3 55 37150-3447-1 68 37650-4314-0 74 38325-1351-1 82
34150-3787-2 96 37150-2174-1 55 37150-3447-1 95 37650-4314-0 79 38430-1483-1 44
34220-1451-2 44 37150-2174-1 61 37150-3447-1 110 37650-4316-0 79 38430-3689-1 95
34220-3738-1 100 37150-2175-3 55 37150-3456-4 109 37650-4317-0 73 38430-4529-2 127
34220-3748-2 100 37150-2175-3 61 37150-3640-5 94 37650-4317-0 79 38430-4529-2 129
34260-1719-1 139 37150-2176-1 55 37150-3641-1 94 37650-4322-1 79 38435-2821-2 42
34260-3688-1 95 37150-2176-1 61 37150-3642-1 94 37650-4322-2 79 38435-2821-3 42
34260-3689-1 94 37150-2177-1 54 37150-3643-1 94 37650-4327-0 79 38440-4331-4 80

-152 -

https://tractormanualz.com/




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
38440-4335-4 80 84612-2492-2 66 84612-4466-0 47 E5500-03142 4 E5500-21353 20
38440-4388-1 80 84612-2549-0 52 84612-6050-0 27 E5500-03143 4 E5500-22014 20
38440-4424-0 132 84612-2734-1 70 84612-7829-0 52 E5500-03313 4 E5500-22015 20
38440-4475-1 47 84612-2765-0 146 84612-8385-0 115 E5500-03314 4 E5500-22016 20
38440-4475-1 84 84612-2928-1 52 84612-8395-0 115 E5500-03315 4 E5500-22142 21
38440-4498-1 57 84612-2929-1 107 84612-9102-1 68 E5500-03451 4 E5500-23382 21
38440-4498-1 80 84612-2973-0 52 84612-9107-1 55 E5500-03452 4 E5500-24012 18
38455-2314-1 53 84612-2974-0 52 84612-9110-0 112 E5500-04362 8 E5500-24252 18
38630-4476-1 47 84612-2981-1 52 84612-9127-0 62 E5500-04363 8 E5500-25013 23
38630-4476-1 84 84612-3261-0 107 84612-9136-4 71 E5500-04364 8 E5500-25014 23
53143-7311-2 106 84612-3262-0 107 84612-9137-0 70 E5500-04365 8 E5500-25015 23
54207-6325-1 121 84612-3262-1 107 84612-9138-0 70 E5500-04462 8 E5500-25163 23
55611-3146-1 133 84612-3262-2 107 84612-9139-0 70 E5500-04463 8 E5500-25164 23
55611-3146-2 133 84612-3370-0 108 84612-9140-0 70 E5500-04464 8 E5500-33142 16
62331-1853-2 64 84612-3401-10E 105 85726-1680-1 102 E5500-04812 8 E5500-35152 2
62331-1853-2 65 84612-3401-2 105 85726-2443-1 68 E5500-04813 8 E5500-35153 2
62331-1853-2 68 84612-3404-0 105 85726-4458-1 46 E5500-04822 8 E5500-35154 2
70416-5144-1 71 84612-3423-1 105 85726-5463-1 147 E5500-04823 8 E5500-36932 7
70515-1633-4 52 84612-3423-2 105 94612-1826-1 119 E5500-11301 22 E5500-39013 2
76591-3625-1 98 84612-3424-0 105 94612-1826-1 127 E5500-11302 22 E5500-42412 27
76591-4319-0 113 84612-3425-0 105 94612-1826-1 129 E5500-11762 10 E5500-42501 26
76591-5449-0 104 84612-3426-0 105 94612-1836-1 126 E5500-11763 10 E5500-51012 27
76706-1481-1 62 84612-3427-0 105 94612-1836-1 128 E5500-11822 10 E5500-51662 31
76711-5452-0 13 84612-3428-1 105 94612-2328-2 127 E5500-12372 12 E5500-52112 27
76KD-0121-2 82 84612-3430-0 105 94612-2328-2 129 E5500-12412 12 E5500-52122 27
76KD-0121-2 131 84612-3444-2 110 94612-4817-1 126 E5500-12432 12 E5500-53712 25

76KD-0168 115 84612-3446-2 110 94612-4817-1 128 E5500-12433 12 E5500-53713 25
76KP-1737-1 68 84612-3447-1 110 94612-5515-1 127 E5500-12434 12 E5500-53714 25

82KC-0640 116 84612-3561-0 137 94612-5515-1 129 E5500-12435 12 E5500-53722 25

82KC-0640 118 84612-3581-4 138 94612-9104-1 126 E5500-13112 14 E5500-53723 25

82KC-0640 118 84612-3626-0 98 94612-9104-1 128 E5500-13122 14 E5500-53724 25

82KC-0641 116 84612-3777-0 90 94612-9125-1 126 E5500-13152 14 E5500-53732 25

82KC-0641 118 84612-3781-1 97 94612-9125-1 128 E5500-13332 14 E5500-53733 25

82KC-0641 118 84612-3784-0 96 94612-9361-1 126 E5500-13362 14 E5500-53734 25
84612-1337-0 104 84612-4301-0 137 94612-9361-1 128 E5500-14232 15 E5500-54522 13
84612-1382-0 47 84612-4312-0 137 94612-9459-1 126 E5500-14502 16 E5500-54552 13
84612-1383-0 46 84612-4313-0 137 94612-9459-1 128 E5500-14505 16 E5500-54553 13
84612-1418-1 49 84612-4315-0 137 99415-1503-1 147 E5500-14522 17 E5500-54562 13
84612-1438-0 62 84612-4316-0 138 99471-2210-3 142 E5500-14523 17 E5500-54563 13
84612-1439-0 62 84612-4319-0 138 99571-2214-4 142 E5500-15112 18 E5500-57151 32
84612-1445-0 62 84612-4323-1 79 99571-2215-4 142 E5500-15552 18 E5500-57212 33
84612-1681-1 102 84612-4352-0 138 99571-2282-3 143 E5500-15553 18 E5500-57382 33
84612-1822-0 118 84612-4355-0 138 99571-2284-1 143 E5500-16172 27 E5500-63014 23
84612-1823-0 108 84612-4367-0 138 C5510-43101 109 E5500-16173 27 E5500-63015 23
84612-1823-0 115 84612-4393-0 138 C5510-43101 109 E5500-16272 18 E5500-63016 23
84612-1823-0 118 84612-4436-0 132 C7810-43211 109 E5500-21014 20 E5500-64012 38
84612-1824-0 115 84612-4451-0 46 E5205-05552 16 E5500-21015 20 E5500-64422 38
84612-1825-0 115 84612-4453-1 46 E5205-57482 31 E5500-21053 20 E5500-65512 26
84612-2131-2 142 84612-4453-1 84 E5205-58812 7 E5500-21115 20 E5500-72912 34
84612-2131-3 142 84612-4457-0 46 E5405-14514 16 E5500-21116 20 E5500-72913 34
84612-2161-0 61 84612-4461-1 46 E5405-72531 39 E5500-21153 20 E5500-73012 34
84612-2174-1 63 84612-4462-0 46 E5500-02313 1 E5500-21164 20 E5500-73142 35
84612-2176-1 63 84612-4463-0 47 E5500-03042 4 E5500-21203 20 E5500-73262 34
84612-2178-1 61 84612-4464-0 46 E5500-03045 4 E5500-21332 20 E5500-73263 34
84612-2359-1 65 84612-4465-0 47 E5500-03046 4 E5500-21352 20 E5500-73342 1

-153 -

https://tractormanualz.com/




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
E5500-73342 34 E6200-04622 24 E6305-54421 32 T2240-44112 132 T2280-17572 140
E5500-73432 37 E6200-04623 24 E6305-92021 32 T2240-44902 80 T2280-17573 140
E5500-73512 36 E6200-22312 21 E6305-96651 32 T2240-44903 80 T2280-17991 114
E5500-74252 36 E6200-23472 21 E6305-96652 32 T2240-71042 142 T2280-17992 114
E5500-74283 39 E6200-23482 21 E6850-13561 4 T2240-71043 142 T2280-18711 119
E5500-74284 39 E6200-24112 21 E6850-13581 4 T2240-71062 142 T2280-18711GY 119
E5500-74285 39 E6200-35012 2 KX97248-A 90 T2240-71063 142 T2280-18732GY 119
E5500-74286 39 E6200-51653 30 $1173-51235 48 T2240-71542 143 T2280-18742GY 119
E5500-74287 39 E6200-51654 30 $4512-50120 48 T2241-50702 127 T2280-21511 53
E5500-91501 15 E6200-52142 28 T2215-13111 75 T2241-50702 129 T2280-24951 126
E5500-92332 17 E6200-57731 30 T2215-21271 48 T2242-26551 59 T2280-24951 128
E5500-A0071 3 E6200-57742 30 T2215-50541 126 T2242-26562 59 T2280-27621 146
E5500-A0072 3 E6200-57743 30 T2215-50551 126 T2242-26651 59 T2280-27631 146
E5500-A0092 21 E6200-57922 30 T2230-85242 122 T2242-26681 59 T2280-28612 112
E5500-A0110 18 E6200-72631 40 T2240-12602 87 T2242-26682 59 T2280-28613 112
E5500-A0111 18 E6200-72711 41 T2240-12702 87 T2242-26711 60 T2280-28622 112
E5500-A1002 1 E6200-91092 3 T2240-13202 82 T2242-26721 60 T2280-28623 112
E5500-A1006 1 E6200-92620 1" T2240-13202 130 T2242-27341 43 T2280-28811 113
E5515-01622 3 E6200-A0020 27 T2240-14113 49 T2242-27342 43 T2280-29105 122
E5610-57151 32 E6200-A0021 27 T2240-14114 49 T2242-27351 70 T2280-291050E 122
E5700-73361 40 E6200-A0080 8 T2240-14115 49 T2242-28151 42 T2280-29205 122
E5700-73361 82 E6200-A0090 8 T2240-14712 44 T2242-36851 141 T2280-292050E 122
E5700-73361 131 E6200-A0100 8 T2240-21112 52 T2242-36852 141 T2280-29222 122
E5800-11161 11 E6200-A0200 6 T2240-21113 52 T2261-26101 57 T2280-29232 122
E5800-12351 10 E6201-32443 7 T2240-21262 50 T2261-26511 57 T2280-29511 124
E5800-12352 10 E6201-50618 37 T2240-22152 53 T2261-27112 71 T2280-29521 124
E5800-12373 12 E6201-50619 37 T2240-22153 53 T2261-27721 146 T2280-29522 125
E5800-22141 21 E6213-64011 38 T2240-25351 61 T2261-43733 145 T2280-29523 125
E5800-52111 27 E6213-64012 38 T2240-25452 62 T2262-14151 50 T2280-29891 122
E5800-64102 38 E6300-04112 6 T2240-26102 57 T2262-29911 124 T2280-32451 110
E5800-73052 36 E6300-04113 6 T2240-26103 57 T2262-29921 124 T2280-33212 104
E5850-54251 30 E6300-04114 6 T2240-26111 57 T2262-38131 90 T2280-33213 104
E5900-04614 23 E6300-04133 6 T2240-26352 57 T2262-38211 91 T2280-34422 110
E5900-04615 23 E6300-04134 6 T2240-26352 80 T2262-38221 98 T2280-34423 110
E5900-11111 11 E6300-04135 6 T2240-26353 57 T2262-38231 98 T2280-34424 110
E5900-12312 10 E6300-11081 1" T2240-26353 80 T2262-38232 98 T2280-34425 110
E5900-12313 10 E6300-11091 11 T2240-26521 57 T2262-43971 86 T2280-34426 110
E5900-32112 3 E6300-23531 21 T2240-26642 59 T2262-45201 98 T2280-368110E 141
E5900-36412 3 E6300-23541 22 T2240-26742 60 T2262-45202 98 T2280-37111 92
E5900-36413 3 E6300-35681 2 T2240-27332 70 T2262-45301 98 T2280-43111 79
E5900-36414 3 E6300-35692 T2240-28171 58 T2262-45302 98 T2280-43411 7
E5900-36415 3 E6300-53003 25 T2240-28242 42 T2265-18303 126 T2280-43431 7
E5900-56051 29 E6300-53004 25 T2240-28272 43 T2265-18303 128 T2280-43911 86
E5900-56052 29 E6300-53005 25 T2240-31352 104 T2265-23711 66 T2280-43912 86
E5900-72732 33 E6300-53621 25 T2240-32442 110 T2265-24581 127 T2280-44361 133
E5900-73031 36 E6300-53651 26 T2240-32443 110 T2265-24581 129 T2280-44591 46
E5900-73032 36 E6300-72462 40 T2240-35342 138 T2265-50541 128 T2280-44711 130
E5900-73411 36 E6301-13561 4 T2240-35812 138 T2265-50551 128 T2280-44712 130
E5900-73412 36 E6301-13581 4 T2240-37213 92 T2280-14781 44 T2280-44713 130
E5900-96021 1 E6301-33812 2 T2240-37223 93 T2280-15651 114 T2280-44714 130
E5900-96021 4 E6301-54122 32 T2240-37292 93 T2280-15713 114 T2280-90402 141
E5900-96031 1 E6303-65511 26 T2240-37652 94 T2280-15714 114 T2280-A0041 92
E5905-11621 11 E6305-01751 5 T2240-43201 80 T2280-17521 140 T2280-A0071 12
E5905-A0011 11 E6305-54221 32 T2240-43962 87 T2280-17522 140 T2280-A0072 12
E5905-A0012 11 E6305-54281 32 T2240-43992 86 T2280-17531 140 T2280-A0073 12

154 -

https://tractormanualz.com/




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
T2280-A0190 46 T2440-43611 73 T2540-18061 135 T2540-34435 110 T2545-18871 119
T2280-A0200 46 T2440-43811 73 T2540-18062 135 T2540-34436 110 T2545-33271 104
T2305-15871 125 T2440-43821 73 T2540-18062GY 135 T2540-35101 134 T2545-33271GY 104
T2305-18222 120 T2440-43831 73 T2540-18102 115 T2540-35102 134 T2545-33602 108
T2305-18271 116 T2440-43921 86 T2540-181030E 115 T2540-35103 134 T2545-33603 108
T2305-18271 135 T2440-43932 86 T2540-181040E 115 T2540-35212 134 T2545-33604 108
T2305-33861 108 T2440-43941 86 T2540-18132 115 T2540-35231 24 T2545-41151 106
T2305-33862 108 T2440-43951 86 T2540-18143 115 T2540-35232 24 T2547-44713 82
T2305-34801 107 T2440-43982 86 T2540-181610E 118 T2540-35282 134 T2560-34432 110
T2305-38711 90 T2440-71832 144 T2540-18171GY 116 T2540-35311 134 T2565-94401 126
T2305-38801 90 T2445-29311 124 T2540-181810E 116 T2540-35521 137 T2565-94401 128
T2305-38811 90 T2445-36982 126 T2540-181910E 118 T2540-36371 96 T2567-44721 83
T2305-38821 90 T2445-36982 128 T2540-18253 116 T2540-38302 98 T2610-21321 142
T2305-38831 90 T2445-38341 99 T2540-18254 116 T2540-38303 98 T2610-50271 104
T2305-38851 90 T2445-38371 99 T2540-18263 116 T2540-38304 98 T2610-50271 135
T2305-38871 90 T2445-38401 99 T2540-18264 116 T2540-38621 99 T2611-26692 126
T2325-50192 126 T2445-38421 99 T2540-18271 135 T2540-41131 106 T2611-26692 128
T2325-50192 128 T2445-38623 99 T2540-18282 118 T2540-41133 106 T2615-53561 127
T2325-50512 126 T2445-38891 99 T2540-18673 116 T2540-41141 106 T2615-53561 129
T2325-50512 128 T2445-50724 127 T2540-18732 119 T2540-41142 106 T2615-54112 127
T2325-50743 127 T2445-50724 129 T2540-18742 119 T2540-41151 106 T2615-54112 129
T2325-50743 129 T2515-11111 75 T2540-18751 119 T2540-41251 106 T2615-55112 127
T2420-11312 75 T2515-11211 88 T2540-187710E 120 T2540-41251 121 T2615-55112 129
T2420-11351 76 T2515-11221 88 T2540-18811 120 T2540-41342 134 T4124-2387-1 66
T2420-11361 76 T2515-11331 75 T2540-18812 120 T2540-41351 134 T4124-2387-1 67
T2420-11481 75 T2515-11431 75 T2540-18813 120 T2540-43971 88 T4240-14212 50
T2420-13131 75 T2515-11512 75 T2540-18821 120 T2540-50032 126 T4240-17592 124
T2420-13141 75 T2515-12501 88 T2540-18822 120 T2540-50032 128 T4240-18242 115
T2420-13161 84 T2515-12521 88 T2540-18823 120 T2540-50042 126 T4240-23871 66
T2420-13161 84 T2515-12531 88 T2540-18841 120 T2540-50042 128 T4240-27672 146
T2420-13191 84 T2515-12561 89 T2540-18852 118 T2540-50362 126 T4240-27682 146
T2420-13191 84 T2515-12571 89 T2540-188530E 118 T2540-50362 128 T4240-27742 147
T2440-13431 86 T2515-13123 75 T2540-18862 118 T2540-54601 147 T4240-27743 147
T2440-26341 57 T2515-13151 75 T2540-188630E 119 T2540-54821 134 T4240-29173 122
T2440-26572 43 T2515-13361 84 T2540-18883 120 T2540-66971 88 T4240-29591 124
T2440-28182 42 T2515-13671 84 T2540-18884 120 T2540-72061 40 T4240-31052 108
T2440-28202 42 T2515-13681 84 T2540-18885 120 T2540-72331 40 T4240-35012 137
T2440-28851 113 T2515-13691 84 T2540-29901 125 T2540-72851 40 T4240-35013 137
T2440-29271 124 T2540-13511 82 T2540-29902 125 T2540-72941 40 T4240-35014 137
T2440-29281 124 T2540-13511 130 T2540-29903 125 T2540-72942 40 T4240-35015 137
T2440-29282 124 T2540-16341 102 T2540-29904 125 T2540-73341 40 T4240-35016 137
T2440-36352 96 T2540-17121 139 T2540-31202 106 T2540-76102 96 T4240-35022 137
T2440-36361 96 T2540-17122 139 T2540-31203 106 T2540-77771 107 T4240-35023 137
T2440-36862 141 T2540-17123 139 T2540-31261 107 T2540-83491 136 T4240-35082 138
T2440-36912 141 T2540-17124 139 T2540-31391 106 T2540-83492 136 T4240-35083 138
T2440-36932 141 T2540-17322 139 T2540-31892 107 T2540-84151 115 T4240-35092 138
T2440-37281 94 T2540-17361 139 T2540-32472 110 T2540-841530E 115 T4240-35101 138
T2440-43422 77 T2540-17631 139 T2540-33231 135 T2540-A0030 102 T4240-43102 77
T2440-43461 73 T2540-17632 139 T2540-33273 104 T2540-A0102 112 T4240-43103 77
T2440-43483 78 T2540-17633 139 T2540-33332 104 T2541-88212 127 T4240-43132 137
T2440-43492 73 T2540-17711 40 T2540-33521 111 T2541-88212 129 T4240-43133 137
T2440-43511 77 T2540-17721GY 40 T2540-33522 111 T2541-94011 127 T4260-14271 48
T2440-43532 77 T2540-17811 117 T2540-33802 108 T2541-94011 129 T4260-14271 49
T2440-43541 77 T2540-17841 117 T2540-33803 108 T2541-94021 127 T4260-19221 119
T2440-43581 78 T2540-17891 119 T2540-34433 110 T2541-94021 129 T4260-27691 146

- 155 -

https://tractormanualz.com/




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
T4260-33631 108
T4260-74011 108
T4260-87511 123
T4260-87511 127
T4260-87511 129
T4340-21211 50
T4340-28982 112
T4340-33682 105
T4340-38231 91
T4340-A0110 41
T4520-82561 41
T4620-69272 105
T4680-14211 50
T4682-41351 134

T4710-B03000101 41
T4815-67371 25
T4835-17241 139

- 156 -

https://tractormanualz.com/




INDEX 2

- 157 -

https://tractormanualz.com/



PARTS GROUP GROUP NO. |PAGE PARTS GROUP GROUP NO. |PAGE
<CHASSIS> FRONT AXLE GROUP L2203-T170A 73

BONNET 1 GROUP L2203-TO50A 115 FRONT AXLE GROUP LK2552-T175A 75
BONNET 2 GROUP T220F-TO60A 118 FRONT AXLE SUPPORT GROUP L2203-T180A 77
BONNET 3 GROUP L2203-T070A 120 <HYDRAULIC>
BRAKE PEDAL GROUP T260F-T020A 112 CONTROL VALVE GROUP T260F-T300A 94
CLUTCH PEDAL GROUP L2203-T040A 114 FRONT STEERING SYSTEM GROUP LK2552-T215A 84
FENDER GROUP LK2554-T080A 122 FRONT STEERING SYSTEM GROUP T260F-T220A 86
FRONT AXLE FRAME GROUP L2203-T200A 130 FRONT STEERING SYSTEM GROUP LK2552-T225A 88
FRONT DRIVE SHIFT GROUP L2203-T230A 132 HYDRAULIC CYLINDER GROUP LK2554-T295A 92
FUEL TANK GROUP L2203-T240A 134 HYDRAULIC PUMP GROUP L2601-T320A 96
HAND SPEED GOVERNOR GROUP L2203-T260A 139 HYDRAULIC RELIEF GROUP T260F-T325A 98
LABEL GROUP LK2552-T110A 126 HYDRAULIC TUBE GROUP T260F-T280A 90
LABEL GROUP LK2554-T110A 128 LIFT ARM GROUP L2203-T330A 100
OIL FILTER GROUP L2203-T250A 137 STEERING SYSTEM GROUP T260F-T470A 102
POSITION CONTROL LEVER GROUP T220F-T310A 141 <OPTION>
STEP GROUP T260F-T090A 124 FRONT WHEEL GROUP L2203-T480A 145
THREE POINT LINKAGE GROUP L2203-T340A 142 REAR WHEEL GROUP L2203-T490A 146

<ELECTRICAL> WEIGHT GROUP L2203-T500A 147
BATTERY GROUP LK2554-T120A 104 <TRANSMISSION>
ELECTRICITY SYSTEM 1GROUP LK2554-T140A 106 BRAKE CASE GROUP T220F-TO10A 42
ELECTRICITY SYSTEM 2 GROUP LK2554-T150A 108 CLUTCH GROUP L2203-TO30A 44
FENDER LIGHT GROUP LK2554-T130A 105 CLUTCH HOUSING GROUP T260F-T350A 49
WIRING GROUP LK2554-T160A 110 COUNTER SHAFT GROUP T260F-T380A 55

<ENGINE> DIFF LOCK PEDAL GROUP T220F-T400A 59

AIR CLEANER GROUP TD1400B-1-063 1 DIFF SYSTEM GROUP T260F-T390A 57
ALTERNATOR GROUP TD1400-190 38 FRONT SHIFT LEVER & MISSION CASE GR LK2552-T235A 48
CAMSHAFT GROUP TD1300-090 18 MAIN SHAFT GROUP L2203-T370A 53
CYLINDER BLOCK GROUP TD1300-010 1 MAIN SHIFT LEVER GROUP LK2554-T430A 66
CYLINDER HEAD COVER GROUP TD1300-020 4 PROPER SHAFT GROUP T260F-T210A 46
CYLINDER HEAD COVER GROUP TD1300B-080 16 PTO SHAFT GROUP T260F-T410A 61
ENGINE STOP LEVER GROUP TD1300B-143 30 REAR AXLE CASE GROUP T220F-T450A 70
FLYWHEEL GROUP TD1300F-110 23 REAR AXLE GROUP L2203-T460A 71
FUEL CAMSHAFT GROUP TD1300-130 27 SHIFT SYSTEM 1 GROUP T260F-T420A 64
GEAR CASE GROUP TD1300-030 6 SHIFT SYSTEM 2 GROUP L2203-T440A 68
GOVERNOR GROUP TD1300-135 29 TRANSMISSION CASE GROUP T220F-T360A 52
MAIN BEARING CASE GROUP TD1400-050 8
MANIFOLD GROUP TD1400B-1-060 10
MUFFLER GROUP TD1300B-066 12
NOZZLE HOLDER GROUP TD1400-120 25
OIL PAN GROUP TD1300F-1-015 3
PISTON & CRANKSHAFT GROUP TD1300-100 20
RADIATOR GROUP TD1400-220 40
SPEED CONTROL LEVER GROUP TD1400-150 32
VALVE ROCKER ARM GROUP TD1300-070 14
WATER HOSE GROUP TD1300B-160 34
WATER PUMP GROUP TD1300B-170 36

<FRONT AXLE>
DIFF GEAR CASE GROUP L2203-T190A 79
FRONT AXLE FRAME GROUP L2601-T240A 82

- 158 -

https://tractormanualz.com/




